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History of this test report

Report No. Version Description Issued Date

FG850947-02AB 01 Initial issue of report May 09, 2019
Updating the test standard to "FCC KDB 940660 D01 v02"
FG850947-02AB 02 May 10, 2019
from "FCC KDB 940660 DO1 v01".
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Summary of Test Result

Report Ref Std. Test Items Result Remark

Clause Clause (PASS/FAIL)
3.1 2.1046 Conducted Output Power PASS -
3.2 96.41(b) Maximum Effective Isotropic Radiated Power (EIRP) PASS -
3.3 96.41(b) Maximum Power Spectral Density (PSD) PASS -
3.4 96.41(f) Reception limits PASS -
3.5 96.41(g) Peak-to-average power ratio PASS -
3.6 2.1049 99% OBW and 26dB Bandwidth PASS -
3.7 Sﬁlzi(le) 3.5 GHz Emissions and Interference Limits PASS -
3.8 2.1053 Field Strength of Spurious Radiation PASS -
3.9 2.1055 Frequency Stability for Temperature & Voltage PASS -

Declaration of Conformity:

The test results with all measurement uncertainty excluded are presented in accordance with the regulation limits
or requirements declared by manufacturers.

Comments and Explanations:

The declared of product specification for EUT presented in the report are provided by the manufacturer, and
the manufacturer takes all the responsibilities for the accuracy of product specification.

Reviewed by: Sam Chen

Report Producer: Viola Huang
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FCC RADIO TEST REPORT

Report No. : FG850947-02AB

1 General Description

1.1 Product Feature of Equipment Under Test
ltems Description
Power Type From PoE
EUT supports Radios application LTE

1.2

Product Specification subjective to this standard

Items

Description

Base Station Classes

[ ] Wide Area Base Station (Macro Cell)

X] Medium Range Base Station (Micro Cell)
[] Local Area Base Station (Pico Cell)

[] Home Base Station (Femto Cell)

Category of CBSD [ ] category A
X Category B

Professional Installation X Yes/ [] No

Multi-carrier and/or CA X1 Yes/ [] No

RF Test Tool Software of CBSD

SmallCell DVT Test Client (1.0.316.001)

TX Frequency

10 MHz: 3555 MHz ~ 3695 MHz
20 MHz: 3560 MHz ~ 3690 MHz

RX Frequency

10 MHz: 3555 MHz ~ 3695 MHz
20 MHz: 3560 MHz ~ 3690 MHz

Bandwidth (MHZz)

10/20 / 20+20

Maximum Output Power to Antenna

<Single-carrier>

10MHz: 24.43 dBm

20MHz: 26.13 dBm
<Multi-carrier and/or CA>
20MHz+20MHz: 26.89 dBm

Maximum 99% Occupied Bandwidth

<Single-carrier>
10 MHz: 8.95 MHz
20 MHz: 17.77 MHz

<Multi-carrier and/or CA>
20MHz+20MHz: 17.86 MHz

Type of Modulation

X QPSK [X|16QAM [X|I64QAM [1256QAM

Note: The above information was declared by manufacturer.
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FCC RADIO TEST REPORT
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1.3 Antenna Information
: Cable ;
Ant. Gain True Gain
Ant.|Port | Brand | Model Name | Antenna Type |Connector ) Loss ) Remark
(dBi) (dBi)
(dB)
1 2 |Ruckus | Q910-US00 [Internal BeamFlex I-PEX 3 0.90 2.10 LTE Ant.
2 3 | Ruckus| Q910-USO00 [Internal BeamFlex I-PEX 3 0.75 2.25 LTE Ant.
3 1 | Ruckus| Q910-USQ0 |Internal BeamFlex I-PEX 3 1.30 1.70 LTE Ant.
4 4 | Ruckus | Q910-US00 |Internal BeamFlex| I-PEX 3 1.13 1.87 LTE Ant.
Note 1:
Single-carrier:
Both Port 1 and Port 2 could transmit/receive simultaneously.
Multi-carrier and/or CA:
Port 1, Port 2, Port 3 and Port 4 could transmit/receive simultaneously.
Note 2:
The above information was declared by manufacturer.
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1.4 Maximum EIRP Power, Frequency Tolerance, and Emission
Designator
<Single-carrier>
FCC s Bandwidth Type of Maximum EIRP Maximum EIRP |Frequency| Emission
Rule ystem Bandwidt Modulation EIRP (W) EIRP (W) Stability |[Designator
(dBm/10MHz) (dBm/20MHz)
QPSK 26.47 0.444 - - 8M95G7D
e 10MHz | 160AM 26.53 0.450 - - | With in the | 8M93W7D
Part Band 64QAM 26.52 0.449 - - authorized | BM91W7D
% 1 48 QPSK ] ] 28.23 0.665 | bands of | 17M8G7D
20MHz 16QAM - - 28.13 0.650 | operation | 177M8W7D
64QAM - - 28.19 0.659 17M8W7D
<Multi-carrier and/or CA>
FCC : Type of Maximum EIRP EIRP - Emission
Rule e e Modulation| (dBm/20+20MHz) (W) ASEISHIED Sty Designator
Part LTE QPSK 29.14 0.820 With in the 35M6G7D
og | Band [20MHz+20MHZ|  160AM 28.21 0.662 | authorized bands of | 35M6W7D
48 ,
64QAM 27.84 0.608 operation 35M6W7D
1.5 Accessories
Wall-mounted rack (Long)*1
Wall-mounted rack (Short)*1
TEL : 886-3-656-9065 Page Number : 70f25
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FCC RADIO TEST REPORT Report No. : FG850947-02AB

1.6  Support Equipment

Support Equipment
No. Equipment Brand Name Model Name FCC ID
Notebook DELL E4300 N/A
B Spectrum Agilent N9010A N/A
PoE Microsemi PD-9001GR/AT/AC N/A

1.7 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the following
standards:

47 CFR FCC Part2, 96

ANSI / TIA-603-E-2016

ANSI C63.26-2015

FCC KDB 971168 D01 v03r01

FCC KDB 940660 D01 v02

FCC KDB 412172 D01 v01r01

FCC KDB 662911 D01 v02r01

Remark: All test items were verified and recorded according to the standards and without any deviation during the
test.

1.8 Testing Location

Testing Location
[] [HWAYA |ADD : No. 52, Huaya 1st Rd., Guishan Dist., Taoyuan City, Taiwan (R.O.C.)
TEL : 886-3-327-3456 FAX : 886-3-327-0973
X |JHUBEI ADD : No.8, Lane 724, Bo-ai St., Jhubei City, HsinChu County 302, Taiwan, R.O.C.
TEL : 886-3-656-9065 FAX : 886-3-656-9085
Test Condition Test Site No. Test Engineer Test Environment Test Date
RF Conducted THO1-CB Lucke Hsieh 23~25°C / 60~62% | Mar. 16, 2019~May 08, 2019
Radiated Emission 03CHO01-CB Lucke Hsieh 23~25°C / 58~60% | Mar. 25, 2019~Mar. 26, 2019

Test site Designation No. TW0006 with FCC.
Test site registered number IC 4086B with Industry Canada.
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FCC RADIO TEST REPORT Report No. : FG850947-02AB

2 Test Configuration of Equipment Under Test
2.1 Test Frequency

The EUT was tested in the following operating modes, unless otherwise stated:

Single-carrier

Bandwidth Bottom Channel (B) Middle Channel (M) Top Channel (T)

(MHz) (MHz) (MHz) (MHz)
10 3555 3625 3695
20 3560 3625 3690

Multi-carrier and/or CA (Non-contiguious)

Bandwidth Bottom Channel (B) Middle Channel (M) Top Channel (T)
(MHz) (MHz) (MHz) (MHz)
20+20 - 3560 + 3690 -

Multi-carrier and/or CA (Contiguious)

Bandwidth Bottom Channel (B) Middle Channel (M) Top Channel (T)
(MHz) (MHz) (MHz) (MHz)
20+20 3560 + 3580 3615 + 3635 3670 + 3690
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2.2 Test Mode

Test Item Bandwidth |Tested Frequency .
(MHz) (MHz)

Conducted Output Power 10,20, 20+20 B,M, T QPSK,16-QAM,64-QAM
Maximum Effective Isotropic Radiated Power (EIRP)| 10,20, 20+20 B,M, T QPSK,16-QAM,64-QAM
Maximum Power Spectral Density (PSD) 10,20, 20+20 B,M,T QPSK,16-QAM,64-QAM
Reception limits 10,20, 20+20 M -
Peak-to-average power ratio 10,20, 20+20 B,M, T QPSK,16-QAM,64-QAM
99% OBW and 26dB Bandwidth 10,20, 20+20 B,M,T QPSK,16-QAM,64-QAM
3.5 GHz Emissions and Interference Limits 10,20, 20+20 B,M,T QPSK,16-QAM,64-QAM
Field Strength of Spurious Radiation 20, 20+20 B,M,T QPSK
Frequency Stability for Temperature & Voltage 10,20, 20+20 B, T QPSK,16-QAM,64-QAM

Note 1:

B: Bottom

M: Middle

T: Top

Note 2:

For Field Strength of Spurious Radiation test:
<Below 1GHz>

The EUT can be placed in Y-axis and Z-axis.

EUT Y axis has been evaluated to be the worst case at Field Strength of Spurious Radiation<Above 1GHz>;

thus, the measurement will follow this same test configuration.

<Above 1GHz>

The EUT can be placed in Y-axis and Z-axis. After evaluating,
“Y axis” generated the worst test result, So the measurement will follow this same test configuration.

TEL : 886-3-656-9065
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2.3 Test Setup Diagram

AC MAIN
1
2
3 EUT
A B
Iltem Connection Shielded Length
1 Power cable No 1.5m
2 RF cable No 10m
3 RJ-45 cable No 10m

TEL : 886-3-656-9065
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FCC RADIO TEST REPORT Report No. : FG850947-02AB

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor between RF
conducted output port and spectrum analyzer. With the offset compensation, the spectrum analyzer reading level

will be exactly the RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

The following shows an offset computation example with RF cable loss 1 dB and a 20dB attenuator.

Example:
Offset (dB) = RF cable loss (dB) + attenuator factor (dB).

=1+20=21(dB)
For transmission duty cycle < 98% and setting sweep trigger to free run:
When the EUT cannot be configured to transmit at full-power on a continuous basis (i.e., duty cycle < 98%) and
the instrumentation cannot be configured to measure only during active full-power transmissions, then set sweep
trigger to free run and add 10 log (1/duty cycle) to the measured power level if the EUT duty cycle is constant (i.e.,

duty cycle variations are less than or equal to £2%).

Example:
Add [10 log (1/0.25)] = 6 dB if the duty cycle is a constant 25%.
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3 Test Result
3.1 Conducted Output Power

3.1.1 Description of the Conducted Output Power measurement

The EUT shall be set at maximum power through commands provided by manufacturer. The measured power in
the radio frequency at the transmitter output terminals shall be reported.

3.1.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.1.3 Test Procedures

Connect the transmitter output port of EUT to the spectrum analyzer.
Set EUT to transmit at maximum output power.
Select lowest, middle, and highest channels for each modulation.

Measure the maximum power at RF output terminals .

= e

Spectrum
Analyzer

w AN

1.4 Test Setup

3.1.5 Test Result of Conducted Output Power

Refer as Appendix A
TEL : 886-3-656-9065 Page Number 1 13 0f 25
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3.2 Maximum Effective Isotropic Radiated Power (EIRP)

3.2.1 Description of the Maximum Effective Isotropic Radiated Power measurement

The EUT shall be set at maximum power through commands provided by manufacturer, and the the EIRP limit
shall apply to any 10 MHz portion of the bandwidth.The EIRP of category A CBSD shall be limited to
30dBm/10MHz, and the EIRP of category B CBSD shall be limited to 47dBm/10MHz. According to FCC KDB
940660 D01 v02

Power Approach, the EIRP can be determined from conducted output power.
EIRP = Pt + Gt — L¢, where
P+ = transmitter output power in dBm
Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.2.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.2.3 Test Procedures

The testing follows Section 5.2 of ANSI C63.26-2015.

Connect the transmitter output port of EUT to the spectrum analyzer.
Set EUT to transmit at maximum output power.

Select lowest, middle, and highest channels for each modulation.

Measure the maximum power in any 10 MHz portion of the bandwidth at RF output terminals.

o gk w DN P

Determining EIRP by conducted RF output power plus transmitting antenna gain.

[ e

Spectrum
Analyzer

3.2.4 Test Setup

3.2.5 Test Result of Maximum Effective Isotropic Radiated Power

Refer as Appendix B
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3.3 Maximum Power Spectral Density (PSD)

3.3.1 Description of the Maximum Powe Spectral Density Measurement

The maximum power spectral density measurements, where the intent is to measure the maximum value of the
time average of the power spectral density measured during a period of continuous transmission. To perform this
measurement, the EUT must be configured to transmit continuously at maximum power. The PSD of category A
CBSD shall be limited to 20dBm/MHz, and the EIRP of category B CBSD shall be limited to 37dBm/MHz.

3.3.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.3.3 Test Procedures

The testing follows Section 5.2 of ANSI C63.26-2015.
Connect the transmitter output port of EUT to the spectrum analyzer.
Set EUT to transmit at maximum output power.

Select lowest, middle, and highest channels for each modulation.

S A

Measure the maximum PSD at RF output terminals .

= e

Spectrum
Analyzer

3.3.4 Test Setup

3.3.5 Test Result of Maximum Power spectral density

Refer as Appendix C
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3.4 Reception limits

3.4.1 Description of the Receptiont limits Measurement

Priority Access Licensees must accept adjacent channel and in-band blocking interference (3550 and 3700 MHz)
up to a power spectral density level not to exceed —40 dBm at receive antenna ports with greater than 99%
probability when integrated over a 10 megahertz reference bandwidth.

3.4.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.4.3 Test Procedures

1
2.
3.
4
5.

6.

Refer to the figure in 3.4.4 for connecting EUT and signal generator.

Generate the wanted signal and adjust the input level to specified (ex. -86.5dBm) power level.

Select lowest, middle, and highest channels for each modulation.

For adjacent channel interference, Set-up the interfering signals at the adjacent channel frequency and adjust
the interfering signal level to -40dBm at receiver antenna ports.

For in-band blocking interference, Set-up the interfering signal in the range from 3550MHz to 3700MHz and
adjust the interfering signal level to -40dBm at receiver antenna ports.

Measure and check the throughput of EUT greater than 99% probability.

3.4.4 Test Setup

3.4.5 Test Result of Reception limits

Refer as Appendix D
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3.5 Peak-to-Average Power Ratio (PAPR)

3.5.1 Description of the Peak-to-Average Power Ratio Measurement

The peak-to-average power ratio of the transmission may not exceed 13 dB.
3.5.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.5.3 Test Procedures

The testing follows Section 5.2.6 of ANSI C63.26-2015.
Connect the transmitter output port of EUT to the spectrum analyzer.

Set EUT to transmit at maximum output power.

Select lowest, middle, and highest channels for each modulation.

Set the CCDF (Complementary Cumulative Distribution Function) option of the spectrum analyzer. Record the
maximum PAPR level associated with a probability of 0.1%.

3.5.4 Test Setup
[gl_'i : EUT

Spectrum
Analyzer

o wDhE

3.5.5 Test Result of Peak-to-Average Ratio

Refer as Appendix E
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3.6 99% Occupied Bandwidth (OBW) and 26dB Bandwidth
3.6.1 Description of the 99% Occupied Bandwidth and 26dB Bandwidth Measurement

The 99% occupied bandwidth is the width of a frequency band such that, below the lower and above the upper
frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the total mean
transmitted power.

The emission bandwidth is defined as the width of the signal between two points, located at the 2 sides of the

carrier frequency, outside of which all emissions are attenuated at least 26 dB below the transmitter power.

3.6.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.6.3 Test Procedures

Connect the transmitter output port of EUT to the spectrum analyzer.

Set EUT to transmit at maximum output power.

Select lowest, middle, and highest channels for each modulation.

The setting of spectrum analyzer follows the FCC KDB 971168 D01 v03r01 Section 4.2 and 4.3.
Record the result of 99% occupied bandwidth and the 26dB bandwidth.

= e

Spectrum
Analyzer

AR R S

3.6.4 Test Setup

3.6.5 Test Result of Occupied Bandwidth and 26dB Bandwidth

Refer as Appendix F
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3.7 3.5 GHz Emissions and Interference Limits

3.7.1 Description of the 3.5 GHz Emissions and Interference Limits Measurement

Confirm that the device satisfies the emission limits specified in Section 96.41(e) for all declared channel sizes, at
the lowest and highest edges of the band, and in the middle of the band. The spectrum is scanned from 30 MHz
up to a frequency including its 10th harmonic. The limits for emission outside the fundamental are as follows.

« Within 0 MHz to 10 MHz above and below the assigned channel < -13 dBm/MHz

« Greater than 10 MHz above and below the assigned channel < -25 dBm/MHz

« Any emission below 3530 MHz and above 3720 MHz < -40 dBm/MHz

3.7.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.7.3 Test Procedures

Connect the transmitter output port of EUT to the spectrum analyzer.

Set EUT to transmit at maximum output power.
Select lowest, middle, and highest channels for each modulation.

1

2

3.

4. The setting of spectrum analyzer follows FCC KDB 940660 D01 v02 Section 6.0.
5. Note that unwanted emissions for CBSDs are relative to the authorized channel
3.

7.4 Test Setup

= s

Spectrum
Analyzer

3.7.5 Test Result (Plots) of Conducted Band Edge

Refer as Appendix G
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3.8 Field Strength of Spurious Radiation

3.8.1 Description of the Field Strength of Spurious Radiated Measurement

Confirm that the radiated emission satisfies the limits specified in Section 96.41(e) for all declared channel sizes,
at the lowest and highest edges of the band, and in the middle of the band. The spectrum is scanned from 30 MHz
up to a frequency including its 10th harmonic. The limits for emission outside the fundamental are as follows.

* Within 0 MHz to 10 MHz above and below the assigned channel < -13 dBm/MHz (55.2 dBuV/m at 3m)

* Greater than 10 MHz above and below the assigned channel < -25 dBm/MHz (82.2 dBuV/m at 3m)

« Any emission below 3530 MHz and above 3720 MHz < -40 dBm/MHz (55.2 dBuV/m at 3m)

3.8.2 Measuring Instruments
The measuring equipment is listed in the section 4 of this test report.
3.8.3 Test Procedures

The testing follows Section 5.7 of ANSI C63.26-2015.
The EUT was placed on a rotatable wooden table 0.8 meters above the ground.
The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna tower.

The table was rotated 360 degrees to determine the position of the highest spurious emission.

a r wDn e

The height of the receiving antenna is varied between one meter and four meters to search for the maximum
spurious emission for both horizontal and vertical polarizations.
6. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking record of maximum
spurious emission.
A horn antenna was substituted in place of the EUT and was driven by a signal generator.
Tune the output power of signal generator to the same emission level with EUT maximum spurious emission.
9. Taking the record of output power at antenna port.
10. Repeat step 7 to step 8 for another polarization.
11. EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
12. ERP (dBm) = EIRP - 2.15

13. The RF fundamental frequency should be excluded against the limit line in the operating frequency band.
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3.8.4 Test Setup

For radiated emissions from 30MHz to 1GHz

For radiated emissions above 1GHz

3.8.5 Test Result of Field Strength of Spurious Radiated

Refer as Appendix H
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3.9 Frequency Stability for Temperature & Voltage

3.9.1 Description of the Frequency Stability for Temperature & Voltage Measurement

The frequency stability of the transmitter shall be measured while varying the ambient temperatures and

supply voltages over the ranges specified in Section 2.1055. And ensure that the fundamental emission stays

within the authorized frequency block.

3.9.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.9.3 Test Procedures for Temperature Variation

1.
2.
3.

5.

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0

The EUT was set up in the thermal chamber and connected to the spectrum analyzer.

With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before testing. Power
was applied and the maximum change in frequency was recorded within one minute.

With power OFF, the temperature was raised in -30°C steps up to 50°C. The EUT was stabilized at each step
for at least half an hour. Power was applied and the maximum frequency change was recorded within one
minute.

Frequency measurements shall be made at intervals of not more than 10° centigrade through the range.

3.9.4 Test Procedures for Voltage Variation

4.

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

The EUT was placed in a temperature chamber at 25+5° C and connected to the spectrum analyzer.

The power supply voltage to the EUT was varied from 85 to 115% of the nominal value measured at the input
to the EUT.

The variation in frequency was measured for the worst case.

3.9.5 Test Setup

e ]

EUT
Spectrum Analyzer

3.9.6 Test Result of Temperature and Voltage Variation

Refer as Appendix |
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4 Test Equipment and Calibration Data

Instrument Manufacturer | Model No. Serial No. Characteristics Calibration Calibration Remark
Date Due Date
BILOG ANTENNA L
. TESEQ & CBL6112D & 37880 & _ Radiation
with 6dB EMCI N-6-06 AT-NOBO9 | 20MHZz ~2GHz | Aug. 27,2018 | Aug. 26,2019 | (100101 cp)
Attenuator
Radiation
Horn Antenna EMCO 3115 00075790 750MHz ~ 18GHz | Nov. 13, 2018 | Nov. 12, 2019 (03CHO1-CB)
Radiation
Horn Antenna Schwarzbeck BBHA 9170 | BBHA9170252 | 15GHz ~40GHz | Jun. 28, 2018 | Jun. 27, 2019 (03CH01-CB)
o Radiation
Pre-Amplifier EMCI EMC330N 980332 20MHz ~ 3GHz | May 02, 2018 | May 01, 2019 (03CHO1-CB)
. . Radiation
Pre-Amplifier Agilent 8449B 3008A02310 | 1GHz ~ 26.5GHz | Jan. 08, 2019 | Jan. 07, 2020 (03CHO1-CB)
o TTA1840-35-H Radiation
Pre-Amplifier MITEQ G 1864479 18GHz ~ 40GHz | Jul. 04,2018 | Jul. 03, 2019 (03CHO1-CB)
Radiation
Spectrum Analyzer R&S FSP40 100056 9kHz ~ 40GHz | Jan. 31, 2019 | Jan. 30, 2020 (03CHO1-CB)
. Radiation
EMI Test Receiver R&S ESCS 100359 9kHz ~ 2.75GHz | Jul. 03,2018 | Jul. 02, 2019 (03CHO1-CB)
Low Radiation
RF Cable-low Woken Cable-16+17 N/A 30 MHz ~ 1 GHz | Oct. 08, 2018 | Oct. 07, 2019 (03CHO1-CB)
. . Radiation
RF Cable-high Woken High Cable-16 N/A 1 GHz ~ 18 GHz | Oct. 08, 2018 | Oct. 07, 2019 (03CHO1-CB)
. High _ Radiation
RF Cable-high Woken Cable-16+17 N/A 1 GHz ~ 18 GHz | Oct. 08, 2018 | Oct. 07, 2019 (03CHO1-CB)
RF Cable-high Woken High N/A 18GHz ~ 40 GHz | Jul. 27,2018 | Jul. 26, 2019 | Radiation
Cable-40G#1 T T (03CH01-CB)
. High _ Radiation
RF Cable-high Woken Cable-40G#2 N/A 18GHz ~ 40 GHz | Jul. 27,2018 | Jul. 26, 2019 (03CH01-CB)
Spectrum analyzer|  R&S FSV40 100979 OkHz~40GHz | Feb. 25, 2019 | Feb. 24, 2020 E:Tolj‘glu_cct%(;
Temp. and . GTH-408-40- Conducted
Humidity Chamber Gaint Force CP-AR MAA1410-011 | -40~100 degree | Sep. 14, 2018 | Sep. 13, 2019 (THO1-CB)
RF Cable-high Woken RGA02 | High Cable-06 | 1 GHz —26.5 GHz | Oct. 08, 2018 | Oct. 07, 2019 E:T"Ijl‘gf‘é%‘;'
RF Cable-high Woken RG402 | High Cable-07 | 1 GHz -26.5 GHz | Oct. 08, 2018 | Oct. 07, 2019 (CTOFT(‘)T_%‘;‘;
RF Cable-high Woken RGA02 | High Cable-08 | 1 GHz —26.5 GHz | Oct. 08, 2018 | Oct. 07, 2019 E:T"Ijl‘gf‘é%‘;'
RF Cable-high Woken RG402 | High Cable-09 | 1 GHz -26.5 GHz | Oct. 08, 2018 | Oct. 07, 2019 (CTOF:‘(‘)’;%‘;‘;
RF Cable-high Woken RG402 | High Cable-10 | 1 GHz —26.5 GHz | Oct. 08, 2018 | Oct. 07, 2019 E:T"Ijl‘gf‘é%‘;'
RF Cable-high Woken RG402 | High Cable-28 | 1 GHz ~26.5 GHz | Nov. 19, 2018 | Nov. 18, 2019 (CTOF:‘(‘)’;%‘;‘;
Marvelous Conducted
Cable Microwave n/a Cable-REF-1 9k-1GHz Oct. 24, 2018 | Oct. 23, 2019 (THO1-CB)
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Instrument Manufacturer | Model No. Serial No. Characteristics Calibration Calibration Remark
Date Due Date
RF Cable-high Woken RG402 High Cable-3 | 1 GHz — 40 GHz | Oct. 24, 2018 | Oct. 23, 2019 ﬁ.”g’f%‘g‘;
. Conducted
Power Sensor Agilent U2021XA MY53410001 | 50MHz~18GHz | Nov. 05, 2018 | Nov. 04, 2019 (THO1-CB)
Power Sensor Agilent U2021XA | MY53410002 | 50MHz~18GHz | Nov. 05, 2018 | Nov. 04, 2019 fTOJSf.CéE?
MW Analog Signal . _ Conducted
Generator Keysight N5183A MY50142965 | 100kHz~20GHz | Nov. 19, 2018 | Nov. 18, 2019 (THO1-CB)
Vector Signal : - Conducted
Generator Keysight N5182B MY53052408 9kHz~6GHz Jan. 04, 2019 | Jan. 03, 2020 (THO1-CB)
Note: Calibration Interval of instruments listed above is one year.
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) Measurement Uncertainty

Test Items Uncertainty Remark

Radiated Emission (30MHz ~ 1,000MHz) 3.6dB Confidence levels of 95%
Radiated Emission (1GHz ~ 18GHz) 3.7dB Confidence levels of 95%
Radiated Emission (18GHz ~ 40GHz) 3.5dB Confidence levels of 95%
Conducted Emission 1.7 dB Confidence levels of 95%
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AV Power Result

Appendix A.1

<Single-carrier>

Summary
Mode Power Power
(dBm) w)
Band 48
LTE_10MHz_QPSK_2TX 24.37 0.274
LTE_10MHz_16QAM_2TX 24.43 0.277
LTE_10MHz_64QAM_2TX 24.42 0.277
LTE_20MHz_QPSK_2TX 26.13 0.410
LTE_20MHz_16QAM_2TX 26.03 0.401
LTE_20MHz_64QAM_2TX 26.09 0.406
Result
Mode Setting Result DG Port 1 Port 2 Power Power
(dBi) (dBm) (dBm) (dBm) W)
LTE_10MHz_QPSK_2TX
3555MHz 22 Pass 2.10 21.28 21.43 24.37 0.274
3625MHz 22 Pass 2.10 21.26 21.09 24.19 0.262
3695MHz 22 Pass 2.10 21.13 21.37 24.26 0.267
LTE_10MHz_16QAM_2TX
3555MHz 22 Pass 2.10 21.14 21.16 24.16 0.261
3625MHz 22 Pass 2.10 21.10 21.02 24.07 0.255
3695MHz 22 Pass 2.10 21.42 21.41 24.43 0.277
LTE_10MHz_64QAM_2TX
3555MHz 22 Pass 2.10 21.38 21.44 24.42 0.277
3625MHz 22 Pass 2.10 21.08 20.95 24.03 0.253
3695MHz 22 Pass 2.10 21.47 21.29 24.39 0.275
LTE_20MHz_QPSK_2TX
3560MHz 235 Pass 2.10 22.69 23.49 26.12 0.409
3625MHz 235 Pass 2.10 22.53 23.64 26.13 0.410
3690MHz 235 Pass 2.10 22.84 23.23 26.05 0.403
LTE_20MHz_16QAM_2TX
3560MHz 235 Pass 2.10 22.61 22.97 25.80 0.380
3625MHz 235 Pass 2.10 22.72 2311 25.93 0.392
3690MHz 235 Pass 2.10 22.84 23.19 26.03 0.401
LTE_20MHz_64QAM_2TX
3560MHz 235 Pass 2.10 22.58 23.07 25.84 0.384
3625MHz 235 Pass 2.10 22.56 23.03 25.81 0.381
3690MHz 235 Pass 2.10 22.93 23.22 26.09 0.406
DG = Directional Gain; Port n = Port n output power
SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory Page No. o 1lof7



AV Power Result

Appendix A.1

Band 48_LTE_10MHz_Nss1,QPSK_2TX PowerAV
3555MHz_QPSK _RB 50,#RB 0
23/03/2019
20 Portl [/
10 i Port2 [~
0-
T
20-
30-
10-
454 I i | | | | 1 | | 1 ! i | "
354756 354G 355G 3551G 35526 3553G 35546 3555G 355G 3557G 359G 355G 356G 3561G 3.5625G
CP{dBm) CF(Hz) Span(Hz) RBWI(Hz) VBW(Hz) Sweep(s) Detector CPBW(Hz) Port
2128 3.5556 15M ™M EN] 20m RMS 10M 1
143 3.555G 15M ™M M 2m RMS 10M 2
Sum(dBm)
2437
Band 48_LTE_10MHz_Nss1,QPSK_2TX PowerAV
3625MHz_QPSK _RB 50,#RB 0
23/03/2019
215 | T Portl [
10 i - | Port2 [/
0-
-10- '
-20-
30- |
s :
454, , i , . . | , | . , . i | Vo
361756 36196 2626 362G 362G 363G 36246 365G 36266 3627G 36286 36296 353G 36316 3.63256
CP(dBm) | CF(Hz) Span(Hz) | RBW(Hz) | VBW(Hz) | Sweep(s) Detector  CPBW(Hz)  Port
2136 3.6256 15M M M 20m RMS 10M 1
2109 3.625G 15M ™M M 20m RMS 10M 2
Sum(dBm)
2419
Band 48 _LTE_10MHz_Nss1,QPSK 2TX PowerAV
3695MHz_QPSK_RB 50,#RB 0
23/03/2019
20~ ; Portl [/
10- i Port2 [~
0-
10-
B
-30- H
i i
455 1 ; 1 1 | | 1 | 1 1 1 i | I
368756 3680G 360G 3691G 36926 3693G  3604G  3695G 696G 3697G  3698G 36096 37G  3J01G 3.7025G
CP(dBm) | CF(H2) Span(Hz) | RBW(Hz) | VEBW(Hz) | Sweep(s) Detector  CPBW(Hz)  Port
2113 3.695G 15Mm M ELY 20m RMS 10M 1
737 3.6056 15M M M 20m RMS 10M 2
Sum(dBm)
2426
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Appendix A.1

Band 48 LTE_10MHz_Nss1,16QAM_2TX
3555MHz_16QAM RB 50,#RB 0

20~

10-

0-

10~

-20-

-30-

o
a5-
35475G

' | | | | | | | | | ' '
3.549G 355G 3551G  3.552G  3.553G 35546 3.555G 35566 3557G 3558G  3.559G 3.5625G

Port
1
2

Detector
RMS
RMS

CP EW(Hz)
10M
10Mm

CP{dBm)
2114
2116
Sum(dBm)
2416

CF(Hz)
3.555G
3.555G

Span(Hz)
15M
15M

RBW(Hz)
M
M

VBW(Hz)
3M
3M

Sweep(s)
20m
20m

PowerAV

23/03/2019

Portl [/

Part2 [~

Band 48 LTE_10MHz_Nss1,16QAM_2TX
3625MHz_16QAM RB 50,%#RB 0

20

10

0-

10~

-20-

30|

e
as5e
36175G

' ' ' ' ' ' ' '
3623G  3624G  3625G 36266 3627G 3628G 36296 363G 36316

'
3622G

' ' ' '
3619G 362G 3621G 3.6325G

Port
1
2

Detector
RMS.
RMS.

CP BW(Hz)
10M
10M

CP{dBm)
2110
2102
Sum(dBm)
24.07

CF(Hz)
36256
3.625G

Span(Hz)
15M
15M

RBW{Hz)
M
M

VBW(Hz)
3M
3M

Sweep(s]
20m
20m

PowerAV

23/03/2019

Portl [

Port2 [/

Band 48 LTE 10MHz Nss1,16QAM 2TX
3695MHz_16QAM_RB 50,#RB 0

20

10

0-

10|

20|

30|

40|
43 '
368756

I
3701G

' I ' | ' ' '
3693G  2604G  3695G 36966 3697G  3.698G  3.699G G

'
3.692G

' ' ' '
3.689G 369G 3.691G 3.7025G

Detector Port
RMS

RMS.

CP(dBm) CP BW(Hz)

2142
2141
Sum(dBm)
2443

CF(Hz)
3.695G
3.695G

Span(Hz)
15Mm
15M

RBW(Hz)
im
M

VBW(Hz)
3M
3M

Sweepl(s]
20m
20m

PowerAV

23/03/2019

Parl [/

Port2 [~
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Appendix A.1

Band 48 LTE_10MHz_Nss1,64QAM_2TX
3555MHz_64QAM _RB 50,#RB 0

20~

10-

0-

10~

-20-

-30-

-0 !
45
354756

| | | |
3552G  3553G  3534G 33556

|
3551G

'
3.549G 3.55G

| | | | ' '
3556G  3557G 33585 3.559G 3.5625G

Detector
RMS
RMS

CP{dBm)
2138
2144
Sum(dBm)
2442

CF(Hz)
3.555G
3.555G

Span(Hz)
15M
15M

RBW(Hz)
M
M

VBW(Hz)
3M
3M

Sweep(s)
20m
20m

CPEW(Hz) Port
10M 1
10Mm 2

PowerAV

23/03/2019

Portl [/

Part2 [~

Band 48 LTE_10MHz_Nss1,64QAM_2TX
3625MHz 64QAM RB 50,%#RB 0

20

10

0-

10~

-20-

30|

o
as5e
36175G

' ' ' ' ' '
3619G 362G 3621G  3622G 363G 364G  3625G

' ' ' ' ' ' '
36266 3627G 36286  3.629G 363G 36316 3.6325G

Detector
RMS.
RMS.

CP{dBm)
21.08
2095
Sum(dBm)
24.03

CF(Hz)
36256
3.625G

Span(Hz)
15M
15M

RBW{Hz)
M
M

VBW(Hz)
3M
3M

Sweep(s]
20m
20m

CPEW(Hz) Port
10M 1
10M 2

PowerAV

23/03/2019

Portl [

Port2 [/

Band 48 LTE 10MHz Nss1,64QAM 2TX
3695MHz_64QAM_RB 50,#RB 0

20

10

0-

10|

20|

30|

-40-
454 i

| ' ' ' ' I '
368756 3.689G 369G 3691G  3.602G 3693G  3694G  3695G

I
3701G

| : . ' i -
3696G  3697G  3.698G  3.699G 3.7G 3.7025G

Detector
RMS
RMS.

CP(dBm)
2147
21.29
Sum(dBm)
2439

CF(Hz)
3.695G
3.695G

Span(Hz)
15Mm
15M

RBW(Hz)
im
M

VBW(Hz)
3M
3M

Sweepl(s]
20m
20m

CPEW(Hz) Port

PowerAV

23/03/2019

Parl [/

Port2 [~
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Appendix A.1

Band 48_LTE_20MHz_Nss1,QPSK_2TX PowerAV
3560MHz_QPSK _RB 100,#RB 0
23/03/2019
249 Portl [~
10 . Part2 [~
0-
T
20-
30-
a0
455 I i | | ! | ' | | \ | i | "
3.545G 3548G 355G 3552G  3554G 356G 3558G 356G 35626 3564G  3566G  3568G 357G 35726 35756
CP{dBm) CF(Hz) Span(Hz) RBWI(Hz) VBW(Hz) Sweep(s) Detector CPBW(Hz) Port
2269 3.56G 30M ™M EN] 20m RMS 20M 1
2349 3.566 20M ™M M 2m RMS 20M 2
Sum(dBm)
2642
Band 48_LTE_20MHz_Nss1,QPSK_2TX PowerAV
3625MHz_QPSK_RB 100,#RB 0
23/03/2019
20- Portl [
10 T e, L Port2 [~
0-
T
20-
e
0]
45, | — | ' ' ' ' ‘ ' ! O ! '
3616 36126 3614G  3616G 36186 362G 3622G  3624G 36266 3628G 363G 36326 363G 36366 3638G 364G
CP(dBm) | CF(Hz) Span(Hz) | RBW(Hz) | VBW(Hz) | Sweep(s) Detector  CPBW(Hz)  Port
253 3.6256 30M M M 20m RMS 20M 1
2364 3.625G 20M ™M M 20m RMS 20M 2
Sum(dBm)
2613
Band 48_LTE_20MHz_Nss1,QPSK 2TX PowerAV
3690MHz_QPSK_RB 100,#RB 0
23/03/2019
20~ Portl [/
10- . Port2 [~
0-
10-
B
e
_40- I
45+ ! i 1 1 1 | . | 1 1 1 i | "
36756 3678G 363G 3682G  3684G 36866  3633G 360G 36926 3694G 36966 3698G  37G 37026 37056
CP(dBm) | CF(H2) Span(Hz) | RBW(Hz) | VEBW(Hz) | Sweep(s) Detector  CPBW(Hz)  Port
2284 3.69G 30M M ELY 20m RMS 20M 1
FENE] 369G 30M M M 20m RMS 20M 2
Sum(dBm)
2605
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AV Power Result

Appendix A.1

Band 48_LTE_20MHz_Nss1,16QAM_2TX PowerAV
3560MHz_16QAM_RB 100,#RB 0
23/03/2019
249 Portl [~
10 a Port2 [~
0
10-
20-
30-
_40-
A5 , i . . . . . . . . . i . [
35456 358G 3556 35526 35546 35566 356G 3560 35626 3564G 35666 3.568G 357G 35726 3575G
CP{dBm) CF(Hz) Span(Hz) RBWI(Hz) VBW(Hz) Sweep(s) Detector CPBW(Hz) Port
261 3.566 30M M M 20m RMS 20M 1
297 3.566 M M EL 20m RMS 20M 2
Sum(dBm)
2580
Band 48_LTE_20MHz_Nss1,16QAM_2TX PowerAV
3625MHz_16QAM_RB 100,#RB 0
23/03/2019
20- Portl [
10 = Port2 [~
o
10-
20-
30-
_40-
457 . o . . . . . . ] ' o . .
361G 36126 36146 36166 36186 362G 36226 362G 366G 36286 3636 36326 363G 36366 363G 366
CP(dBm) | CFlHz) Span(Hz)  RBW(Hzl | VEW(Hz)  Sweepls) Detector  CPEW(Hz)  Port
272 3.6256 30M M M 20m RMS 20M 1
21 3.6256 20M M M 20m RMS 20M 2
Sum(dBm)
2593
Band 48 LTE 20MHz Nss1,16QAM 2TX PowerAV
3690MHz_16QAM_RB 100,#RB 0
23/03/2019
20~ Portl [/
- . | Po2 [~
o
10-
20-
20-
0] I
A5 . i . . . | . . : . : i , [
36756 36786 363G 36826 3684G  16B6G  3688G 360G 36926 3694G  3696G 36986 317G 37026 37056
CP(dBm) | CF(H2) Span(Hz)  RBW(H | VBW(Hz)  Sweep(s)  Detectar  CPEBW(Hz)  Port
2284 3.69G 30M M EY 20m RMS 200 1
219 3.696G 30M M M 20m RMS 20M 2
Sum(dBm)
2603
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AV Power Result

Appendix A.1

Band 48_LTE_20MHz_Nss1,64QAM_2TX PowerAV
3560MHz_64QAM_RB 100,#RB 0
23/03/2019
249 Portl [~
" Part2 [~
0
10
0]
a0
0]
A5 , i . . . . . . . . . i . [
35456 358G 3556 35526 35546 35566 356G 3560 35626 3564G 35666 3.568G 357G 35726 3575G
CP{dBm) CF(Hz) Span(Hz) RBWI(Hz) VBW(Hz) Sweep(s) Detector CPBW(Hz) Port
2.58 3.566 30M M M 20m RMS 20M 1
207 3.566 M M EL 20m RMS 20M 2
Sum(dBm)
2584
Band 48_LTE_20MHz_Nss1,64QAM_2TX PowerAV
3625MHz_64QAM_RB 100,#RB 0
23/03/2019
20- Portl [
10 Port2 [~
o
10
0]
a0
0]
457 . o . . . . . . ] ' o . .
361G 36126 36146 36166 36186 362G 36226 362G 366G 36286 3636 36326 363G 36366 363G 366
CP(dBm) | CFlHz) Span(Hz)  RBW(Hzl | VEW(Hz)  Sweepls) Detector  CPEW(Hz)  Port
22.56 3.6256 30M M M 20m RMS 20M 1
203 3.6256 20M M M 20m RMS 20M 2
Sum(dBm)
2581
Band 48 LTE 20MHz Nss1,64QAM 2TX PowerAV
3690MHz_64QAM_RB 100,#RB 0
23/03/2019
20~ Portl [/
- Port2 [~
o
40
20
20
_40-] I
45, . i . . . | . . : . : i , [
36756 36786 363G 36826 3684G  16B6G  3688G 360G 36926 3694G  3696G 36986 317G 37026 37056
CP(dBm) | CF(H2) Span(Hz)  RBW(H | VBW(Hz)  Sweep(s)  Detectar  CPEBW(Hz)  Port
293 3.69G 30M M EY 20m RMS 200 1
12 3.696G 30M M M 20m RMS 20M 2
Sum(dBm)
26109
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AV Power Result

Appendix A.2

<Multi-carrier and/or CA>
Summary

Mode Max Carrier Power Max Carrier Power
(dBm) (W)
Band 48
LTE_20MHz+20MHz_QPSK_4TX 26.89 0.488
LTE_20MHz+20MHz_16QAM_4TX 25.96 0.394
LTE_20MHz+20MHz_64QAM_4TX 25.59 0.362
Result
. 1Carrier 1Carrier 2Carrier 2Carrier Max Max
Mode Setting | Result be Port 1 Port 2 Port 3 Port 4 gi:N”;r gzw::
(dBi) (dBm) (dBm) (dBm) (dBm) (dBm) (W)
Band 48_LTE_20MHz+20MHz_QPSK_4TX
P#3560MHz,#3580MHz 22 Pass 2.25 20.59 21.45 20.73 20.94 24.05 0.254
P#3615MHz,#3635MHz 24 Pass 2.25 23.24 24.15 23.75 24.01 26.89 0.488
P#3670MHz,#3690MHz 22 Pass 2.25 21.23 21.94 21.31 2118 24.61 0.289
P#3560MHz,#3690MHz 22 Pass 2.25 20.56 21.56 21.39 21.36 24.39 0.275
Band 48_LTE_20MHz+20MHz_16QAM_4TX
P#3560MHz,#3580MHz 22 Pass 2.25 20.50 20.95 20.72 20.93 23.84 0.242
P#3615MHz,#3635MHz 24 Pass 2.25 22.56 22.85 22.86 23.03 25.96 0.394
P#3670MHz,#3690MHz 22 Pass 2.25 20.90 21.13 21.05 20.92 24.03 0.253
P#3560MHz,#3690MHz 22 Pass 2.25 20.44 21.01 21.33 21.34 24.35 0.272
Band 48_LTE_20MHz+20MHz_64QAM_4TX
P#3560MHz,#3580MHz 22 Pass 2.25 20.54 20.95 20.60 2091 23.77 0.238
P#3615MHz,#3635MHz 24 Pass 2.25 22.22 2247 2251 22.64 25.59 0.362
P#3670MHz,#3690MHz 22 Pass 2.25 2115 21.27 21.32 21.25 243 0.269
P#3560MHz,#3690MHz 22 Pass 2.25 20.60 20.97 21.35 21.30 24.34 0.272
DG = Directional Gain; Port n = Port n output power
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AV Power Result

Appendix A.2

Band 48 LTE_20MHz+20MHz_Nss1,QPSK_4TX PowerAV
P#3560MHz,#3580MHz_QPSK_RB 100,#RB 0+RE 100,#RB 0
16/03/2019
20- ; ; 1 Portl [~/
| | | Port2 [~
10-
Port3 [
o | Portd |
a0~
a0~
30-
: :
45 . i \ | , , . . . i . ] . , . . . ; , .
35456 2.54756 3.55G 3.5525G 35556 355756 2566 3.5625G 3.565G 35675G 357G 357256 3575 357756 358G 35825G 35856 358756 350G 3.5025G 3.595G
CP(dBm)  CF(Hz) Span(Hz) | RBW(Hz) | VBW(Hz) | Sweep(s)  Detector | CPBW(Hz) Port
2059 256G 30M M E 20m RMS 20M
245 256G 30M M El 20m RMS 20M 2
2073 3536 30M M M 20m RMS 20M 3
2094 3586 30Mm M El 20m RMS 20M [
Sum({dBim)
2696
Band 48_LTE_20MHz+20MHz_Nss1,QPSK 4TX PowerAV
P#3615MHz #3635MHz_QPSK_RB 100,#RB 0+RB 100,#RB 0
02/05/2019
20~ T T Portl [~
" ! Port2 [~
Port3 [/
Part4
| |
A5 , i | . . ' . . \ i . . . . . , . i , \
36G 360256 3605G 360756 361G 361256 36156 361756 362G 362256 3.6256 262756 363G 363256 36356 363756 364G 3.6425G 36456 164756 3656
CP(dBm)  CF(Hz) Span(Hz) | REW(Hz)  VEBW(Hz)  Sweep(s)  Detector  CPBW(Hz) Port
B2 36156 30M M El 20m RMS 20M 1
215 36156 30M i M 20m RMS 20M 2
575 36356 30M i M 20m RMS 20M 3
.01 36356 ET i El 20m RMS 20M [
Sum({dBm)
252
Band 48 LTE 20MHz+20MHz_Nss1,QPSK_4TX PowerAV
P#3670MHz,#3690MHz_QPSK_RB 100,#RB 0+RB 100,#RB 0
16/03/2019
20~ 7 T Portl [~
| | Port
10- Jor RES I | ort2 [
Port3 [/
0- | Pertd |
-
-20- ] |
=0- ; ;
-A0- i

45— . i . . . . ' ' ' i | ' \ . ' ' \ i ' '
3.655G 3.6575G 3.66G 3.6625G 3.665G 36675G 3.67G 3.6725G 3.675G 3.6775G 368G 3.6825G 3.685G 2.6875G 369G 3.6925G 3.695G 3.6975G 327G 3.7025G 3.705G

CP(dBm)  CF(HZ) Span(Hz)  RBW(Hz) | VBW(HZ) | Sweep(s)  Detector | CPBW(Hz)  Port
2123 3676 Y 1M EY 20m RMS 20M 1
2194 3676 oM M ElY 20m RMS 20M 2
131 369G oM M ElY 20m RMS 20M 3
2118 369G M 1M ElY 20m RMS 20M 4
Sum(dBm)

2745
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AV Power Result Appendix A.2

Band 48 LTE_ 20MHz+20MHz_Nss1,QPSK 4TX PowerAV
P#3560MHz,#3690MHz_QPSK_RB 100,#RB 0+RB 100,#RB 0
16/03/2019
| T T T Potl [~/
H | i ; Port2 [/
10- i ! | o
Port3 [/
- | Portd |
10-
-
30-
40 ! H ;
A5- } ; . ) . : } } } ) . i . i
35456 3566 351G 358G 359G 366G 361G 362G 363G 364G 365G 366G 367G 368G 369G 37056
CP(dBm) | CF(HZ) Span(Hz) | RBW(H | VBW(H | Sweepls) | Detector | CPBW(HZ) | Port
2056 3566 30M M 3M 20m RMS 20M 1
2156 3566 30M M 3M 20m RMS 20M 2
2139 3696 30M M 3M 20m RMS 20M 3
2136 3696 30M 1M 3M 20m RMS 20M 4
Sum(dBm)
27.25
Band 48 LTE_ 20MHz+20MHz_Nss1,16QAM_4TX PowerAV
P#3560MHz,#3580MHz_16QAM_RB 100,#RB 0+RB 100,#RB 0
16/03/2019
20 " : 1 Portl [~/
: ; ; Port2 [/
10- ; - : =
Port3 [/
- | Portd |
10-
-
-30- i i
40~ ! | |
45-, | i | | \ | \ \ \ i \ \ | \ | \ | i | |
35456 354756 355G 355256 3.555G 355756 356G 3.5625G 35656 3.5675G 357G 357256 3575G 357756 358G 358256 35856 358756 359G 3.5925G 3595G
CP(dBm) | CF(H2) Span(Hzl | RBW(Hz) | VBW(Hz) | Sweep(s)  Detector | CPBW(Hz) | Port
2050 356G 30M M E 20m RMS 20M 1
2005 356G 30M 1M E 20m RMS 20M 2
072 3586 30M M 3M 20m RMS 20M 3
2093 3586 30M M 3M 20m RMS 20M 4
Sum(dBm)
26,80
Band 48 LTE_20MHz+20MHz_Nss1,16QAM_4TX PowerAV
P#3615MHz,#3635MHz_16QAM_RB 100,#RB 0+RB 100,#RB 0
16/03/2019
&R T T T Portl [/
o | aln | - | Port2 |/
Port3 [~
o | Port4 |
10-
-20-| | ! |
30- | I I
| ; ;
-45-, | i \ } , | \ : | i \ . | . \ : | i \ .
366G 360256 36056 360756 361G 361256 36156 361756 362G 362256 36256 362756 363G 363256 36356 363756 364G 364256 36456 364756 3656
CP(dBm) | CF(Hz) Span(Hzl | RBW(Hz) | VBW(Hz) | Sweep(s)  Detector | CPEW(Hz) | Port
2256 35156 30M M 3M 20m RMS 20M 1
2285 35156 30M 1M 3M 20m RMS 20M 2
2286 35356 30M 1M 3M 20m RMS 20M 3
2303 35356 30M 1M 3M 20m RMS 20M 4
Sum{dBim)
2885
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AV Power Result Appendix A.2

Band 48 LTE_20MHz+20MHz_Nss1,16QAM _4TX PowerAV
P#3670MHz,#3690MHz_16QAM RB 100,#RB 0+RB 100,#RB 0
16/03/2019
20 " : 1 Portl [~/
| H H Port2 [/
10- ; I
Port3 [/
- | Portd |
10-
20~
30-
40~ | ! !
45, . ; . . . . . . . ; . . . . , , \ i \ .
36556 365756 366G 356256 3865G 366756 367G 367256 36756 367756 363G 3.5825G 3685G 368756 369G 36925G 36956 360756 3JG 370256 37056
CP(dBm) | CF(Hz) Span(Hz) | RBW(H | VBW(H | Sweepls) | Detector | CPBW(HZ) | Port
2090 3676 30M M M 20m RMS 20M 1
2113 3676 30M M 3m 20m RMS 20M 2
2105 3696 30M M 3m 20m RMS 20M 3
2092 3696 30M M 3m 20m RMS 20M 4
Sum(dBm)
2702
Band 48 LTE_20MHz+20MHz_Nss1,16QAM _4TX PowerAV
P#3560MHz,#3690MHz_16QAM RB 100,#RB 0+RB 100,#RB 0
16/03/2019
| T T T Potl [~/
; | H 1 Port2 [/
- | I
Port3 [/
- | Portd |
10-
20~
30-
a0 ! | ! !
454 | i \ \ | . ' | . \ | ' i : [
35456 3566 35/6 3586 3596 366 3616 3626 353G 364G 365G 366G 361G 358G 359G 37056
CP(dBm) | CF(Hz] Span(Hz) | RBW(Hz | VBW(Hz) | Sweep(s)  Detector | CPBW(Hz) | Port
044 256G 30M M E] 20m RMS 20M 1
a0 256G 30M M E 20m RMS 20M 2
2133 3696 30M M 3m 20m RMS 20M 3
2134 3696 30M M 3m 20m RMS 20M 4
Sum(dBm)
2707
Band 48 LTE_20MHz+20MHz_Nss1,64QAM_4TX PowerAV
P#3560MHz,#3580MHz_64QAM_RB 100,#RB 0+RB 100,#RB 0
16/03/2019
20- ; ; 1 Portl [~/
3 | i Port2 [/
10- :
Port3 [~
o | Port4 |
10-
a0-
30-
| ; ;
45, . ; . . . } . . . ; . . . . . . . ; \ .
35456 354756 355G 355256 555G 35575G 3566 356256 35656 35675G 357G 357256 3575G 357756 358G 35825G 3.585G 358756 350G 3.5025G 35056
CP(dBm)  CF(Hz] Span(Hz) | RBW(Hz) | VBW(Hz) | Sweepls)  Detector | CPBW{Hz) Port
2054 3566 30M M 3M 20m RMS 20M 1
2095 3566 30M M 3M 20m RMS 20M 2
2060 3586 30M M 3M 20m RMS 20M 3
2001 3586 30M M 3M 20m RMS 20M [
Sum(dBm)
2677
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AV Power Result

Appendix A.2

Band 48 LTE_ 20MHz+20MHz_Nss1,64QAM_4TX PowerAV
P#3615MHz,#3635MHz_64QAM_RB 100,#RB 0+RB 100,#RB 0
16/03/2019
20 " : 1 Portl [~/
| | Port2 [/
10- ; —
Port3 [/
- | Portd |
10-
20~ |
-30-| H
40~ ! | |
-45-, | | \ } \ | \ : | i \ . | . \ : | i \ .
366G 360256 3.605G 360756 361G 361256 36156 361756 362G 36225G 36256 362756 363G 363256 36356 36375G 364G 364256 36456 I64T5G 3656
CP(dBm) | CF(HZ) Span(Hzl | RBW(HZ | VBW(Hz) | Sweep(s)  Detector | CPEW(HZ) | Port
22 35156 30M M 3M 20m RMS 20M 1
247 35156 30M M 3M 20m RMS 20M 2
2251 36356 30M M 3M 20m RMS 20M 3
2254 36356 30M 1M 3M 20m RMS 20M 4
Sum(dBm)
2848
Band 48 LTE_ 20MHz+20MHz_Nss1,64QAM_4TX PowerAV
P#3670MHz,#3690MHz_64QAM_RB 100,#RB 0+RB 100,#RB 0
16/03/2019
¢H T T T Potl [~/
| H H Port2 [/
10- :
Port3 [/
- | Portd |
10-
20~
30~ i |
40~ ! | |
45-) \ i | | \ \ \ \ . i | | | | | | | i | \
36556 365756 366G 366256 3.665G 366756 367G 36725G 36756 367756 368G 36825G 3685G 368756 369G 3.6925G 36956 369756 37G 370256 3705G
CP(dBm) | CF(H2) Span(Hzl | RBW(Hz) | VBW(Hz) | Sweep(s)  Detector | CPBW(Hz) | Port
115 361G 30M M E 20m RMS 20M 1
1 36716 30M 1M E 20m RMS 20M 2
13 3696 30M M 3M 20m RMS 20M 3
125 3696 30M M 3M 20m RMS 20M 4
Sum(dBm)
7.7
Band 48 LTE_20MHz+20MHz_Nss1,64QAM_4TX PowerAV
P#3560MHz,#3690MHz_64QAM_RB 100,#RB 0+RB 100,#RB 0
16/03/2019
0-— ; 1 1 Portl [~/
| | Port2 [/
- !
Port3 [~
o | Port4 |
10-
20-
30-
o | i i
A5- ) i ) ) , . : ) } ) ) . i . i
35456 3566 357G 358G 359G 366G 3616 362G 363G 364G 365G 3666 367G 363G 369G 37056
CP(dBm) | CF(Hz) Span(Hzl | RBW(Hz) | VBW(Hz) | Sweep(s)  Detector | CPEW(Hz) | Port
20,60 3566 30M M 3M 20m RMS 20M 1
2007 3566 30M 1M 3M 20m RMS 20M 2
235 3606 30M 1M 3M 20m RMS 20M 3
2130 3606 30M 1M 3M 20m RMS 20M 4
Sum(dBm)
27.09
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EIRP Power Result

Appendix B.1

<Single-carrier>

Summary
Mode Power Power EIRP EIRP
(dBm) (W) (dBm) (W)
Band 48
LTE_10MHz_QPSK_2TX 24.37 0.274 26.47 0.444
LTE_10MHz_16QAM_2TX 24.43 0.277 26.53 0.450
LTE_10MHz_64QAM_2TX 24.42 0.277 26.52 0.449
LTE_20MHz_QPSK_2TX 26.13 0.410 28.23 0.665
LTE_20MHz_16QAM_2TX 26.03 0.401 28.13 0.650
LTE_20MHz_64QAM_2TX 26.09 0.406 28.19 0.659
Result
Mode Setting Result DG Port 1 Port 2 Power Power EIRP EIRP ELII'?T]P
(dBi) (dBm) (dBm) (dBm) (W) (dBm) (W) (W)
LTE_10MHz_QPSK_2TX
3555MHz 22 Pass 2.10 21.28 21.43 24.37 0.274 26.47 0.444 50.1
3625MHz 22 Pass 2.10 21.26 21.09 24.19 0.262 26.29 0.426 50.1
3695MHz 22 Pass 2.10 21.13 21.37 24.26 0.267 26.36 0.433 50.1
LTE_10MHz_16QAM_2TX
3555MHz 22 Pass 2.10 21.14 21.16 24.16 0.261 26.26 0.423 50.1
3625MHz 22 Pass 2.10 21.10 21.02 24.07 0.255 26.17 0.414 50.1
3695MHz 22 Pass 2.10 21.42 21.41 24.43 0.277 26.53 0.450 50.1
LTE_10MHz_64QAM_2TX
3555MHz 22 Pass 2.10 21.38 21.44 24.42 0.277 26.52 0.449 50.1
3625MHz 22 Pass 2.10 21.08 20.95 24.03 0.253 26.13 0.410 50.1
3695MHz 22 Pass 2.10 21.47 21.29 24.39 0.275 26.49 0.446 50.1
LTE_20MHz_QPSK_2TX
3560MHz 235 Pass 2.10 22.69 23.49 26.12 0.409 28.22 0.664 Inf
3625MHz 235 Pass 2.10 22.53 23.64 26.13 0.410 28.23 0.665 Inf
3690MHz 235 Pass 2.10 22.84 23.23 26.05 0.403 28.15 0.653 Inf
LTE_20MHz_16QAM_2TX
3560MHz 235 Pass 2.10 22.61 22.97 25.80 0.380 27.90 0.617 Inf
3625MHz 235 Pass 2.10 22.712 231 25.93 0.392 28.03 0.635 Inf
3690MHz 235 Pass 2.10 22.84 23.19 26.03 0.401 28.13 0.650 Inf
LTE_20MHz_64QAM_2TX
3560MHz 235 Pass 2.10 22.58 23.07 25.84 0.384 27.94 0.622 Inf
3625MHz 235 Pass 2.10 22.56 23.03 25.81 0.381 27.91 0.618 Inf
3690MHz 235 Pass 2.10 22.93 23.22 26.09 0.406 28.19 0.659 Inf
DG = Directional Gain; Port n = Port n output power
Note:
10MHz BW used dBm/10MHz measurement.
20MHz BW used dBm/20MHz measurement.
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EIRP Power Result

Appendix B.1

Band 48_LTE_10MHz_Nss1,QPSK_2TX PowerAV
3555MHz_QPSK _RB 50,#RB 0
23/03/2019
20 Portl [/
10 i Port2 [~
0-
T
20-
30-
10-
454 I i | | | | 1 | | 1 ! i | "
354756 354G 355G 3551G 35526 3553G 35546 3555G 355G 3557G 359G 355G 356G 3561G 3.5625G
CP{dBm) CF(Hz) Span(Hz) RBWI(Hz) VBW(Hz) Sweep(s) Detector CPBW(Hz) Port
2128 3.5556 15M ™M EN] 20m RMS 10M 1
143 3.555G 15M ™M M 2m RMS 10M 2
Sum(dBm)
2437
Band 48_LTE_10MHz_Nss1,QPSK_2TX PowerAV
3625MHz_QPSK _RB 50,#RB 0
23/03/2019
215 | T Portl [
10 i - | Port2 [/
0-
-10- '
-20-
30- |
s :
454, , i , . . | , | . , . i | Vo
361756 36196 2626 362G 362G 363G 36246 365G 36266 3627G 36286 36296 353G 36316 3.63256
CP(dBm) | CF(Hz) Span(Hz) | RBW(Hz) | VBW(Hz) | Sweep(s) Detector  CPBW(Hz)  Port
2136 3.6256 15M M M 20m RMS 10M 1
2109 3.625G 15M ™M M 20m RMS 10M 2
Sum(dBm)
2419
Band 48 _LTE_10MHz_Nss1,QPSK 2TX PowerAV
3695MHz_QPSK_RB 50,#RB 0
23/03/2019
20~ ; Portl [/
10- i Port2 [~
0-
10-
B
-30- H
i i
455 1 ; 1 1 | | 1 | 1 1 1 i | I
368756 3680G 360G 3691G 36926 3693G  3604G  3695G 696G 3697G  3698G 36096 37G  3J01G 3.7025G
CP(dBm) | CF(H2) Span(Hz) | RBW(Hz) | VEBW(Hz) | Sweep(s) Detector  CPBW(Hz)  Port
2113 3.695G 15Mm M ELY 20m RMS 10M 1
737 3.6056 15M M M 20m RMS 10M 2
Sum(dBm)
2426
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EIRP Power Result

Appendix B.1

Band 48 LTE_10MHz_Nss1,16QAM_2TX
3555MHz_16QAM RB 50,#RB 0

20~

10-

0-

10~

-20-

-30-

_40-
-45-,
354756

' | | | | | | | | | ' '
3.549G 355G 3551G  3.552G  3.553G 35546 3.555G 35566 3557G 3558G  3.559G 3.5625G

Port
1
2

Detector
RMS
RMS

CP EW(Hz)
10M
10Mm

CP{dBm)
2114
2116
Sum(dBm)
2416

CF(Hz)
3.555G
3.555G

Span(Hz)
15M
15M

RBW(Hz)
M
M

VBW(Hz)
3M
3M

Sweep(s)
20m
20m

PowerAV

23/03/2019

Portl [/

Part2 [~

Band 48 LTE_10MHz_Nss1,16QAM_2TX
3625MHz_16QAM RB 50,%#RB 0

20

10

0-

10~

-20-

30|

_40-
-45-|
361756

' ' ' ' ' ' ' '
3623G  3624G  3625G 36266 3627G 3628G 36296 363G 36316

'
3622G

' ' ' '
3619G 362G 3621G 3.6325G

Port
1
2

Detector
RMS.
RMS.

CP BW(Hz)
10M
10M

CP{dBm)
2110
2102
Sum(dBm)
24.07

CF(Hz)
36256
3.625G

Span(Hz)
15M
15M

RBW{Hz)
M
M

VBW(Hz)
3M
3M

Sweep(s]
20m
20m

PowerAV

23/03/2019

Portl [

Port2 [/

Band 48 LTE 10MHz Nss1,16QAM 2TX
3695MHz_16QAM_RB 50,#RB 0

20

10

0-

10|

20|

30|

_40-
-45-|
368756

I
3701G

' I ' | ' ' '
3693G  2604G  3695G 36966 3697G  3.698G  3.699G G

'
3.692G

' ' ' '
3.689G 369G 3.691G 3.7025G

Detector Port
RMS

RMS.

CP(dBm) CP BW(Hz)

2142
2141
Sum(dBm)
2443

CF(Hz)
3.695G
3.695G

Span(Hz)
15Mm
15M

RBW(Hz)
im
M

VBW(Hz)
3M
3M

Sweepl(s]
20m
20m

PowerAV

23/03/2019

Parl [/

Port2 [~
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EIRP Power Result

Appendix B.1

Band 48 LTE_10MHz_Nss1,64QAM_2TX
3555MHz_64QAM _RB 50,#RB 0

20~

10-

0-

10~

-20-

-30-

-0 !
45
354756

| | | |
3552G  3553G  3534G 33556

|
3551G

'
3.549G 3.55G

| | | | ' '
3556G  3557G 33585 3.559G 3.5625G

Detector
RMS
RMS

CP{dBm)
2138
2144
Sum(dBm)
2442

CF(Hz)
3.555G
3.555G

Span(Hz)
15M
15M

RBW(Hz)
M
M

VBW(Hz)
3M
3M

Sweep(s)
20m
20m

CPEW(Hz) Port
10M 1
10Mm 2

PowerAV

23/03/2019

Portl [/

Part2 [~

Band 48 LTE_10MHz_Nss1,64QAM_2TX
3625MHz 64QAM RB 50,%#RB 0

20

10

0-

10~

-20-

30|

o
as5e
36175G

' ' ' ' ' '
3619G 362G 3621G  3622G 363G 364G  3625G

' ' ' ' ' ' '
36266 3627G 36286  3.629G 363G 36316 3.6325G

Detector
RMS.
RMS.

CP{dBm)
21.08
2095
Sum(dBm)
24.03

CF(Hz)
36256
3.625G

Span(Hz)
15M
15M

RBW{Hz)
M
M

VBW(Hz)
3M
3M

Sweep(s]
20m
20m

CPEW(Hz) Port
10M 1
10M 2

PowerAV

23/03/2019

Portl [

Port2 [/

Band 48 LTE 10MHz Nss1,64QAM 2TX
3695MHz_64QAM_RB 50,#RB 0

20

10

0-

10|

20|

30|

-40-
454 i

| ' ' ' ' I '
368756 3.689G 369G 3691G  3.602G 3693G  3694G  3695G

I
3701G

| : . ' i -
3696G  3697G  3.698G  3.699G 3.7G 3.7025G

Detector
RMS
RMS.

CP(dBm)
2147
21.29
Sum(dBm)
2439

CF(Hz)
3.695G
3.695G

Span(Hz)
15Mm
15M

RBW(Hz)
im
M

VBW(Hz)
3M
3M

Sweepl(s]
20m
20m

CPEW(Hz) Port

PowerAV

23/03/2019

Parl [/

Port2 [~
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EIRP Power Result

Appendix B.1

Band 48_LTE_20MHz_Nss1,QPSK_2TX PowerAV
3560MHz_QPSK _RB 100,#RB 0
23/03/2019
249 Portl [~
10 . Part2 [~
0-
T
20-
30-
a0
455 I i | | ! | ' | | \ | i | "
3.545G 3548G 355G 3552G  3554G 356G 3558G 356G 35626 3564G  3566G  3568G 357G 35726 35756
CP{dBm) CF(Hz) Span(Hz) RBWI(Hz) VBW(Hz) Sweep(s) Detector CPBW(Hz) Port
2269 3.56G 30M ™M EN] 20m RMS 20M 1
2349 3.566 20M ™M M 2m RMS 20M 2
Sum(dBm)
2642
Band 48_LTE_20MHz_Nss1,QPSK_2TX PowerAV
3625MHz_QPSK_RB 100,#RB 0
23/03/2019
20- Portl [
10 T e, L Port2 [~
0-
T
20-
e
0]
45, | — | ' ' ' ' ‘ ' ! O ! '
3616 36126 3614G  3616G 36186 362G 3622G  3624G 36266 3628G 363G 36326 363G 36366 3638G 364G
CP(dBm) | CF(Hz) Span(Hz) | RBW(Hz) | VBW(Hz) | Sweep(s) Detector  CPBW(Hz)  Port
253 3.6256 30M M M 20m RMS 20M 1
2364 3.625G 20M ™M M 20m RMS 20M 2
Sum(dBm)
2613
Band 48_LTE_20MHz_Nss1,QPSK 2TX PowerAV
3690MHz_QPSK_RB 100,#RB 0
23/03/2019
20~ Portl [/
10- . Port2 [~
0-
10-
B
e
_40- I
45+ ! i 1 1 1 | . | 1 1 1 i | "
36756 3678G 363G 3682G  3684G 36866  3633G 360G 36926 3694G 36966 3698G  37G 37026 37056
CP(dBm) | CF(H2) Span(Hz) | RBW(Hz) | VEBW(Hz) | Sweep(s) Detector  CPBW(Hz)  Port
2284 3.69G 30M M ELY 20m RMS 20M 1
FENE] 369G 30M M M 20m RMS 20M 2
Sum(dBm)
2605
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EIRP Power Result

Appendix B.1

Band 48_LTE_20MHz_Nss1,16QAM_2TX PowerAV
3560MHz_16QAM_RB 100,#RB 0
23/03/2019
249 Portl [~
10 a Port2 [~
0
10-
20-
30-
_40-
A5 , i . . . . . . . . . i . [
35456 358G 3556 35526 35546 35566 356G 3560 35626 3564G 35666 3.568G 357G 35726 3575G
CP{dBm) CF(Hz) Span(Hz) RBWI(Hz) VBW(Hz) Sweep(s) Detector CPBW(Hz) Port
261 3.566 30M M M 20m RMS 20M 1
297 3.566 M M EL 20m RMS 20M 2
Sum(dBm)
2580
Band 48_LTE_20MHz_Nss1,16QAM_2TX PowerAV
3625MHz_16QAM_RB 100,#RB 0
23/03/2019
20- Portl [
10 = Port2 [~
o
10-
20-
30-
_40-
457 . o . . . . . . ] ' o . .
361G 36126 36146 36166 36186 362G 36226 362G 366G 36286 3636 36326 363G 36366 363G 366
CP(dBm) | CFlHz) Span(Hz)  RBW(Hzl | VEW(Hz)  Sweepls) Detector  CPEW(Hz)  Port
272 3.6256 30M M M 20m RMS 20M 1
21 3.6256 20M M M 20m RMS 20M 2
Sum(dBm)
2593
Band 48 LTE 20MHz Nss1,16QAM 2TX PowerAV
3690MHz_16QAM_RB 100,#RB 0
23/03/2019
20~ Portl [/
- . | Po2 [~
o
10-
20-
20-
0] I
A5 . i . . . | . . : . : i , [
36756 36786 363G 36826 3684G  16B6G  3688G 360G 36926 3694G  3696G 36986 317G 37026 37056
CP(dBm) | CF(H2) Span(Hz)  RBW(H | VBW(Hz)  Sweep(s)  Detectar  CPEBW(Hz)  Port
2284 3.69G 30M M EY 20m RMS 200 1
219 3.696G 30M M M 20m RMS 20M 2
Sum(dBm)
2603
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EIRP Power Result

Appendix B.1

Band 48_LTE_20MHz_Nss1,64QAM_2TX PowerAV
3560MHz_64QAM_RB 100,#RB 0
23/03/2019
249 Portl [~
" Part2 [~
0
10
0]
a0
0]
A5 , i . . . . . . . . . i . [
35456 358G 3556 35526 35546 35566 356G 3560 35626 3564G 35666 3.568G 357G 35726 3575G
CP{dBm) CF(Hz) Span(Hz) RBWI(Hz) VBW(Hz) Sweep(s) Detector CPBW(Hz) Port
2.58 3.566 30M M M 20m RMS 20M 1
207 3.566 M M EL 20m RMS 20M 2
Sum(dBm)
2584
Band 48_LTE_20MHz_Nss1,64QAM_2TX PowerAV
3625MHz_64QAM_RB 100,#RB 0
23/03/2019
20- Portl [
10 Port2 [~
o
10
0]
a0
0]
457 . o . . . . . . ] ' o . .
361G 36126 36146 36166 36186 362G 36226 362G 366G 36286 3636 36326 363G 36366 363G 366
CP(dBm) | CFlHz) Span(Hz)  RBW(Hzl | VEW(Hz)  Sweepls) Detector  CPEW(Hz)  Port
22.56 3.6256 30M M M 20m RMS 20M 1
203 3.6256 20M M M 20m RMS 20M 2
Sum(dBm)
2581
Band 48 LTE 20MHz Nss1,64QAM 2TX PowerAV
3690MHz_64QAM_RB 100,#RB 0
23/03/2019
20~ Portl [/
- Port2 [~
o
40
20
20
_40-] I
45, . i . . . | . . : . : i , [
36756 36786 363G 36826 3684G  16B6G  3688G 360G 36926 3694G  3696G 36986 317G 37026 37056
CP(dBm) | CF(H2) Span(Hz)  RBW(H | VBW(Hz)  Sweep(s)  Detectar  CPEBW(Hz)  Port
293 3.69G 30M M EY 20m RMS 200 1
12 3.696G 30M M M 20m RMS 20M 2
Sum(dBm)
26109
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EIRP Power Result

Appendix B.2

<Single-carrier>

Summary
Mode Power Power EIRP EIRP
(dBm/10MHz) (W) (dBm/10MHz) (W)
Band 48
LTE_20MHz_QPSK_2TX 23.91 0.246 26.01 0.399
LTE_20MHz_16QAM_2TX 23.77 0.238 25.87 0.386
LTE_20MHz_64QAM_2TX 23.52 0.225 25.62 0.365
Result
Mode Setting Result DG Port 1 Port 2 Power Power EIRP EIRP EIRP Lim.
(dBi) (dBm/10MHz) (dBm/10MHz) (dBm/10MHz) (W) (dBm/10MHz) () (W)
LTE_20MHz_QPSK_2TX
3560MHz 235 Pass 2.10 20.48 21.29 23.91 0.246 26.01 0.399 50.1
3625MHz 235 Pass 2.10 20.27 21.15 23.74 0.237 25.84 0.384 50.1
3690MHz 235 Pass 2.10 20.62 20.91 23.78 0.239 25.88 0.387 50.1
LTE_20MHz_16QAM_2TX
3560MHz 235 Pass 2.10 20.20 21.26 23.77 0.238 25.87 0.386 50.1
3625MHz 235 Pass 2.10 20.09 20.64 23.38 0.218 25.48 0.353 50.1
3690MHz 235 Pass 2.10 20.58 20.80 23.70 0.234 25.80 0.380 50.1
LTE_20MHz_64QAM_2TX
3560MHz 235 Pass 2.10 20.26 20.75 23.52 0.225 25.62 0.365 50.1
3625MHz 235 Pass 2.10 19.92 20.31 2313 0.206 25.23 0.333 50.1
3690MHz 235 Pass 2.10 20.24 20.64 23.45 0.221 25.55 0.359 50.1
DG = Directional Gain; Port n = Port n output power
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EIRP Power Result

Appendix B.2

Band 48_LTE_20MHz_Nss1,QPSK_2TX PowerAV
3560MHz_QPSK_RB 100,#RB 0
23/03/2019
; Portl |/
N ' Port2 |
'457| I I I I 1 : I 1 I 1 I : I I I 1 I I
35456 35486 355G 35526 3554G  3556G  3558G 356G 3.562G  3564G 35666 3568G  35/G  3.572G 3.575G
CP(dBm) CFi{Hz) Span(Hz) RBW(Hz) VBWI(Hz) Sweep(s) Detector CP BW(Hz) Port
048 356G 20M M E] 20m RMS 10M 1
] 256G 20M M E] 20m RMS 10M 2
Sum({dBm)
301
Band 48_LTE_20MHz_Nss1,QPSK_2TX PowerAV
3625MHz_QPSK_RB 100,#RB 0
23/03/2019
20~ ; T Portl [~
10-| _«_m Lo | Port2 | J
0- 3 :
| |
| |
30- |
40- ; |
-5 | ' | | i | | | 1 i 1 1 1 1 }
361G 36126 3614G 36166 365186 362G 36226 624G 36266 368G 363G 36326 363G 36366 368G 364G
CP(dBm) | CFiHz) Span(Hz) | REW(Hz)  VBW(Hz)  Sweep(s)  Detector  CPBW(Hz Port
027 36256 30M ™ M 20m RMS 10M 1
215 36256 20M M EY] 20m RMS 10M 2
Sumi(dBm)
1B
Band 48 LTE_20MHz_Nss1,QPSK 2TX PowerAV
3690MHz_QPSK_RB 100,#RB 0
23/03/2019
20~ ; ; Portl [~
- - A : Portz [
0- f :
| |
1 1
| |
| |
45 ! | | —— ' | ' — | | ' v
36756 3673G 368G 36826 3624G  3636G  3688G 360G 3.692G  3604G 396G  3698G 376G 3702G 3705G
CP(dBm) | CFiHz) Span(Hz) | REW(Hz)  VBW(Hz)  Sweep(s)  Detector  CPBW(Hz Port
2062 369G 30M im ELV 20m RMS 10m 1
2001 3696 30M M M 20m RMS 10M 2
Sum(dBm)
B8
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EIRP Power Result

Appendix B.2

Band 48 LTE_20MHz_Nss1,16QAM_2TX
3560MHz_16QAM _RB 100,#RB 0

'451 I I I
3545G 35486 355G

| | | |
3552G  3.554G  3536G  3.558G

'
3.56G

|
3.562G

|
3.564G

| | ' ' '
3566G 3.568G 357G 3.572G 3575G

CP(dBm)
20.20
2156
Sumi{dBrn}
2177

CF(Hz)
3.56G
3.56G

RBW(Hz)
M
M

VBW(Hz)
M
ELN

Span(Hz)
20M
20M

Sweep(s)
20m
20m

Detector
RMS
RMS

CP BW(Hz)
10M
10M

Port
1
2

PowerAV

23/03/2019

Porl [/ |
Port2 [~

Band 48 LTE_20MHz_Nss1,16QAM_2TX
3625MHz_16QAM _RB 100,#RB 0

-45-

1 ' ' | ' i
361G 36126 3614G  3616G  3.618G 362G

'
3622G

'
364G

'
36266

'
36286

' ' '
3634G  3.636G  3.638G

CP(dBm)
2009
20564
Sumi(dBm)
2338

CF{Hz)
36256
3625G

Span(Hz)
30M
20M

REW(Hz)
M
M

VBW(Hz)
M
M

Sweepls)
20m
20m

Detector
RMS
RMS

CP BW(Hz)
10M
10M

364G

PowerAV

23/03/2019

Porl [~ |
Port2 [~

Band 48 LTE 20MHz Nss1,16QAM 2TX
3690MHz_16QAM_RB 100,#RB 0

45 . . . . .
3675G 3678G 368G 36826 3.684G

3.686G

'
3.688G

|
369G

'
3.692G

I
3.694G

376

' I '
36966  3.698G 37026

PowerAV

23/03/2019

Portl [7/
Port2 [

I
3705G

CP(dBm)
2058
2080
Sum(dBm)
2370

CF(Hz)
3.69G
3696

Span(Hz)
30M
30M

REW(Hz)
M
M

VBW(Hz)
3M
M

Sweep(s)
20m
20m

Detector
RMS
RMS

CP BW(Hz)
10M
10M

Port
1
2
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EIRP Power Result

Appendix B.2

Band 48 LTE_ 20MHz_Nss1,64QAM_2TX
3560MHz_64QAM_RB 100,#RB 0

'451 I I I
3545G 35486 355G

| | | |
3552G  3.554G  3536G  3.558G

'
3.56G

|
3.562G

|
3.564G

| | ' ' '
3566G 3.568G 357G 3.572G 3575G

CP(dBm)
20.26
2075
Sumi{dBrn}
2352

CF(Hz)
3.56G
3.56G

RBW(Hz)
M
M

VBW(Hz)
M
ELN

Span(Hz)
20M
20M

Sweep(s)
20m
20m

Detector
RMS
RMS

CP BW(Hz)
10M
10M

Port
1
2

PowerAV

23/03/2019

Porl [/ |
Port2 [~

Band 48 LTE_ 20MHz_Nss1,64QAM_2TX
3625MHz_64QAM _RB 100,#RB 0

-45-

1 ' ' | ' i
361G 36126 3614G  3616G  3.618G 362G

'
3622G

'
364G

'
36266

'
36286

' ' '
3634G  3.636G  3.638G

CP(dBm)
19.92
2031
Sumi(dBm)
2313

CF{Hz)
36256
3625G

Span(Hz)
30M
20M

REW(Hz)
M
M

VBW(Hz)
M
M

Sweepls)
20m
20m

Detector
RMS
RMS

CP BW(Hz)
10M
10M

364G

PowerAV

23/03/2019

Porl [~ |
Port2 [~

Band 48 LTE 20MHz Nss1,64QAM 2TX
3690MHz_64QAM_RB 100,#RB 0

45 . . . . .
3675G 3678G 368G 36826 3.684G

3.686G

'
3.688G

|
369G

'
3.692G

I
3.694G

376

' I '
36966  3.698G 37026

PowerAV

23/03/2019

Portl [7/
Port2 [

I
3705G

CP(dBm)
2024
2064
Sum(dBm)
2345

CF(Hz)
3.69G
3696

Span(Hz)
30M
30M

REW(Hz)
M
M

VBW(Hz)
3M
M

Sweep(s)
20m
20m

Detector
RMS
RMS

CP BW(Hz)
10M
10M

Port
1
2
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AV Power Result Appendix B.3

<Multi-carrier and/or CA>

Summary
Mode Max Carrier Power Max Carrier Power Max Carrier EIRP Max Carrier EIRP
(dBm) W) (dBm) W)
Band 48
LTE_20MHz+20MHz_QPSK_4TX 26.89 0.488 29.14 0.820
LTE_20MHz+20MHz_16QAM_4TX 25.96 0.394 28.21 0.662
LTE_20MHz+20MHz_64QAM_4TX 25.59 0.362 27.84 0.608
Result
. . . . Max Max Max Max
. 1Carrier | 1Carrier | 2Carrier | 2Carrier : : : : EIRP
Mode Setting | Result DG port1 | Port2 | Port3 | Porta Carrier | Carrier | Carrier | Carrier Lim.

Power | Power EIRP EIRP
(dBi) (dBm) | (dBm) | (dBm) | (dBm) | (dBm) (W) (dBm) (W) (W)

Band 48_LTE_20MHz+20MHz_QPSK_4TX

P#3560MHz,#3580MHz 22 Pass 225 20.59 21.45 20.73 20.94 24.05 0.254 26.30 0.427 Inf
P#3615MHz,#3635MHz 24 Pass 2.25 23.24 24.15 23.75 24.01 26.89 0.488 29.14 0.820 Inf
P#3670MHz,#3690MHz 22 Pass 2.25 21.23 21.94 21.31 21.18 24.61 0.289 26.86 0.485 Inf
P#3560MHz #3690MHz 22 Pass 2.25 20.56 21.56 21.39 21.36 24.39 0.275 26.64 0.461 Inf

Band 48_LTE_20MHz+20MHz_16QAM_4TX

P#3560MHz,#3580MHz 22 Pass 2.25 20.50 20.95 20.72 20.93 23.84 0.242 26.09 0.406 Inf
P#3615MHz #3635MHz 24 Pass 2.25 22.56 22.85 22.86 23.03 25.96 0.394 28.21 0.662 Inf
P#3670MHz,#3690MHz 22 Pass 225 20.90 21.13 21.05 20.92 24.03 0.253 26.28 0.425 Inf
P#3560MHz,#3690MHz 22 Pass 2.25 20.44 21.01 21.33 21.34 24.35 0.272 26.60 0.457 Inf

Band 48_LTE_20MHz+20MHz_64QAM_4TX

P#3560MHz,#3580MHz 22 Pass 225 20.54 20.95 20.60 20.91 23.77 0.238 26.02 0.400 Inf
P#3615MHz,#3635MHz 24 Pass 2.25 22.22 22.47 22.51 22.64 25.59 0.362 27.84 0.608 Inf
P#3670MHz,#3690MHz 22 Pass 2.25 21.15 21.27 21.32 21.25 24.3 0.269 26.55 0.452 Inf
P#3560MHz,#3690MHz 22 Pass 225 20.60 20.97 21.35 21.30 24.34 0.272 26.59 0.456 Inf

DG = Directional Gain; Port n = Port n output power
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AV Power Result

Appendix B.3

CP(dBm) CFi{Hz) Span(Hz} RBW(Hz) VBW(Hz) Sweep(s) Detector CPBW(Hz} | Port
21.23 367G 30M M 3M 20m RMS 20M 1
2194 367G 30M M 3M 20m RMS 20M 2
2131 369G 30M M 3M 20m RMS 20M 3
2118 369G 30M M 3M 20m RMS 20M 4
Sum(dBm)

2745

Band 48 LTE_ 20MHz+20MHz_Nss1,QPSK 4TX PowerAV
P#3560MHz,#3580MHz_QPSK_RB 100,#RB 0+RB 100,#RB 0
16/03/2019
=15 ol [~
Port 2
10- o2 [
Port3 [/
0-| | Portd |
10-
20~
30
40~
45—, \ i . . . : \ \ . \ \ \ . \ \ \ i \ \
35456 354756 355G 355256 3555G 355756 356G 3.5625G 35656 35675G 357G 357256 3575G 357756 358G 358256 3.585G 358756 359G 359256 35956
CP(dBm)  CF(HZ) Span(Hz) | REW(Hz) | VEW(HZ) | Sweepls)  Defector | CPBW(HZ) | Port
2059 3566 30M M EY 20m RMS 20M 1
2145 3566 30M M M 20m RMS 20M 2
073 3586 30M M M 20m RMS 20M 3
2094 3586 30M 1M M 20m RMS 20M 4
Sum(dBm)
2696
Band 48 LTE 20MHz+20MHz_Nss1,QPSK 4TX PowerAV
P#3615MHz,#3635MHz_QPSK_RB 100,#RB 0+RB 100,#RB 0
02/05/2019
20~ " Portl [~/
| a Port2 [~/
Port3 |/
Port4
| |
45—, \ i \ : . : \ \ \ i , . \ : \ \ | \ \
366 360256 356056 360756 361G 361256 36156 361756 362G 362256 36256 36275G 363G 363256 36356 363756 364G 364256 36456 364756 3656
CP(dBm) | CF(HZ) Span(Hz) | REW(Hz) | VEW(Hz) | Sweep(s)  Detector  CPBW(H Port
2324 36156 30M 1M EY 20m RMS 2M 1
2415 36156 30M 1M ElY 20m RMS 2M 2
2315 36356 30M 1M ElY 20m RMS M 3
2401 36356 30M 1M ElY 20m RMS M 4
Sum(dBm)
2082
Band 48 LTE_20MHz+20MHz_Nss1,QPSK_4TX PowerAV
P#3670MHz,#3690MHz_QPSK_RB 100,#RB 0+RB 100,#RB 0
16/03/2019
=15 Portl [~
Port2 |/
10-
Port3 [~
0- Port 4 |
10
20
30-
0-

45, . i ! | . . : , \ ; ! ' \ ! | ' | i | |
3.655G 3.6575G 3.66G 3.6625G 3.665G 366756 3.67G 3.6725G 36756 3.6775G 368G 3.6825G 3.685G 3.6875G 3.69G 3.6925G 3.695G 3.69756 37G 3.7025G 3705G
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AV Power Result Appendix B.3

Band 48 LTE_ 20MHz+20MHz_Nss1,QPSK 4TX PowerAV
P#3560MHz,#3690MHz_QPSK_RB 100,#RB 0+RB 100,#RB 0
16/03/2019
| T T T Potl [~/
H | i ; Port2 [/
10- i ! | o
Port3 [/
- | Portd |
10-
-
30-
40 ! H ;
A5- } ; . ) . : } } } ) . i . i
35456 3566 351G 358G 359G 366G 361G 362G 363G 364G 365G 366G 367G 368G 369G 37056
CP(dBm) | CF(HZ) Span(Hz) | RBW(H | VBW(H | Sweepls) | Detector | CPBW(HZ) | Port
2056 3566 30M M 3M 20m RMS 20M 1
2156 3566 30M M 3M 20m RMS 20M 2
2139 3696 30M M 3M 20m RMS 20M 3
2136 3696 30M 1M 3M 20m RMS 20M 4
Sum(dBm)
27.25
Band 48 LTE_ 20MHz+20MHz_Nss1,16QAM_4TX PowerAV
P#3560MHz,#3580MHz_16QAM_RB 100,#RB 0+RB 100,#RB 0
16/03/2019
20 " : 1 Portl [~/
: ; ; Port2 [/
10- ; - : =
Port3 [/
- | Portd |
10-
-
-30- i i
40~ ! | |
45-, | i | | \ | \ \ \ i \ \ | \ | \ | i | |
35456 354756 355G 355256 3.555G 355756 356G 3.5625G 35656 3.5675G 357G 357256 3575G 357756 358G 358256 35856 358756 359G 3.5925G 3595G
CP(dBm) | CF(H2) Span(Hzl | RBW(Hz) | VBW(Hz) | Sweep(s)  Detector | CPBW(Hz) | Port
2050 356G 30M M E 20m RMS 20M 1
2005 356G 30M 1M E 20m RMS 20M 2
072 3586 30M M 3M 20m RMS 20M 3
2093 3586 30M M 3M 20m RMS 20M 4
Sum(dBm)
26,80
Band 48 LTE_20MHz+20MHz_Nss1,16QAM_4TX PowerAV
P#3615MHz,#3635MHz_16QAM_RB 100,#RB 0+RB 100,#RB 0
16/03/2019
&R T T T Portl [/
o | aln | - | Port2 |/
Port3 [~
o | Port4 |
10-
-20-| | ! |
30- | I I
| ; ;
-45-, | i \ } , | \ : | i \ . | . \ : | i \ .
366G 360256 36056 360756 361G 361256 36156 361756 362G 362256 36256 362756 363G 363256 36356 363756 364G 364256 36456 364756 3656
CP(dBm) | CF(Hz) Span(Hzl | RBW(Hz) | VBW(Hz) | Sweep(s)  Detector | CPEW(Hz) | Port
2256 35156 30M M 3M 20m RMS 20M 1
2285 35156 30M 1M 3M 20m RMS 20M 2
2286 35356 30M 1M 3M 20m RMS 20M 3
2303 35356 30M 1M 3M 20m RMS 20M 4
Sum{dBim)
2885
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AV Power Result Appendix B.3

Band 48 LTE_20MHz+20MHz_Nss1,16QAM _4TX PowerAV
P#3670MHz,#3690MHz_16QAM RB 100,#RB 0+RB 100,#RB 0
16/03/2019
20 " : 1 Portl [~/
| H H Port2 [/
10- ; I
Port3 [/
- | Portd |
10-
20~
30-
40~ | ! !
45, . ; . . . . . . . ; . . . . , , \ i \ .
36556 365756 366G 356256 3865G 366756 367G 367256 36756 367756 363G 3.5825G 3685G 368756 369G 36925G 36956 360756 3JG 370256 37056
CP(dBm) | CF(Hz) Span(Hz) | RBW(H | VBW(H | Sweepls) | Detector | CPBW(HZ) | Port
2090 3676 30M M M 20m RMS 20M 1
2113 3676 30M M 3m 20m RMS 20M 2
2105 3696 30M M 3m 20m RMS 20M 3
2092 3696 30M M 3m 20m RMS 20M 4
Sum(dBm)
2702
Band 48 LTE_20MHz+20MHz_Nss1,16QAM _4TX PowerAV
P#3560MHz,#3690MHz_16QAM RB 100,#RB 0+RB 100,#RB 0
16/03/2019
| T T T Potl [~/
; | H 1 Port2 [/
- | I
Port3 [/
- | Portd |
10-
20~
30-
a0 ! | ! !
454 | i \ \ | . ' | . \ | ' i : [
35456 3566 35/6 3586 3596 366 3616 3626 353G 364G 365G 366G 361G 358G 359G 37056
CP(dBm) | CF(Hz] Span(Hz) | RBW(Hz | VBW(Hz) | Sweep(s)  Detector | CPBW(Hz) | Port
044 256G 30M M E] 20m RMS 20M 1
a0 256G 30M M E 20m RMS 20M 2
2133 3696 30M M 3m 20m RMS 20M 3
2134 3696 30M M 3m 20m RMS 20M 4
Sum(dBm)
2707
Band 48 LTE_20MHz+20MHz_Nss1,64QAM_4TX PowerAV
P#3560MHz,#3580MHz_64QAM_RB 100,#RB 0+RB 100,#RB 0
16/03/2019
20- ; ; 1 Portl [~/
3 | i Port2 [/
10- :
Port3 [~
o | Port4 |
10-
a0-
30-
| ; ;
45, . ; . . . } . . . ; . . . . . . . ; \ .
35456 354756 355G 355256 555G 35575G 3566 356256 35656 35675G 357G 357256 3575G 357756 358G 35825G 3.585G 358756 350G 3.5025G 35056
CP(dBm)  CF(Hz] Span(Hz) | RBW(Hz) | VBW(Hz) | Sweepls)  Detector | CPBW{Hz) Port
2054 3566 30M M 3M 20m RMS 20M 1
2095 3566 30M M 3M 20m RMS 20M 2
2060 3586 30M M 3M 20m RMS 20M 3
2001 3586 30M M 3M 20m RMS 20M [
Sum(dBm)
2677
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AV Power Result

Appendix B.3

Band 48 LTE_ 20MHz+20MHz_Nss1,64QAM_4TX PowerAV
P#3615MHz,#3635MHz_64QAM_RB 100,#RB 0+RB 100,#RB 0
16/03/2019
20 " : 1 Portl [~/
| | Port2 [/
10- ; —
Port3 [/
- | Portd |
10-
20~ |
-30-| H
40~ ! | |
-45-, | | \ } \ | \ : | i \ . | . \ : | i \ .
366G 360256 3.605G 360756 361G 361256 36156 361756 362G 36225G 36256 362756 363G 363256 36356 36375G 364G 364256 36456 I64T5G 3656
CP(dBm) | CF(HZ) Span(Hzl | RBW(HZ | VBW(Hz) | Sweep(s)  Detector | CPEW(HZ) | Port
22 35156 30M M 3M 20m RMS 20M 1
247 35156 30M M 3M 20m RMS 20M 2
2251 36356 30M M 3M 20m RMS 20M 3
2254 36356 30M 1M 3M 20m RMS 20M 4
Sum(dBm)
2848
Band 48 LTE_ 20MHz+20MHz_Nss1,64QAM_4TX PowerAV
P#3670MHz,#3690MHz_64QAM_RB 100,#RB 0+RB 100,#RB 0
16/03/2019
¢H T T T Potl [~/
| H H Port2 [/
10- :
Port3 [/
- | Portd |
10-
20~
30~ i |
40~ ! | |
45-) \ i | | \ \ \ \ . i | | | | | | | i | \
36556 365756 366G 366256 3.665G 366756 367G 36725G 36756 367756 368G 36825G 3685G 368756 369G 3.6925G 36956 369756 37G 370256 3705G
CP(dBm) | CF(H2) Span(Hzl | RBW(Hz) | VBW(Hz) | Sweep(s)  Detector | CPBW(Hz) | Port
115 361G 30M M E 20m RMS 20M 1
1 36716 30M 1M E 20m RMS 20M 2
13 3696 30M M 3M 20m RMS 20M 3
125 3696 30M M 3M 20m RMS 20M 4
Sum(dBm)
7.7
Band 48 LTE_20MHz+20MHz_Nss1,64QAM_4TX PowerAV
P#3560MHz,#3690MHz_64QAM_RB 100,#RB 0+RB 100,#RB 0
16/03/2019
0-— ; 1 1 Portl [~/
| | Port2 [/
- !
Port3 [~
o | Port4 |
10-
20-
30-
o | i i
A5- ) i ) ) , . : ) } ) ) . i . i
35456 3566 357G 358G 359G 366G 3616 362G 363G 364G 365G 3666 367G 363G 369G 37056
CP(dBm) | CF(Hz) Span(Hzl | RBW(Hz) | VBW(Hz) | Sweep(s)  Detector | CPEW(Hz) | Port
20,60 3566 30M M 3M 20m RMS 20M 1
2007 3566 30M 1M 3M 20m RMS 20M 2
235 3606 30M 1M 3M 20m RMS 20M 3
2130 3606 30M 1M 3M 20m RMS 20M 4
Sum(dBm)
27.09
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EIRP Power Result

Appendix B.4

<Multi-carrier and/or CA>
Summary

Mode Max Carrier Power Max Carrier Power Max Carrier EIRP Max Carrier EIRP
(dBm/10MHz) W) (dBm/10MHz) (W)
Band 48
LTE_20MHz+20MHz_QPSK_4TX 22.84 0.192 25.09 0.323
LTE_20MHz+20MHz_16QAM_4TX 23.16 0.207 2541 0.348
LTE_20MHz+20MHz_64QAM_4TX 23.05 0.202 253 0.339
Result
Mode Setting | Result DG 152:?? 152:?; r Zgg:tr ig r Zgg:tr izr C’;Ar}a;(er C';Arérlixer C';Ar&rlixer C';Ar&rlixer E”rr?uFt)
Power Power EIRP EIRP :
) | gy | o) | dowe) | 0wy | o | OO | dowy | | 09
Band 48_LTE_20MHz+20MHz_QPSK_4TX
P#3560MHz #3580MHz 22 Pass 2.25 17.79 18.76 18.00 18.17 2131 0.135 23.56 0.227 50.1
P#3615MHz,#3635MHz 24 Pass 2.25 19.38 19.58 19.73 19.92 22.84 0.192 25.09 0.323 50.1
P#3670MHz #3690MHz 22 Pass 2.25 18.37 19.06 18.55 18.52 21.74 0.149 23.99 0.251 50.1
P#3560MHz #3690MHz 22 Pass 2.25 17.79 18.58 18.62 18.57 2161 0.145 23.86 0.243 50.1
Band 48_LTE_20MHz+20MHz_16QAM_4TX
P#3560MHz #3580MHz 22 Pass 2.25 18.03 18.83 18.03 18.27 21.46 0.140 23.71 0.235 50.1
P#3615MHz #3635MHz 24 Pass 2.25 19.81 20.46 19.91 20.06 23.16 0.207 2541 0.348 50.1
P#3670MHz #3690MHz 22 Pass 2.25 18.41 19.09 18.58 18.44 21.77 0.150 24.02 0.252 50.1
P#3560MHz,#3690MHz 22 Pass 2.25 18.00 18.90 18.58 18.50 2155 0.143 238 0.240 50.1
Band 48_LTE_20MHz+20MHz_64QAM_4TX
P#3560MHz #3580MHz 22 Pass 2.25 17.68 18.22 17.83 18.05 20.97 0.125 23.22 0.210 50.1
P#3615MHz,#3635MHz 24 Pass 2.25 19.59 19.86 19.95 20.12 23.05 0.202 253 0.339 50.1
P#3670MHz #3690MHz 22 Pass 2.25 18.23 18.39 18.25 18.22 21.32 0.136 23.57 0.228 50.1
P#3560MHz #3690MHz 22 Pass 2.25 17.74 18.04 18.16 18.14 21.16 0.131 2341 0.219 50.1
DG = Directional Gain; Port n = Port n output power
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EIRP Power Result

Appendix B.4

Band 48 LTE_10MHz+10MHz_Nss1,QPSK 4TX PowerAV
P#3560MHz,#3580MHz_QPSK_RB 100,#RB 0+RB 100,#RB 0
18/03/2019
20~ " T T Portl [~/
: : ; Port2 [/
10- . — | : o
I Port3 [
0- : Port 4 |
10- :
20~
-30-| |
40~ ! | |
45—, \ . . | . : \ i . \ \ i \ . \ i \ \ \ \
35456 354756 355G 355256 3555G 355756 356G 3.5625G 35656 35675G 357G 357256 3575G 357756 358G 358256 3.585G 358756 359G 359256 35956
CP(dBm)  CF(HZ) Span(Hz) | REW(Hz) | VEW(HZ) | Sweepls)  Defector | CPBW(HZ) | Port
17.79 3566 30M M EY 20m RMS 10M 1
18.76 3566 30M M M 20m RMS 10M 2
18.00 3586 30M M M 20m RMS 10M 3
1847 3586 30M 1M M 20m RMS 10M 4
Sum(dBm)
422
Band 48 _LTE_10MHz+10MHz_Nss1,QPSK 4TX PowerAV
P#3615MHz#3635MHz_QPSK_RB 100,#RB 0+RB 100,#RB 0
03/05/2019
20~ ; ; 7 Portl [~/
H H i Port2 [/
10- E
H Port3 [
0- Port4 |
-10-
-20-|
30|
; ;
45—, \ \ \ i \ \ \ i | \ \ i \ : , j \ \ \ .
36G 360256 3605G 360756 361G 36125G 36156 361756 362G 362256 36256 36275G 363G 363256 3635G 363756 364G 36425G 36456 364756 3656
CP(dBm)  CF(Hz) Span(Hz) | REW(Hz]  VBW(Hz) | Sweep(s)  Detector  CPBW(Hz) Port
1938 36156 20M M EY 20m RMS 10M 1
1958 36156 20M M EY 2m RMS 10M 2
1973 36356 20M M E 2m RMS 10M 3
1992 36356 20M M E 2m RMS 10M 4
Sum(dBm)
2568
Band 48 LTE_10MHz+10MHz_Nss1,QPSK_4TX PowerAV
P#3670MHz,#3690MHz_QPSK_RB 100,#RB 0+RB 100,#RB 0
18/03/2019
20- ; : Portl [~/
; ; Portz [~
10— .
Port3 [~
0- Port 4 |
10
-20- :
30-] |
; ;
45, . . . i . . \ i \ \ \ i , . \ i \ \ \ \
36556 36575G 366G 366256 3665G 366756 367G 36725G 36756 36775G 363G 368256 3685G 36875G 369G 369256 36956 369756 37G 370256 3705G
CP(dBm)  CF(Hz) Span(Hz)  RBW(Hz) | VBW(Hz) | Sweepls)  Detector | CPBW(Hz)  Port
1837 3676 30M 1M 3M 20m RMS 10M 1
19.06 3676 30M 1M 3M 20m RMS 10M 2
1855 3696 30M 1M EY 0m RMS 10M 3
1852 3696 30M 1M EY 0m RMS 10M 4
Sum(dBm)
2465
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EIRP Power Result

Appendix B.4

'45_| I I
35456 354756 3.55G

| i \ | \ i \ \ \ i | \ | i | , | |
355256 355G 355756 3566 3.5625G 35656 356756 357G 357256 3575G 357756 358G 358256 35856 358756 359G 3.5925G 35956

CP(dBm)  CF(HZ) Span(Hz) | REW(Hz) | VBW(Hz) | Sweep(s)  Detector | CPBW(Hz) | Port
1803 3566 20M M E 20m RMS 10M 1
1883 3566 20M 1M EY 20m RMS 10M 2
1803 3586 30M M M 20m RMS 10M 3
1827 3586 30M M M 20m RMS 10M 4
Sum(dBm)

2432

Band 48 LTE_10MHz+10MHz_Nss1,QPSK 4TX PowerAV
P#3560MHz,#3690MHz_QPSK_RB 100,#RB 0+RB 100,#RB 0
18/03/2019 N
20 i T T Portl [~/
10- : ; ; Port2 [
Port3 [~
o Portd [
10-
20~
30-
-40- ; ;
'AS_I 1 : I I I I i [} [ [ I I [} 1 1 : 1 : 1 1
35456 3566 351G 358G 359G 366G 361G 362G 363G 364G 365G 366G 367G 368G 369G 37056
CP(dBm) | CF(HZ) Span(Hzl | RBW(HZ | VBW(Hz) | Sweep(s)  Detector | CPEW(HZ) | Port
17.19 3566 30M M 3M 20m RMS 10M 1
1858 3566 30M M 3M 20m RMS 10M 2
1852 3696 30M M 3M 20m RMS 10M 3
1857 3696 30M 1M 3M 20m RMS 10M 4
Sum(dBm)
2442
Band 48 LTE_10MHz+10MHz_Nss1,16QAM_4TX PowerAV
P#3560MHz,#3580MHz_16QAM_RB 100,#RB 0+RB 100,#RB 0
18/03/2019 N
20~ i T Portl [~/
10- | | Port2 [/
Port3 [~
o Portd [
10-
20~
30~ ; !
-

SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory

Band 48 LTE_10MHz+10MHz_Nss1,16QAM_4TX PowerAV
P#3615MHz,#3635MHz_16QAM_RB 100,#RB 0+RB 100,#RB 0
18/03/2019
20- ; T Portl [~/
: . : i Port2 [/
10- s S
| Port3 [~/
o | Portd |
10
-20- i
30-] 1
40-
45—, \ \ , ; . | \ i \ , \ ; | : \ i \ \ \ .
36G 360256 3.605G 360756 361G 361256 36156 361756 362G 362256 36256 362756 363G 363256 36356 363756 354G 364256 36456 364756 3656
CP(dBm)  CF(Hz) Span(Hz)  RBW(Hz) | VBW(Hz) | Sweepls)  Detector | CPBW(Hz)  Port
1981 36156 30M 1M 3M 20m RMS 10M 1
2046 36156 30M 1M 3M 20m RMS 10M 2
1901 36356 30M 1M EY 0m RMS 10M 3
2006 36356 30M 1M EY 0m RMS 10M 4
Sum(dBm)
2609
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Appendix B.4

Band 48 LTE_ 10MHz+10MHz_Nss1,16QAM _4TX PowerAV
P#3670MHz,#3690MHz_16QAM _RB 100,#RB 0+RB 100,#RB 0
18/03/2019
20~ " T T T Portl [~/
| | H ; Port2 [/
10- ;
Port3 [/
0-| | Portd |
10-
20-
30-
- | | i :
45, . | } i . . : i \ : : i \ . | i | , | |
36556 365756 366G 366256 3565G 366756 367G 36725G 36756 36775G 363G 36825G 3685G 368756 369G 3.6925G 36956 369756 37G 3.7025G 3705G
CP(dBm) | CF(HZ) Span(Hzl | RBW(H2 | VBW(Hz) | Sweep(s)  Detector | CPBW(HZ) Port
1841 3676 30M 1M 3M 20m RMS 10M 1
19.09 3676 30M 1M 3M 20m RMS 10M 2
1858 3696 30M 1M 3M 20m RMS 10M 3
18.44 3596 30M 1M 3M 20m RMS 10M 4
Sum(dBm)
2456
Band 48 LTE_ 10MHz+10MHz_Nss1,16QAM _4TX PowerAV
P#3560MHz,#3690MHz_16QAM _RB 100,#RB 0+RB 100,#RB 0
18/03/2019
1 : ! ; ; Portl [~/
; ; : : Port2 [/
10- ;
Port3 [/
0-| | Portd |
10-
20-
30-
40~ : :
'AS_I 1 : I : I I I i I { I [ I I 1 { : { : 1 1
35456 3566 35/6 358G 359G 366 3616 362G 363G 364G 365G 366G 367G 368G 369G 37056
CP(dBm) | CF(H2) Span(Hz] | RBW(Hi) | VBW(Hz) | Sweepls)  Detector | CPEBW(Hz) Port
18.00 356G 30M 1M M 20m RMS 10M 1
18.90 356G 30M 1M Y 20m RMS 10M 2
1858 3696 30M 1M 3M 20m RMS 10M 3
18,50 3696 30M 1M 3M 20m RMS 10M [l
Sum(dBm)
2453
Band 48 LTE_10MHz+10MHz_Nss1,64QAM_4TX PowerAV
P#3560MHz,#3580MHz_64QAM_RB 100,#RB 0+RB 100,#RB 0
18/03/2019
20- ; T Portl [~/
| | | | Port2 [~
10- : : :
i i Port3 [
0- : ! | Portd |
10
| :
| :
| ; ; ;
45, | | ! | . | : i . . : i . . ! i \ : | .
35456 354756 355G 355256 3.555G 355756 356G 35625G 35656 3.5675G 357G 357256 3575G 357756 358G 358256 3.585G 358756 350G 3.5025G 3505G
CP(dBm) | CF(H2) Span(Hz] | RBW(Hz) | VBW(Hz) | Sweep(s)  Detector | CPBW(Hz) Port
1758 3566 30M 1M 3M 20m RMS 10M 1
18.22 3566 30M 1M 3M 20m RMS 10M 2
1783 3536 30M 1M M 20m RMS 10M 3
1805 3536 30M 1M M 20m RMS 10M [
Sum(dBm)
2397
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Appendix B.4

Band 48 LTE_10MHz+10MHz_Nss1,64QAM _4TX PowerAV
P#3615MHz,#3635MHz_64QAM_RB 100,#RB 0+RB 100,#RB 0
18/03/2019
20~ " T T T Portl [~/
| H H Port2 [/
10- - - ;
| | Parts [~
o | : | Portd |
-10-
| : ;
20- | i i
e | |
45, | | | i | | . ; : ' . i ! ) . i | . . :
366G 360256 36056 360756 3616 361256 36156 361756 3626 362256 36256 362756 3636 363256 36356 363756 364G 364256 36456 364756 3656
CP(dBm) | CF(Hzl Span(Hz) | RBW(H | VBW(Hz) | Sweep(s)  Detector | CPBW(Hz) Port
1959 36156 30Mm M E 20m RMS 10M 1
19.86 36156 30Mm M El 20m RMS 10M 2
1895 36356 30Mm M El 20m RMS 10M 3
2012 36356 30M M El 20m RMS 10M 4
Sum({dBm)
2590
Band 48 LTE_10MHz+10MHz_Nss1,64QAM _4TX PowerAV
P#3670MHz,#3690MHz_64QAM_RB 100,#RB 0+RB 100,#RB 0
18/03/2019
20~ " T T T Portl [~/
| ; | H Port2 [/
10- ; : ;
T H Port3 [
o | : | Portd |
10~
20 J
30- i i
- i : ' i
454 \ , , i , , . i . . . i ! \ . i | ] | .
36556 2.65756 366G 366256 36656 366156 2676 367256 26756 367756 368G 368256 3685G 368756 369G 369256 36956 369756 3JG 37025G 37056
CP(dBm) | CF(Hz) Span(Hz) | RBW(H) | VEW(Hz) | Sweep(s)  Detector | CPBW{Hz) | Port
1823 3676 30m M El 20m RMS 10M 1
1839 3676 30m M El 20m RMS 10M 2
18.25 3696 30Mm M El 20m RMS 10M 3
18.22 3696 30Mm M El 20m RMS 10M 1
Sum({dBm)
229
Band 48 LTE_10MHz+10MHz_Nss1,64QAM_4TX PowerAV
P#3560MHz,#3690MHz_64QAM_RB 100,#RB 0+RB 100,#RB 0
18/03/2019
20- - Portl [~/
; i Port2 [/
10- ;
Port3 [
o | Portd |
a0~
a0~
30-
40+ H H
o T R T . . | . ' . ' . . ' L T
35456 3566 357G 358G 350G 366 361G 362G 363G 364G 365G 366G 367G 363G 360G 37056
CP(dBm)  CF(Hz) Span(Hz) | RBW(Hz) | VBW(Hz) | Sweep(s)  Detector | CPBW(Hz) Port
1774 2566 30M M M 20m RMS 10M 1
1804 2566 30M M M 20m RMS 10M 2
1816 260G 30M M El 20m RMS 10M 3
1814 260G 30M M El 20m RMS 10M 4
Sum(dBm)
204
SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory Page No. 50f5



PSD Result Appendix C.1

<Single-carrier>

Summary
Mode PD EIRP PD
(dBm/MHz) (dBm/MHz)
Band 48
LTE_10MHz_Nss1,QPSK_2TX 16.23 18.33
LTE_10MHz_Nss1,16QAM_2TX 16.49 18.59
LTE_10MHz_Nss1,64QAM_2TX 15.79 17.89
LTE_20MHz_Nss1,QPSK_2TX 15.11 17.21
LTE_20MHz_Nss1,16QAM_2TX 15.03 17.13
LTE_20MHz_Nss1,64QAM_2TX 14.75 16.85
Result
Mode Setting Result DG Port 1 Port 2 PD EIRP PD El&ﬁ]::D
(dBi) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
Band 48_LTE_10MHz_Nss1,QPSK_2TX
3555MHz_RB 50,#RB 0 22 Pass 2.10 13.26 13.21 16.23 18.33 37.00
3625MHz_RB 50,#RB 0 22 Pass 2.10 1291 13.51 16.07 18.17 37.00
3695MHz_RB 50,#RB 0 22 Pass 2.10 13.38 13.26 16.17 18.27 37.00
Band 48_LTE_10MHz_Nss1,16QAM_2TX
3555MHz_RB 50,#RB 0 22 Pass 2.10 13.52 13.08 16.20 18.30 37.00
3625MHz_RB 50,#RB 0 22 Pass 2.10 12.95 13.13 16.05 18.15 37.00
3695MHz_RB 50,#RB 0 22 Pass 2.10 1357 13.54 16.49 18.59 37.00
Band 48_LTE_10MHz_Nss1,64QAM_2TX
3555MHz_RB 50,#RB 0 22 Pass 2.10 13.04 12.66 15.79 17.89 37.00
3625MHz_RB 50,#RB 0 22 Pass 2.10 12.21 12.23 15.18 17.28 37.00
3695MHz_RB 50,#RB 0 22 Pass 2.10 12.78 12.79 15.62 17.72 37.00
Band 48_LTE_20MHz_Nss1,QPSK_2TX
3560MHz_RB 100,#RB 0 235 Pass 2.10 11.62 11.61 14.50 16.60 37.00
3625MHz_RB 100,#RB 0 235 Pass 2.10 12.17 11.85 14.89 16.99 37.00
3690MHz_RB 100,#RB 0 235 Pass 2.10 12.43 11.89 15.11 17.21 37.00
Band 48_LTE_20MHz_Nss1,16QAM_2TX
3560MHz_RB 100,#RB 0 235 Pass 2.10 11.78 11.81 14.81 16.91 37.00
3625MHz_RB 100,#RB 0 235 Pass 2.10 11.64 11.94 14.80 16.90 37.00
3690MHz_RB 100,#RB 0 235 Pass 2.10 11.67 12.62 15.03 17.13 37.00
Band 48_LTE_20MHz_Nss1,64QAM_2TX
3560MHz_RB 100,#RB 0 235 Pass 2.10 11.35 11.56 14.38 16.48 37.00
3625MHz_RB 100,#RB 0 235 Pass 2.10 11.73 11.89 14.75 16.85 37.00
3690MHz_RB 100,#RB 0 235 Pass 2.10 11.63 11.78 14.64 16.74 37.00

DG = Directional Gain;
PD = trace bin-by-bin of each transmits port summing can be performed maximum power density; Port X = Port Xpower density;
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PSD Result

Appendix C.1

Band 48_LTE_10MHz_Nss1,QPSK_2TX PSD
3555MHz_QPSK_RB 50,#RB 0
23/03/2019
20- Sum [
-
i Portl [/
Port2 [~
N J
104
-
z7n
-
'Sﬂ_l 1 i 1 [l [l 1 1 [l 1 1 [l [l 1 i 1 1
3.5475G6 3.549G 3.55G 3.551G 3.552G 3.5536 3.554G 3.5556 3556G 3.5576 3.558G 3.559G 356G 3.561G 3.5625G
PD CF Span RBW VEW Sweep Detector Port
(dBm/MHz) (Hz) (Hz) (Hz) (Hz) (=)
13.26 3.5556 15M M EL 20m RMS 1
131 3.5556 15M M EL 20m RMS 2
Sum PD
(dBm/MHz)
16.23
Band 48_LTE_10MHz_Nss1,QPSK_2TX PSD
3625MHz_QPSK_RB 50,#RB 0
23/03/2019
20~ sum [~
i Portl [/
Port2 [
N )
104
.
=7
i
S0- | ' | | ' ' | ' ' | | ' | o
361756 36196 362G 36216 36226 36236 3.624G 36256 3626G 36276 36286 36296 3636 36316 363256
PD CF Span RBW VBW Sweep Detector Port
(dBm/MHz} (Hz) (Hz) (Hz) (Hz) (=)
1291 36256 15M M EL 20m RMS 1
13.51 36256 15M M EL 20m RMS 2
Sum PD
(dBm/MHz)
16.07
Band 48 LTE_10MHz_Nss1,QPSK 2TX PSD
3695MHz_QPSK_RB 50,#RB 0
23/03/2019
20~ sum [~
i Portl [
Port2 [/
- )
md
N
0-
a0-
S0 | ' | | ' ' | ' ' | | ' | -
3.6875G 3.689G 369G 3691G 36926 36936 3.694G 36956 36966 3.697G 36986 36996 316 37016 3.7025G6
FD CF Span RBW VBW Sweep Detector Port
(dBm/MHz) (Hz) (Hz) (Hz) (Hz) (s)
1338 36956 15M M 3M 20m RMS 1
13.26 36956 15M M 3M 20m RMS 2
Sum PD
(dBm/MHz)
16.17
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PSD Result Appendix C.1

Band 48_LTE_10MHz_Nss1,16QAM_2TX PSD
3555MHz_16QAM_RB 50,#RB 0
23/03/2019
20 Sum [
i Portl [/
Port2 [
0|
10~
20-|
30-|
40~
'Sﬂ_l [ i [ [l [l 1 ] [l 1 ] [l [l ] i [ (]
354756 35096 3556 35516 35526 35536 35546 35556 35566 3557G 35586 3559G 356G 35616 356256
PD <3 Span REW VBW Sweep Detector Port
(dBm/MHz) (Hz) (Hz) (Hz) (Hz) B]
1352 3.5556 15M M 3M 20m RMS
13.08 3.5556 15M M 3M 20m RMS
Sum PD
(dBm/MHz)
16.20
Band 48_LTE_10MHz_Nss1,16QAM_2TX PSD
3625MHz_16QAM_RB 50,#RB 0
2/03/2019
20~ sum [~
i Portl [/
Port2 [/
0|
10~
-20-
30-|
40~
S0 i ] ' ' : : : i : i ' ! : T
361756 35196 3626 36216 36226 36236 364G 36156 36266 36276 362G 3626 363G 36316 362256
PD CF Span REW VBW Sweep Detector Port
(dBm/MHz) (Hz) (H2) (Hz) (Hz) [B]
1295 36256 15M M 3M 20m RMS
1313 36256 15M M 3M 20m RMS
Sum PD
(dBrm/MHz)
1605
Band 48 LTE 10MHz_Nss1,16QAM 2TX PSD
3695MHz_16QAM _RB 50,#RB 0
23/03/2019
20~ sum [~
i Portl [/
Port2 [/
o J
10-
20-
30-|
-0~
S0 i . | i . . ! \ . | . . | T
368156 35896 369G 36916 3692G 36936  3694G 3695G 369G 697G 3698G 369G 3G 37016 370256
PD CF Span RBW VBW Sweep Detector Port
(dBm/MHz) (Hz) (Hz) (Hz) (Hz) Bl
1357 36956 15M M M 20m RMS 1
1354 36956 15M M M 20m RMS 2
Sum PD
(dBm/MHz)
1649
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Appendix C.1

Band 48_LTE_10MHz_Nss1,64QAM_2TX PSD
3555MHz_64QAM_RB 50,#RB 0
23/03/2019
20- Sum [
104 b Portl [~/
Port2 [~/
o J
18-
20~
20-
40-
'Sﬂ_l [ i [ [l [l 1 ] [l 1 ] [l [l ] i [ (]
354756 35496 3556 35516 35526 35536 35546 35556 3556G  3557G  3558G  3559G 356G 3561G 356256
PD CF Span REW VBW Sweep Detector Port
(dBm/MHz) (Hz) (Hz) (Hz) (Hz) ®
1304 35556 15M M 3M 20m RMS 1
1266 35556 15M M 3M 20m RMS 2
Sum PD
(dBm/MHz)
1579
Band 48_LTE_10MHz_Nss1,64QAM_2TX PSD
3625MHz_64QAM_RB 50,#RB 0
23/03/2019
20~ sum [~
10- - Portl [~
Port2 [
o J
10-
20-
30-
-40-]
S0 | ' ' ' ' ' ' ' ' ' ' ' ' T
361756 35196 3626 36216 3622G 36236 364G 36256 36266 36276 368G 362G 363G 36316 363256
PD cF Span REW VBW Sweep Detector Port
(dBm/MHz) (Hz) (H2) (Hz) (Hz) ®
1221 36256 15M M 3M 20m RMS 1
123 36256 15M M 3M 20m RMS 2
Sum PD
(dBm/MHz)
1518
Band 48 LTE 10MHz_Nss1,64QAM 2TX PSD
3695MHz_64QAM _RB 50,#RB 0
23/03/2019
20~ sum [~
- o Portl [/
Port2 [~
o J
10-
20-
30-
10-
S0 . ' . . ' ' . ' ' . . ' | I
368156 3689G 3696 36916 3692G 36936 36946 3695G 3696G 367G 3698G 369G 3JG 37016 370256
PD CF Span RBW VBW Sweep Detector Port
(dBm/MHz) (Ha) (H2) (Hz) (Ha) ©
1278 36956 15M M 3M 20m RMS 1
1279 36956 15M M 3M 20m RMS 2
Sum PD
(dBm/MHz)
1562
SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory Page No. 40f7




PSD Result

Appendix C.1

Band 48_LTE_20MHz_Nss1,QPSK_2TX PSD
3560MHz_QPSK_RB 100,#RB 0
23/03/2019
20- Sum [
- - Portl [~/
Port2 [~/
o J
18-
20~
20-
-40-]
'Sﬂ_l [ i [ [l i 1 ] I 1 1 i i ] [l [ [
35456 35486 3556 35526 3554G 35566 3558G 3566 35626 35646 356G 3568G 357G 35726 35756
PD CF Span REW VBW Sweep Detector Port
(dBm/MHz) (Hz) (Hz) (Hz) (Hz) ®
1162 3566 30M M 3M 20m RMS 1
1161 3566 30M M 3M 20m RMS 2
Sum PD
(dBm/MHz)
14550
Band 48_LTE_20MHz_Nss1,QPSK_2TX PSD
3625MHz_QPSK_RB 100,#RB 0
23/03/2019
20~ sum [~
10- e, Portl [~
Port2 [
o J
10-
20-
30-
-40-]
50 ' | ' | . ' ' ' ' . ' ' ' ' '
361G 36126 36146 36166 36136 362G 36226 362G 36066 36286 363G  3632G 36346 366G 368G 364G
PD cF Span REW VBW Sweep Detector Port
(dBm/MHz) (Hz) (H2) (Hz) (Hz) ®
1217 36256 30M M 3M 20m RMS 1
1185 36256 30M M 3M 20m RMS 2
Sum PD
(dBm/MHz)
1439
Band 48 LTE 20MHz_Nss1,QPSK 2TX PSD
3690MHz_QPSK _RB 100,#RB 0
23/03/2019
20~ sum [~
——A—"*“w-..,__“_‘___
- - ———— Portl [/
Port2 [~
o J
10-
20-
30-
10-
S0 . ' . . ' ' . ' ' . . ' | I
36756 3678G 368G 36826 3684G 36866 36886 369G  3692G 3694G 36966 369G 3JG 37026 37056
PD CF Span RBW VBW Sweep Detector Port
(dBm/MHz) (Ha) (H2) (Hz) (Ha) ©
1243 3636 30M M 3M 20m RMS 1
1139 3636 30M M 3M 20m RMS 2
Sum PD
(dBm/MHz)
1511
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PSD Result

Appendix C.1

Band 48 LTE_20MHz_Nss1,16QAM_2TX
3560MHz_16QAM_RB 100,#RB 0

20

10

0|

10~

20~

30—

40~

50+, ' | | '
35456 35486 355G 35526 3554G 35566

' ' ' ' | | '
3.558G 3.56G 3562G 35646 35666 35686 3.57G

'
35726

PD CF Span RBW
(dBm/MHz) (Ha) (H) (Hz)
11.78 3566 30M M
1181 3566 30M M
Sum PD

(dBm/MHz)

1481

VBW
(Hz)
3M
3M

Sweep Detector Port
(=)

20m RMS 1
20m RMS 2

T
3.575G

PSD

23/03/2019
Sum [ ]
Portl [~
Port2 [~

Band 48 LTE_20MHz_Nss1,16QAM_2TX
3625MHz_16QAM_RB 100,#RB 0

20~

10

0|

10~

20+

30—

40~

50 ' | ' | . ' ' '
3616 36126 36146 3616G 36186 362G 36226 36246 3626G

' . I ' I '
36286 363G 36326 3.634G 36366 3638G

PD CF Span RBW
(dBm/MHz) (Hz) (Ha) (Hz)
1164 36256 30M M
1194 36256 30M M
Sum PD

(dBm/MHz)

1480

VBW
(Hz)
3M
3M

Sweep Detector Port
(=

20m RMS 1
20m RMS 2

'
364G

PSD

23/03/2019
sum A ]
Portl [~
Port2 [~

Band 48 LTE 20MHz_Nss1,16QAM 2TX
3690MHz_16QAM _RB 100,#RB 0

20~

10-|

0-|

-10-

20

30~

40~

S0 . . . '
36756 3678G 368G 36826 3684G 36866

'
36836 369G

' ' I I '
3692G 36946 3.696G 36986 3716

I
37026

D [53 Span RBW
(dBm/MHz) (Ha) (Ha) (Hz)
1167 2696 0M M
1262 2696 0M M
Sum PD

(dBm/MHz)

1503

VBW
(Hz)
3M
3M

Sweep Detector Port
()

20m RMS 1
20m RMS 2

T
37056

PSD

23/03/2019
sum A ]
portl [~
Port2 [~

SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory

Page No. : 60f7




PSD Result

Appendix C.1

Band 48_LTE_20MHz_Nss1,64QAM_2TX PSD
3560MHz_64QAM_RB 100,#RB 0
23/03/2019
20- Sum [
104 Portl [~/
Port2 [~/
o J
18-
20~
20-
40-]
'Sﬂ_l [ i [ [l i 1 ] I 1 1 i i ] [l [ [
35456 35486 3556 35526 3554G 35566 3558G 3566 35626 35646 356G 3568G 357G 35726 35756
PD CF Span REW VBW Sweep Detector Port
(dBm/MHz) (Hz) (Hz) (Hz) (Hz) ®
1135 3566 30M M 3M 20m RMS 1
1156 3566 30M M 3M 20m RMS 2
Sum PD
(dBm/MHz)
1438
Band 48_LTE_20MHz_Nss1,64QAM_2TX PSD
3625MHz_64QAM_RB 100,#RB 0
23/03/2019
20~ sum [~
104 Portl [~/
Port2 [
o | J
10-
20-
30-
-40-]
50 ' | ' | . ' ' ' ' ' ' ' ' '
361G 36126 36146 36166 36136 362G 36226 362G 366G 36286 36326 363G 36366 36386 364G
PD cF Span REW VBW Sweep Detector Port
(dBm/MHz) (Hz) (H2) (Hz) (Hz) ®
1173 36256 30M M 3M 20m RMS 1
1139 36256 30M M 3M 20m RMS 2
Sum PD
(dBm/MHz)
1475
Band 48 LTE 20MHz_Nss1,64QAM 2TX PSD
3690MHz_64QAM _RB 100,#RB 0
23/03/2019
20~ sum [~
10- - portl [~
Port2 [~
o J
10-
20-
30-
10-
S0 . ' . . ' ' . ' ' . . ' | I
36756 3678G 368G 36826 3684G 36866 36886 369G  3692G 3694G 36966 369G 3JG 37026 37056
PD CF Span RBW VBW Sweep Detector Port
(dBm/MHz) (Ha) (H2) (Hz) (Ha) ©
1163 3636 30M M 3M 20m RMS 1
1178 3636 30M M 3M 20m RMS 2
Sum PD
(dBm/MHz)
14564
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PSD Result Appendix C.2

<Multi-carrier and/or CA>

Summary
Mode PD EIRP PD
(dBm/MHz) (dBm/MHz)
Band 48

LTE_20MHz+20MHz_QPSK_4TX 13.04 15.29

LTE_20MHz+20MHz_16QAM_4TX 12.86 15.11

LTE_20MHz+20MHz_64QAM_4TX 12.76 15.01
Result

Mode Setting Result DG Port 1 Port 2 Port 3 Port 4 PD EIRP PD El&ﬁ]i’zD

(dBi) (dBm/MHz) | (dBm/MHz) | (dBm/MHz) | (dBm/MHz) | (dBm/MHz) | (dBm/MHz) | (dBm/MHz)

LTE_20MHz+20MHz_QPSK_4TX

P#3560MHz,#3580MHz 22 Pass 2.25 8.07 8.94 7.93 8.07 11.44 13.69 37.00
P#3615MHz #3635MHz 24 Pass 2.25 9.68 10.40 10.08 10.12 13.04 15.29 37.00
P#3670MHz,#3690MHz 22 Pass 2.25 8.56 9.39 8.61 8.74 11.81 14.06 37.00
P#3560MHz,#3690MHz 22 Pass 2.25 7.62 8.15 8.67 8.76 11.73 13.98 37.00

LTE_20MHz+20MHz_16QAM_4TX

P#3560MHz,#3580MHz 22 Pass 2.25 7.95 8.07 7.89 8.14 10.97 13.22 37.00
P#3615MHz #3635MHz 24 Pass 2.25 9.69 9.61 9.81 10.06 12.86 15.11 37.00
P#3670MHz,#3690MHz 22 Pass 2.25 7.93 8.13 8.25 8.00 11.01 13.26 37.00
P#3560MHz #3690MHz 22 Pass 2.25 7.67 7.59 8.85 8.53 11.60 13.85 37.00

LTE_20MHz+20MHz_64QAM_4TX

P#3560MHz,#3580MHz 22 Pass 2.25 1.72 8.06 8.01 7.72 10.80 13.05 37.00
P#3615MHz #3635MHz 24 Pass 2.25 9.61 9.95 9.84 9.91 12.76 15.01 37.00
P#3670MHz,#3690MHz 22 Pass 2.25 8.11 8.60 8.33 8.32 11.31 13.56 37.00
P#3560MHz,#3690MHz 22 Pass 2.25 7.16 7.63 8.40 8.29 11.32 13.57 37.00

DG = Directional Gain;
PD = trace bin-by-bin of each transmits port summing can be performed maximum power density; Port X = Port Xpower density;
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PSD Result Appendix C.2

Band 48 LTE_20MHz+20MHz_Nss1,QPSK_4TX PSD
P#3560MHz,#3580MHz_QPSK_RB 100,#RB 0+RB 100,#RB 0
16/03,/2019
20~ sum [~
Portl [/
10- e e e,
S A Port2 [~
0-| Portz [
Port 4
s SN
20-]
30
a0
-50- ' ' ' | | ' . ' 1 | ' |
3546 35456 2556 35556 3566 35656 3576 35756 3586 35856 3586 35956 256
PD cF Span REW VEW Sweep Detector Port
(dBrm/MHz) (Ha) (H) (Ha) (H) 6]
807 3576 S0M m E 20m RMS 1
294 3576 G0M m El 20m RMS 2
793 3576 S0M m M 20m RMS 3
807 3576 B m El 20m RMS 4
Sum PD
(dBrn/MH)
1144
Band 48 _LTE_20MHz+20MHz_Nss1,QPSK_4TX PSD
P#3615MHz,#3635MHz_QPSK_RB 100,#RB 0+RB 100,#RB 0
16/03/2019
20- sum [~
Portl [/
Port2 [/
Ports [
Portd [/
S0 ' ' ' | | ' | ' ] | ' |
35056 EL 26056 2616 36156 1626 6256 3636 26356 3646 36456 3656 36556
PD cF Span REW VEW Sweep Detector Part
(dBrn/MH) (He) () (Ha) () ]
968 36256 G0 m M 20m RMS 1
1040 36256 500 M El 20m RMS 2
1008 36256 GO0 m EX 20m RMS 3
1012 36256 500 M El 20m RMS 4
Sum PD
(dBm/MHz)
1204
Band 48_LTE_20MHz+20MHz_Nss1,QPSK_4TX PSD
P#3670MHz,#3690MHz_QPSK_RB 100,#RB 0+RB 100,#RB 0
16/03/2019
20 Sum [
Portl [/
Part2 [
Port3 [/
Portd [/

50—
3656 36556 3666 36656 3676 36756 3686 36856 3696 36956 376 37056 3716

D CF Span RBW VBW Sweep Detector Port

(dBrn/MHz} (Hz) (Hz) (Hz) (Hz) 6]

8.56 3686 60M Y] 3M 20m RMS 1

9.39 3686 60M M 3M 20m RMS 2

861 3686 60M M EN 20m RMS 3

874 3686 60M M 3M 20m RMS 4

Sum PD

(dBm/MHz)

1181
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PSD Result Appendix C.2

Band 48 LTE_20MHz+20MHz_Nss1,QPSK_4TX PSD
P#3560MHz#3690MHz_QPSK_RB 100,#RB 0+RB 100,#RB 0
16/03,/2019
20~ sum [~
o~ Portl [/
Port2 [/
0-| Portz [
Portd
s SN
20-]
30
pa]
40|
S0~ ' ' : . ' ' : : ' |
351256 35256 3556 35756 356 36256 355G 36756 376 37256 373756
PD cF Span REW VBW Sweep Detector Port
(dBm/MHz) (HD) (H2) (H2) (H) 6]
762 36256 25M ™ EY 20m RMS 1
815 36256 25M i EY 20m RMS 2
867 36256 25M ™ EY 20m RMS 3
876 36256 25M ™ EY 20m RMS 4
Sum PD
(dBm/MHz)
173
Band 48 LTE_20MHz+20MHz_Nss1,16QAM_4TX PSD
P#3560MHz#3580MHz_16QAM_RB 100,#RB 0+RB 100,#RB 0
16/03/2019
20- sum [~
10~ Portl [/
. Port2 [/
0-| Ports [
Portd
s SN
20-]
30
40
50—, ' ' ' : . ' ' : ' ' i
354G 35456 3556 35556 3566 35656 3576 35756 3586 35856 3596 35956 356
PD cr Span REW VBW Sweep Detector Port
(dBm/MHz) (HD) (Hz) (HD) (H) [E]
795 3576 G0M i EY 20m RMS 1
807 3576 60N M EY 20m RMS 2
789 3576 G0M [ EY 20m RMs 3
814 3576 60N M EY 20m RMS 4
Sum PD
(dBm/MHz)
1097
Band 48_LTE_20MHz+20MHz_Nss1,16QAM_4TX PSD
P#3615MHz,#3635MHz_16QAM_RB 100,#RB 0+RB 100,#RB 0
16/03/2019
20 Sum [
Portl [/
Part2 [
Port3 [/
Portd [/

50—
35956 386 36056 3616 36156 3626 36256 3636 36356 3646 36456 3656 36556

D CF Span RBW VBW Sweep Detector Port

(dBrn/MHz} (Hz) (Hz) (Hz) (Hz) 6]

9.69 36256 60M Y] 3M 20m RMS 1

9.61 3625G 60M M 3M 20m RMS 2

981 36256 60M M EN 20m RMS 3

1006 3625G 60M M 3M 20m RMS 4

Sum PD

(dBm/MHz)

1286
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PSD Result Appendix C.2

Band 48 LTE 20MHz+20MHz_Nss1,16QAM_4TX PSD
P#3670MHz#3690MHz_16QAM _RB 100,#RB 0+RB 100,#RB 0
16/03/2019
20~ sum [~
10 Pertl [
Port2 |/
0-| Port3 |/
Port 4
10| J
_20-
30-
40~
50 ' ' ' ' . ' 1 | ' . | |
3656 36556 366G 36656 3676 36756 3686 36856 3696 36956 376 37056 3716
FD CF Span REW VBW Sweep Detector Port
(dBrm/MHz) (H) (Hz) (Hz) (Hz) (s)
783 3686 60M M EY 20m RMS 1
813 3686 601 M ELY] 20m RMS 2
825 3686 60M M EY 20m RMS 3
800 3686 601 M ELY] 20m RMS 4
Sum PD
(dBrm/MHz)
1101
Band 48_LTE_20MHz+20MHz_Nss1,16QAM_4TX PSD
P#3560MHz#3690MHz_16QAM_RB 100,#RB 0+RB 100,#RB 0
16/03/2019
20- sum [~
10- Portl [/
Port2 |/
0-| Port3 |/
Port4
10| L J
_20-
30|
|
40-]
S0 ' ' . | ' ' . . ' |
351256 35256 3556 35756 366G 36256 3656 36756 376 37256 373756
FD CF Span REW VBW Sweep Detector Port
(dBrm/MHz) (Hz) (Hz) (Hz) (Hz) (s)
767 36256 225M M 3m 20m RMS 1
759 36256 225M M am 20m RMS 2
885 36256 225M M ELY] 20m RMS 3
853 36256 225M M am 20m RMS 4
Sum PD
(dBm/MHz)
1160
Band 48_LTE_20MHz+20MHz_Nss1,64QAM_4TX PSD
P#3560MHz#3580MHz_64QAM RB 100,#RB 0+RB 100,#RB 0
16/03/2019
20 Sum [
i7d Portl |/
Port2 |/
0-| Port3 |/
Portd
10| | J
20-
30-
_10-
'507\ ] [l ] I i [l Il [l i [} i
354G 35456 3556 35556 3566 35656 3576 35756 3586 35856 359G 35956 366G
PD CF Span RBW VBW Sweep Detector Port
(dBrn/MHz} (Hz) (Hz) (Hz) (Hz) 6]
172 3576 60M M EY] 20m RMS 1
8.06 3576 601 M 3M 20m RMS 2
801 3576 601 M ELY] 20m RMS 3
772 3576 60M M EY 20m RMS 4
Sum PD
(dBm/MHz)
1080
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PSD Result Appendix C.2

Band 48 LTE 20MHz+20MHz_Nss1,64QAM_4TX PSD
P#3615MHz#3635MHz_64QAM _RB 100,#RB 0+RB 100,#RB 0
16/03/2019
20~ sum [~
Pertl [
Port2 |/
Port3 |/
Port 4
S0 ' ' ' | | ' | ' ] | ' |
35956 366 36056 3616 36156 3626 36256 3636 36356 3646 36456 3656 36556
FD CF Span REW VBW Sweep Detector Port
(dBm/MHz) (Hz) (Hz) (Hz) (H2) 6]
951 36256 60M M EY 20m RMS 1
EES] 36256 601 M ELY] 20m RMS 2
284 36256 60M M EY 20m RMS 3
991 36256 601 M ELY] 20m RMS 4
Sum PD
(dBrm/MHz)
1276
Band 48_LTE_20MHz+20MHz_Nss1,64QAM_4TX PSD
P#3670MHz#3690MHz_64QAM_RB 100,#RB 0+RB 100,#RB 0
16/03/2019
20- sum [~
10- Portl [/
Port2 |/
0-| Port3 |/
Port4
10| L J
_20-
30|
40|
50 ' ' ' ' . ' 1 | ' . | |
3656 36556 366G 36656 367G 36756 3686 36856 369G 365G 376 37056 376
FD CF Span REW VBW Sweep Detector Port
(dBm/MHz) (Hz) (Hz) (Hz) (H) )
811 3686 60M M 3m 20m RMS 1
860 3686 601 M am 20m RMS 2
833 3686 601 M ELY] 20m RMS 3
832 3686 601 M am 20m RMS 4
Sum PD
(dBm/MHz)
131
Band 48_LTE_20MHz+20MHz_Nss1,64QAM_4TX PSD
P#3560MHz#3690MHz_64QAM RB 100,#RB 0+RB 100,#RB 0
16/03/2019
20 Sum [
i7d Portl |/
Port2 |/
0-| Port3 |/
Portd
10| | J
20-
30-
N
_10-
'507\ [ [l [l i i (] [l [l i I
351256 35256 3556 3.575G 366G 36256 3856 36756 376 37256 373756
PD CF Span RBW VBW Sweep Detector Port
(dBrn/MHz} (Hz) (Hz) (Hz) (Hz) 6]
716 36256 225M M EY] 20m RMS 1
763 36256 225M M 3M 20m RMS 2
840 36256 225M M ELY] 20m RMS 3
8.29 36256 225M M EY 20m RMS 4
Sum PD
(dBm/MHz)
132
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Reception limit Appendix D.1

<Single-carrier>

Result
Adjacent Adjacent
Mode Wantezlsignal Sfalr:aacr:ir:/?tly In-_?ﬁ?gul;lﬁgﬁing Wantezzsignal S(é:lzacr;ir:/?tly In-_?ﬁr:guzr?&lﬂng sl?gtﬁgrrr)irx:r Result
power level Throughput power level Throughput level
(dBm) (%) (%) (dBm) (%) (%) (dBm/10MHz)

Band 48_LTE_10MHz_2TX

3625MHz, RB Offset = 0 -86.5 100 100 -86.5 100 100 -40 Pass
3625MHz, RB Offset = 25 -86.5 100 100 -86.5 100 100 -40 Pass
Band 48_LTE_20MHz_2TX

3625MHz, RB Offset =0 -86.5 100 100 -86.5 100 100 -40 Pass
3625MHz, RB Offset = 25 -86.5 100 100 -86.5 100 100 -40 Pass
3625MHz, RB Offset = 50 -86.5 100 100 -86.5 100 100 -40 Pass
3625MHz, RB Offset = 75 -86.5 100 100 -86.5 100 100 -40 Pass

Notel: This requirement shall be met for each consecutive application of a single instance of FRC A1-3 mapped to disjoint frequency ranges with a width of 25 resource blocks each.

The parameters of the FRC A1-3 as below:

Allocated resource blocks 25
DFT-OFDM Symbols per subframe 12
Modulation QPSK
Code rate 13
Payload size (bits) 2216
Transport block CRC (bits) 24
Code block CRC size (bits) 0
Number of code blocks - C 1
Coded block size including 12bits trellis termination (bits) 6732
Total number of bits per sub-frame 7200
Total symbols per sub-frame 3600

Note2 : The interference signal is 10MHz(50RB) LTE signal.
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Reception limit

Appendix D.2

<Multi-carrier and/or CA>

Result
Adjacent Adjacent
P1 ’ P2 ] Interference
Mode Wanted signal SC:wan_n(_eI In-_?ﬁnd blr(])cklng Wanted signal Sclhan_n(_al ln'.?.ﬁnd blﬁCkmg signal power Result
ower level electivity roughput power level electivity roughput level
P Throughput Throughput
Contiguous (dBm) (%) (%) (dBm) (%) (%) (dBm/10MHz)
Band 48_LTE_20MHz+20MHz_4TX
P#3615MHz,#3635MHz,
RB Offset = 0 -86.5 100 100 -86.5 100 100 -40 Pass
P#3615MHz,#3635MHz,
RB Offset = 25 -86.5 100 100 -86.5 100 100 -40 Pass
P#3615MHz,#3635MHz,
RB Offset = 50 -86.5 100 100 -86.5 100 100 -40 Pass
P#3615MHz,#3635MHz,
RB Offset = 75 -86.5 100 100 -86.5 100 100 -40 Pass
Mode Wanted siPlnaI ower In-band blocking Wanted s'ipznal ower In-band blocking Interference signal Result
gnalp Throughput gnaip Throughput 9
level level power level
Non-Contiguous (dBm) (%) (dBm) (%) (dBm/10MHz)
Band 48_LTE_20MHz+20MHz_4TX
P#3560MHz,#3690MHz,
RB Offset = 0 -86.5 100 -86.5 100 -40 Pass
P#3560MHz,#3690MHz,
RB Offset = 25 -86.5 100 -86.5 100 -40 Pass
P#3560MHz,#3690MHz,
RB Offset = 50 -86.5 100 -86.5 100 -40 Pass
P#3560MHz,#3690MHz,
RB Offset = 75 -86.5 100 -86.5 100 -40 Pass

Notel: This requirement shall be met for each consecutive application of a single instance of FRC A1-3 mapped to disjoint frequency ranges with a width of 25 resource blocks each.

The parameters of the FRC A1-3 as below:

Allocated resource blocks 25
DFT-OFDM Symbols per subframe 12
Modulation QPSK
Code rate 13
Payload size (bits) 2216
Transport block CRC (bits) 24
Code block CRC size (bits) 0
Number of code blocks - C 1
Coded block size including 12bits trellis termination (bits) 6732
Total number of bits per sub-frame 7200
Total symbols per sub-frame 3600
Note2 : The interference signal is 10MHz(50RB) LTE signal.
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PAR Port 1 Result Appendix E.1
<Single-carrier>
Summary
Mode Result Freq 0.1% Limit Port
(MHz) (dB)
Band 48
LTE_10MHz_QPSK_2TX Pass 3695 12.28 13.00 1
LTE_10MHz_16QAM_2TX Pass 3625 11.41 13.00 1
LTE_10MHz_64QAM_2TX Pass 3555 10.51 13.00 1
LTE_20MHz_QPSK_2TX Pass 3690 12.46 13.00 1
LTE_20MHz_16QAM_2TX Pass 3560 12.29 13.00 1
LTE_20MHz_64QAM_2TX Pass 3690 9.73 13.00 1
Result
Mode Result Freq 0.1% Limit Port
(MHz) (dB)
LTE_10MHz_QPSK_2TX
3555MHz Pass 3555 10.09 13.00 1
3625MHz Pass 3625 10.89 13.00 1
3695MHz Pass 3695 12.28 13.00 1
LTE_10MHz_16QAM_2TX
3555MHz Pass 3555 10.00 13.00 1
3625MHz Pass 3625 11.41 13.00 1
3695MHz Pass 3695 10.27 13.00 1
LTE_10MHz_64QAM_2TX
3555MHz Pass 3555 10.51 13.00 1
3625MHz Pass 3625 9.66 13.00 1
3695MHz Pass 3695 10.00 13.00 1
LTE_20MHz_QPSK_2TX
3560MHz Pass 3560 9.74 13.00 1
3625MHz Pass 3625 9.23 13.00 1
3690MHz Pass 3690 12.46 13.00 1
LTE_20MHz_16QAM_2TX
3560MHz Pass 3560 12.29 13.00 1
3625MHz Pass 3625 9.64 13.00 1
3690MHz Pass 3690 10.76 13.00 1
LTE_20MHz_64QAM_2TX
3560MHz Pass 3560 9.34 13.00 1
3625MHz Pass 3625 9.20 13.00 1
3690MHz Pass 3690 9.73 13.00 1
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PAR Port 1 Result

Appendix E.1

Band 48_LTE_10MHz_Nss1,QPSK 2TX PAR
3555MHz_QPSK RB 50,#RB 0
§ 18/03/2019
100%- Potl [/
10%-|
1%-|
01%-
0.01%-|
nnﬂl%*‘ 1 I ] ] 1 i I 1 I 1 1 I 1 1 I 1 i 1 I 1
1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3555 10M 10.09 -291 13.00 1
Band 48 LTE 10MHz Nss1,QPSK 2TX PAR
3625MHz QPSK RB 50,#RB 0
§ 18/03/2019
100%- Porl [~
10%-
1%-|
01%-
0.01%-|
0.001%-| | | ! | | | i | | | ! | | | | ! | | | |
0 1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3625 10M 10.88 -211 13.00 1
Band 48_LTE_10MHz_Nss1,QPSK_2TX PAR
3695MHz_QPSK _RB 50,#RB 0
§ 18/03/2019
100%- [ Pon1 [~
10%-|
1%
01%-|
0.01%-|
UUUI%_\ 1 I ] 1 1 I I ] I} 1 1 I 1 I I 1 I 1 I 1
0 1 2 3 4 5 [ 7 8 9 0 1 12 13 14 15 16 17 13 19 20
Freq (MHz) MBW(Hz) 01% Margin(dB) Limit(dB) Port
3695 1omM 1228 -0.72 12.00 1
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PAR Port 1 Result

Appendix E.1

Band 48 LTE_10MHz_Nss1,16QAM _2TX PAR
3555MHz_16QAM RB 50,#RB 0
§ 18/03/2019
100%- Potl [/
10%-|
1%-|
01%-
0.01%-|
nnﬂl%*‘ 1 I ] ] 1 i I 1 I 1 1 I 1 1 I 1 i 1 I 1
1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3555 10M 10.00 -3.00 13.00 1
Band 48 LTE 10MHz Nss1,16QAM 2TX PAR
3625MHz_16QAM RB 50,#RB 0
§ 18/03/2019
100%- Porl [~
10%-
1%-|
01%-
0.01%-|
0.001%-| | | ! | | | i | | | ! | | | | ! | | | |
0 1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3625 10M 1141 -1.59 13.00 1
Band 48_LTE_10MHz_Nss1,16QAM_2TX PAR
3695MHz_16QAM_RB 50,#RB 0
§ 18/03/2019
100%- [ Pon1 [~
10%-|
1%
01%-|
0.01%-|
UUUI%_\ 1 I ] 1 1 I I ] I} 1 1 I 1 I I 1 I 1 I 1
0 1 2 3 4 5 [ 7 8 9 0 1 12 13 14 15 16 17 13 19 20
Freq (MHz) MBW(Hz) 01% Margin(dB) Limit(dB) Port
3695 1omM 1027 -272 12.00 1
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PAR Port 1 Result

Appendix E.1

Band 48 LTE_10MHz_Nss1,64QAM _2TX PAR
3555MHz_64QAM RB 50,#RB 0
) 18/03/2019 .
100%- bot1 [
10%-|
1%-|
01%-
0.01%-|
0.001%-| 1 ] ' ' ' | ] ' | ' ' | ' 1 1 ' 1 ' | !
1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3555 10M 10.51 -249 13.00 1
Band 48 LTE 10MHz Nss1,64QAM 2TX PAR
3625MHz_64QAM _RB 50,#RB 0
) 18/03/2019 )
100%- Porl [~
10% -
1%-|
01%-
0.01%-|
0.001%-, | ! : \ \ | . . | ! ! . \ . . ! . ! | |
0 1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3625 10M 9.66 -3.34 13.00 1
Band 48_LTE_10MHz_Nss1,64QAM_2TX PAR
3695MHz_64QAM_RB 50,#RB 0
. 18/03/2019 .
LIz [ Pon1 [~
10%-|
1%
01%-]
0.01%-|
0.001%-| ' ] ! ' ' | i ! | ! ' | ! 1 | ! 1 ! | |
0 1 2 3 4 5 6 7 8 9 0 u 12 13 14 15 16 17 8 19 20
Freq (MHz) MBW(Hz) 01% Margin(dB) Limit(dB) Port
3695 1omM 10.00 -3.00 12.00 1
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PAR Port 1 Result

Appendix E.1

Band 48_LTE_20MHz_Nss1,QPSK 2TX PAR
3560MHz_QPSK RB 100,#RB 0
) 19»03»'2019‘
100%- bot1 [
10%-|
1%-|
01%-
0.01%-|
0.001%-| 1 ] ' ' ' | ] ' | ' ' | ' 1 1 ' 1 ' | !
1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3560 20M 9.74 -3.26 13.00 1
Band 48_LTE_20MHz Nss1,QPSK 2TX PAR
3625MHz_QPSK_RB 100,#RB 0
) 19/03/2019 )
100%- Porl [~
10% -
1%-|
01%-
0.01%-|
0.001%-, | ! : \ \ | . . | ! ! . \ . . ! . ! | |
0 1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3625 20M 9.23 -377 13.00 1
Band 48_LTE_20MHz_Nss1,QPSK_2TX PAR
3690MHz_QPSK_RB 100,#RB 0
. 19/03/2019 .
LIz [ Pon1 [~
10%-|
1%
01%-]
0.01%-|
0.001%-| ' ] ! ' ' | i ! | ! ' | ! 1 | ! 1 ! | |
0 1 2 3 4 5 6 7 8 9 0 u 12 13 14 15 16 17 8 19 20
Freq (MHz) MBW(Hz) 01% Margin(dB) Limit(dB) Port
2690 20M 1246 -0.54 12.00 1
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PAR Port 1 Result

Appendix E.1

Band 48 _LTE_20MHz_Nss1,16QAM _2TX PAR
3560MHz_16QAM RB 100,#RB 0
) 19»03»'2019‘
100%- bot1 [
10%-|
1%-|
01%-
0.01%-|
0.001%-| 1 ] ' ' ' | ] ' | ' ' | ' 1 1 ' 1 ' | !
1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3560 20M 1229 -071 13.00 1
Band 48 LTE 20MHz Nss1,16QAM 2TX PAR
3625MHz_16QAM _RB 100,#RB 0
) 19/03/2019 )
100%- Porl [~
10% -
1%-|
01%-
0.01%-|
0.001%-, | ! : \ \ | . . | ! ! . \ . . ! . ! | |
0 1 2 3 4 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3625 20M 9.64 -3.36 13.00 1
Band 48_LTE_20MHz_Nss1,16QAM_2TX PAR
3690MHz_16QAM_RB 100,#RB 0
. 19/03/2019 .
LIz [ Pon1 [~
10%-|
1%
01%-]
0.01%-|
0.001%-| ' ] ! ' 1 | i ! | ! ' | ! 1 | ! 1 ! | |
0 1 2 3 4 5 6 7 8 9 0 u 12 13 14 15 16 17 8 19 20
Freq (MHz) MBW(Hz) 01% Margin(dB) Limit(dB) Port
2690 20M 10.76 -2.24 12.00 1
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PAR Port 1 Result

Appendix E.1

Band 48 _LTE_20MHz_Nss1,64QAM 2TX PAR
3560MHz_64QAM RB 100,#RB 0
) 19»03»'2019‘
100%- bot1 [
10%-|
1%-|
01%-
0.01%-|
0.001%-| 1 ] ' ' ' | ] ' | ' ' | ' 1 1 ' 1 ' | !
1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3560 20M 9.34 -366 13.00 1
Band 48 LTE 20MHz Nss1,64QAM 2TX PAR
3625MHz_64QAM _RB 100,#RB 0
) 19/03/2019 )
100%- Porl [~
10% -
1%-|
01%-
0.01%-|
0.001%-, | ! : \ \ | . . | ! ! . \ . . ! . ! | |
0 1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3625 20M 9.20 -3.80 13.00 1
Band 48_LTE_20MHz_Nss1,64QAM_2TX PAR
3690MHz_64QAM_RB 100,#RB 0
. 19/03/2019 .
LIz [ Pon1 [~
10%-|
1%
01%-]
0.01%-|
0.001%-| ' ] ! ' ' | i ! | ! ' | ! 1 | ! 1 ! | |
0 1 2 3 4 5 6 7 8 9 0 u 12 13 14 15 16 17 8 19 20
Freq (MHz) MBW(Hz) 01% Margin(dB) Limit(dB) Port
2690 20M 9.72 -3.27 12.00 1
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PAR Port 2 Result Appendix E.2
<Single-carrier>
Summary
Mode Result Freq 0.1% Limit Port
(MHz) (dB)
Band 48
LTE_10MHz_QPSK_2TX Pass 3625 10.51 13.00 2
LTE_10MHz_16QAM_2TX Pass 3555 11.02 13.00 2
LTE_10MHz_64QAM_2TX Pass 3555 10.71 13.00 2
LTE_20MHz_QPSK_2TX Pass 3625 9.92 13.00 2
LTE_20MHz_16QAM_2TX Pass 3690 9.45 13.00 2
LTE_20MHz_64QAM_2TX Pass 3625 10.74 13.00 2
Result
Mode Result Freq 0.1% Limit Port
(MHz) (dB)
LTE_10MHz_QPSK_2TX
3555MHz Pass 3555 9.54 13.00 2
3625MHz Pass 3625 10.51 13.00 2
3695MHz Pass 3695 8.23 13.00 2
LTE_10MHz_16QAM_2TX
3555MHz Pass 3555 11.02 13.00 2
3625MHz Pass 3625 9.81 13.00 2
3695MHz Pass 3695 11.01 13.00 2
LTE_10MHz_64QAM_2TX
3555MHz Pass 3555 10.71 13.00 2
3625MHz Pass 3625 10.62 13.00 2
3695MHz Pass 3695 9.62 13.00 2
LTE_20MHz_QPSK_2TX
3560MHz Pass 3560 9.62 13.00 2
3625MHz Pass 3625 9.92 13.00 2
3690MHz Pass 3690 9.43 13.00 2
LTE_20MHz_16QAM_2TX
3560MHz Pass 3560 9.21 13.00 2
3625MHz Pass 3625 9.04 13.00 2
3690MHz Pass 3690 9.45 13.00 2
LTE_20MHz_64QAM_2TX
3560MHz Pass 3560 9.20 13.00 2
3625MHz Pass 3625 10.74 13.00 2
3690MHz Pass 3690 9.80 13.00 2
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PAR Port 2 Result

Appendix E.2

Band 48_LTE_10MHz_Nss1,QPSK 2TX PAR
3555MHz_QPSK RB 50,#RB 0
) 19»03»'2019‘
100%- bot1 [
10%-|
1%-|
01%-
0.01%-|
0.001%-| 1 ] ' ' ' | ] ' | ' ' | ' 1 1 ' 1 ' | !
1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3555 10M 9.54 -346 13.00 1
Band 48_LTE_10MHz Nss1,QPSK 2TX PAR
3625MHz_QPSK _RB 50,#RB 0
) 19/03/2019 )
100%- Porl [~
10% -
1%-|
01%-
0.01%-|
0.001%-, | ! : \ \ | . . | ! ! . \ . . ! . ! | |
0 1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3625 10M 1051 -249 13.00 1
Band 48_LTE_10MHz_Nss1,QPSK_2TX PAR
3695MHz_QPSK _RB 50,#RB 0
. 19/03/2019 .
LIz [ Pon1 [~
10%-|
1%
01%-]
0.01%-|
0.001%-| ' ] ! ' ' | i ! | ! ' | ! 1 | ! 1 ! | |
0 1 2 3 4 5 6 7 8 9 0 u 12 13 14 15 16 17 8 19 20
Freq (MHz) MBW(Hz) 01% Margin(dB) Limit(dB) Port
3695 1omM 8.22 -477 12.00 1
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PAR Port 2 Result

Appendix E.2

Band 48 LTE_10MHz_Nss1,16QAM _2TX PAR
3555MHz_16QAM RB 50,#RB 0
) 19»03»'2019‘
100%- bot1 [
10%-|
1%-|
01%-
0.01%-|
0.001%-| 1 ] ' ' | | ] ' | ' ' | ' 1 1 ' 1 ' | !
1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3555 10M 11.02 -198 13.00 1
Band 48 LTE 10MHz Nss1,16QAM 2TX PAR
3625MHz_16QAM _RB 50,#RB 0
) 19/03/2019 )
100%- Porl [~
10% -
1%-|
01%-
0.01%-|
0.001%-, | ! : \ \ | . . | ! ! . \ . . ! . ! | |
0 1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3625 10M 981 -319 13.00 1
Band 48_LTE_10MHz_Nss1,16QAM_2TX PAR
3695MHz_16QAM_RB 50,#RB 0
. 19/03/2019 .
LIz [ Pon1 [~
10%-|
1%
01%-]
0.01%-|
0.001%-| ' ] ! ' i | i ! | ! ' | ! 1 | ! 1 ! | |
0 1 2 3 5 6 7 8 9 0 u 12 13 14 15 16 17 8 19 20
Freq (MHz) MBW(Hz) 01% Margin(dB) Limit(dB) Port
3695 1omM 110 -199 12.00 1
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PAR Port 2 Result

Appendix E.2

Band 48 LTE_10MHz_Nss1,64QAM _2TX PAR
3555MHz_64QAM RB 50,#RB 0
) 19/03/2019 .
100%- bot1 [
10%-|
1%-|
01%-
0.01%-|
0.001%-| 1 ] ' ' ' | ] ' | ' ' | ' 1 1 ' 1 ' | !
1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3555 10M 1071 -2.29 13.00 1
Band 48 LTE 10MHz Nss1,64QAM 2TX PAR
3625MHz_64QAM _RB 50,#RB 0
) 19/03/2019 )
100%- Porl [~
10% -
1%-|
01%-
0.01%-|
0.001%-, | ! : \ \ | . . | ! ! . \ . . ! . ! | |
0 1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3625 10M 1062 -2.38 13.00 1
Band 48_LTE_10MHz_Nss1,64QAM_2TX PAR
3695MHz_64QAM_RB 50,#RB 0
. 19/03/2019 .
LIz [ Pon1 [~
10%-|
1%
01%-]
0.01%-|
0.001%-| ' ] ! ' ' | i ! | ! ' | ! 1 | ! 1 ! | |
0 1 2 3 4 5 6 7 8 9 0 u 12 13 14 15 16 17 8 19 20
Freq (MHz) MBW(Hz) 01% Margin(dB) Limit(dB) Port
3695 1omM 962 -3.38 12.00 1
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PAR Port 2 Result

Appendix E.2

Band 48_LTE_20MHz_Nss1,QPSK 2TX PAR
3560MHz_QPSK RB 100,#RB 0
) 19»03»'2019‘
100%- bot1 [
10%-|
1%-|
01%-
0.01%-|
0.001%-| 1 ] ' ' ' | ] ' | ' ' | ' 1 1 ' 1 ' | !
1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3560 20M 9.62 -338 13.00 1
Band 48_LTE_20MHz Nss1,QPSK 2TX PAR
3625MHz_QPSK_RB 100,#RB 0
) 19/03/2019 )
100%- Porl [~
10% -
1%-|
01%-
0.01%-|
0.001%-, | ! : \ \ | . . | ! ! . \ . . ! . ! | |
0 1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3625 20M 992 -3.08 13.00 1
Band 48_LTE_20MHz_Nss1,QPSK_2TX PAR
3690MHz_QPSK_RB 100,#RB 0
. 19/03/2019 .
LIz [ Pon1 [~
10%-|
1%
01%-]
0.01%-|
0.001%-| ' ] ! ' ' | i ! | ! ' | ! 1 | ! 1 ! | |
0 1 2 3 4 5 6 7 8 9 0 u 12 13 14 15 16 17 8 19 20
Freq (MHz) MBW(Hz) 01% Margin(dB) Limit(dB) Port
2690 20M 942 -3.57 12.00 1
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PAR Port 2 Result

Appendix E.2

Band 48 _LTE_20MHz_Nss1,16QAM _2TX PAR
3560MHz_16QAM RB 100,#RB 0
) 19»03»'2019‘
100%- bot1 [
10%-|
1%-|
01%-
0.01%-|
0.001%-| 1 ] ' ' ' | ] ' | ' ' | ' 1 1 ' 1 ' | !
1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3560 20M 9.21 -379 13.00 1
Band 48 LTE 20MHz Nss1,16QAM 2TX PAR
3625MHz_16QAM _RB 100,#RB 0
) 19/03/2019 )
100%- Porl [~
10% -
1%-|
01%-
0.01%-|
0.001%-, | ! : \ \ | . . | ! ! . \ . . ! . ! | |
0 1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3625 20M 9.04 -3.56 13.00 1
Band 48_LTE_20MHz_Nss1,16QAM_2TX PAR
3690MHz_16QAM_RB 100,#RB 0
. 19/03/2019 .
LIz [ Pon1 [~
10%-|
1%
01%-]
0.01%-|
0.001%-| ' ] ! ' ' | i ! | ! ' | ! 1 | ! 1 ! | |
0 1 2 3 4 5 6 7 8 9 0 u 12 13 14 15 16 17 8 19 20
Freq (MHz) MBW(Hz) 01% Margin(dB) Limit(dB) Port
2690 20M 9.45 -3.55 12.00 1
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PAR Port 2 Result

Appendix E.2

Band 48 _LTE_20MHz_Nss1,64QAM 2TX PAR
3560MHz_64QAM RB 100,#RB 0
) 19»03»'2019‘
100%- bot1 [
10%-|
1%-|
01%-
0.01%-|
0.001%-| 1 ] ' ' ' | ] ' | ' ' | ' 1 1 ' 1 ' | !
1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3560 20M 9.20 -3380 13.00 1
Band 48 LTE 20MHz Nss1,64QAM 2TX PAR
3625MHz_64QAM _RB 100,#RB 0
) 19/03/2019 )
100%- Porl [~
10% -
1%-|
01%-
0.01%-|
0.001%-, | ! : \ \ | . . | ! ! . \ . . ! . ! | |
0 1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3625 20M 1074 -2.26 13.00 1
Band 48_LTE_20MHz_Nss1,64QAM_2TX PAR
3690MHz_64QAM_RB 100,#RB 0
. 19/03/2019 .
LIz [ Pon1 [~
10%-|
1%
01%-]
0.01%-|
0.001%-| ' ] ! ' ' | i ! | ! ' | ! 1 | ! 1 ! | |
0 1 2 3 4 5 6 7 8 9 0 u 12 13 14 15 16 17 8 19 20
Freq (MHz) MBW(Hz) 01% Margin(dB) Limit(dB) Port
2690 20M 9.80 -3.20 12.00 1
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PAR Port 1 Result Appendix E.3
<Multi-carrier and/or CA>
Summary
Mode Result Freq 0.1% Limit Port
(MHz) (dB)
Band 48
LTE_20MHz+20MHz_QPSK_4TX Pass 3560 9.67 13.00 1
LTE_20MHz+20MHz_16QAM_4TX Pass 3615 10.39 13.00 1
LTE_20MHz+20MHz_64QAM_4TX Pass 3670 11.02 13.00 1
Result
Mode Result Freq 0.1% Limit Port
(MHz) (dB)
LTE_20MHz+20MHz_QPSK_4TX
P#3560MHz,#3580MHz Pass 3560 8.56 13.00 1
P#3615MHz,#3635MHz Pass 3615 8.28 13.00 1
P#3670MHz,#3690MHz Pass 3670 8.03 13.00 1
P#3560MHz,#3690MHz Pass 3560 9.67 13.00 1
LTE_20MHz+20MHz_16QAM_4TX
P#3560MHz,#3580MHz Pass 3560 8.36 13.00 1
P#3615MHz #3635MHz Pass 3615 10.39 13.00 1
P#3670MHz,#3690MHz Pass 3670 10.29 13.00 1
P#3560MHz,#3690MHz Pass 3560 8.64 13.00 1
LTE_20MHz+20MHz_64QAM_4TX
P#3560MHz,#3580MHz Pass 3560 8.79 13.00 1
P#3615MHz,#3635MHz Pass 3615 8.42 13.00 1
P#3670MHz,#3690MHz Pass 3670 11.02 13.00 1
P#3560MHz,#3690MHz Pass 3560 9.21 13.00 1
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PAR Port 1 Result Appendix E.3

Band 48 _LTE_20MHz+20MHz_Nss1,QPSK 4TX PAR
P#3560MHz,#3580MHz_QPSK RB 100,#RB 0+RB 100,#RB 0
) 16»03»'2019‘
100%-, Portl [/
10%-|
1%-|
01%-
0.01%-|
0.001%-| 1 ] ' ' ' | ] ' | ' ' | ' 1 1 ' 1 ' | !
1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3560 20M 8.56 -444 13.00 1
Band 48 LTE 20MHz+20MHz Nss1,QPSK 4TX PAR
P#3615MHz#3635MHz_QPSK_RB 100,#RB 0+RB 100,#RB 0
) 18/03/2019 )
100%- Porl [~
10%-|
1%-|
01%-
0.01%-|
0.001%-, | ! : | \ | . . | ! ! . \ . . ! . ! | |
1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3615 20M 5.28 -472 1300 1
Band 48_LTE_20MHz+20MHz_Nss1,QPSK 4TX PAR
P#3670MHz,#3690MHz_QPSK_RB 100,#RB 0+RB 100,#RB 0
. 16/03/2019 .
LIz [ Pon1 [~
10%-|
1%
01%-
0.01%-|
0.001%-| ' ] ! ' ' | i ! | ! ' | ! 1 | ! 1 ! | |
0 1 2 3 4 5 3 7 8 9 0 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBW(Hz) 01% Margin(dB) Limit(dB) Port
3670 20M 8.02 -497 12.00 1
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PAR Port 1 Result Appendix E.3

Band 48 _LTE_20MHz+20MHz_Nss1,QPSK 4TX PAR
P#3560MHz,#3690MHz_QPSK RB 100,#RB 0+RB 100,#RB 0
) 16»03»'2019‘
100%-, Portl [/
10%-|
1%-|
01%-
0.01%-|
0.001%-| 1 ] ' ' ' | ] ' | ' ' | ' 1 1 ' 1 ' | !
1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3560 20M 9.67 -333 13.00 1
Band 48 LTE 20MHz+20MHz Nss1,16QAM 4TX PAR
P#3560MHz#3580MHz_16QAM _RB 100,#RB 0+RB 100,#RB 0
) 18/03/2019 )
100%- Potl [
10%-|
1%-|
01%-
0.01%-,
(777 Sy e L —————
0 1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
33560 20M 836 -4.64 1300 1
Band 48_LTE_20MHz+20MHz_Nss1,16QAM_4TX PAR
P#3615MHz#3635MHz_16QAM_RB 100,#RB 0+RB 100,#RB 0
. 16/03/2019 .
LIz [ Pon1 [~
10%-|
1%
01%-
0.01%-,
0.001%-| ' ] ! ' ' | i ! | ! ' | ! 1 | ! 1 ! | |
0 1 2 3 4 5 3 7 8 9 0 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBW(Hz) 01% Margin(dB) Limit(dB) Port
3615 20M 1039 -261 12.00 1
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PAR Port 1 Result Appendix E.3

Band 48 _LTE_20MHz+20MHz_Nss1,16QAM _4TX PAR
P#3670MHz,#3690MHz_16QAM RB 100,#RB 0+RB 100,#RB 0
) 16»03»'2019‘
100%- bot1 [
10%-|
1%-|
01%-
0.01%-|
0.001%-| 1 ] ' ' ' | ] ' | ' ' | ' 1 1 ' 1 ' | !
1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3670 20M 10.29 -271 13.00 1
Band 48 LTE 20MHz+20MHz Nss1,16QAM 4TX PAR
P#3560MHz,#3690MHz_16QAM _RB 100,#RB 0+RB 100,#RB 0
) 18/03/2019 )
100%- Porl [~
10%-|
1%-|
01%-
0.01%-|
0.001%-, | ! : \ \ | . . | ! ! . \ . . ! . ! | |
0 1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
33560 20M 564 -4.36 1300 1
Band 48_LTE_20MHz+20MHz_Nss1,64QAM_4TX PAR
P#3560MHz,#3580MHz_64QAM_RB 100,#RB 0+RB 100,#RB 0
. 16/03/2019 .
LIz [ Pon1 [~
10%-|
1%
01%-
0.01%-|
0.001%-| ' ] ! ' ' | i ! | ! ' | ! 1 | ! 1 ! | |
0 1 2 3 4 5 3 7 8 9 0 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBW(Hz) 01% Margin(dB) Limit(dB) Port
3560 20M 8.79 -4.21 12.00 1
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PAR Port 1 Result Appendix E.3

Band 48 _LTE_20MHz+20MHz_Nss1,64QAM _4TX PAR
P#3615MHz,#3635MHz_64QAM RB 100,#RB 0+RB 100,#RB 0
) 16»03»'2019‘
100%- bot1 [
10%-|
1%-|
01%-
0.01%-|
0.001%-| 1 ] ' ' ' | ] ' | ' ' | ' 1 1 ' 1 ' | !
1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3615 20M 8.42 -4.58 13.00 1
Band 48 LTE 20MHz+20MHz Nss1,64QAM 4TX PAR
P#3670MHz,#3690MHz_64QAM _RB 100,#RB 0+RB 100,#RB 0
) 18/03/2019 )
100%- Porl [~
10%-|
1%-|
01%-
0.01%-|
0.001%-, | ! : \ \ | . . | ! ! . \ . . ! . ! | |
0 1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3670 20M 1102 -198 1300 1
Band 48_LTE_20MHz+20MHz_Nss1,64QAM_4TX PAR
P#3560MHz,#3690MHz_64QAM_RB 100,#RB 0+RB 100,#RB 0
. 16/03/2019 .
LIz [ Pon1 [~
10%-|
1%
01%-
0.01%-|
0.001%-| ' ] ! ' ' | i ! | ! ' | ! 1 | ! 1 ! | |
0 1 2 3 4 5 3 7 8 9 0 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBW(Hz) 01% Margin(dB) Limit(dB) Port
3560 20M 9.21 -379 12.00 1
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PAR Port 2 Result Appendix E.4
<Multi-carrier and/or CA>
Summary
Mode Result Freq 0.1% Limit Port
(MHz) (dB)
Band 48
LTE_20MHz+20MHz_QPSK_4TX Pass 3560 11.35 13.00 2
LTE_20MHz+20MHz_16QAM_4TX Pass 3670 11.11 13.00 2
LTE_20MHz+20MHz_64QAM_4TX Pass 3560 11.14 13.00 2
Result
Mode Result Freq 0.1% Limit Port
(MHz) (dB)
LTE_20MHz+20MHz_QPSK_4TX
P#3560MHz,#3580MHz Pass 3560 11.35 13.00 2
P#3615MHz,#3635MHz Pass 3615 8.12 13.00 2
P#3670MHz,#3690MHz Pass 3670 8.23 13.00 2
P#3560MHz,#3690MHz Pass 3560 8.44 13.00 2
LTE_20MHz+20MHz_16QAM_4TX
P#3560MHz,#3580MHz Pass 3560 8.02 13.00 2
P#3615MHz #3635MHz Pass 3615 10.48 13.00 2
P#3670MHz,#3690MHz Pass 3670 11.11 13.00 2
P#3560MHz,#3690MHz Pass 3560 11.03 13.00 2
LTE_20MHz+20MHz_64QAM_4TX
P#3560MHz,#3580MHz Pass 3560 8.35 13.00 2
P#3615MHz,#3635MHz Pass 3615 11.12 13.00 2
P#3670MHz,#3690MHz Pass 3670 10.38 13.00 2
P#3560MHz,#3690MHz Pass 3560 11.14 13.00 2
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PAR Port 2 Result Appendix E.4

Band 48 _LTE_20MHz+20MHz_Nss1,QPSK 4TX PAR
P#3560MHz,#3580MHz_QPSK RB 100,#RB 0+RB 100,#RB 0
) 18»03»'2019‘
100%-, Portl [/
10%-|
1%-|
01%-
0.01%-|
0.001%-| 1 ] ' ' ' | ] ' | ' ' | ' 1 1 ' 1 ' | !
1 2 3 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3560 20M 1135 -1.65 13.00 1
Band 48 LTE 20MHz+20MHz Nss1,QPSK 4TX PAR
P#3615MHz#3635MHz_QPSK_RB 100,#RB 0+RB 100,#RB 0
) 18/03/2019 )
100%- Porl [~
10%-|
1%-|
01%-
0.01%-|
0.001%-, | ! : \ \ | . . | ! ! . \ . . ! . ! | |
1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3615 20M 812 -488 1300 1
Band 48_LTE_20MHz+20MHz_Nss1,QPSK 4TX PAR
P#3670MHz,#3690MHz_QPSK_RB 100,#RB 0+RB 100,#RB 0
. 18/03/2019 .
LIz [ Pon1 [~
10%-|
1%
01%-
0.01%-|
0.001%-| ' ] ! 1 ' | i ! | ! ' | ! 1 | ! 1 ! | |
0 1 2 3 4 5 3 7 8 9 0 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBW(Hz) 01% Margin(dB) Limit(dB) Port
3670 20M 8.22 -477 12.00 1
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PAR Port 2 Result Appendix E.4

Band 48 _LTE_20MHz+20MHz_Nss1,QPSK 4TX PAR
P#3560MHz,#3690MHz_QPSK RB 100,#RB 0+RB 100,#RB 0
) 18»03»'2019‘
100%-, Portl [/
10%-|
1%-|
01%-
0.01%-|
0.001%-| 1 ] ' i ' | ] ' | ' ' | ' 1 1 ' 1 ' | !
0 1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3560 20M 8.44 -4.56 13.00 1
Band 48 LTE 20MHz+20MHz Nss1,16QAM 4TX PAR
P#3560MHz#3580MHz_16QAM _RB 100,#RB 0+RB 100,#RB 0
) 18/03/2019 )
100%- Potl [
10%-|
1%-|
01%-
0.01%-,
(7T S St S L s N ——
0 1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
33560 20M 802 -498 1300 1
Band 48_LTE_20MHz+20MHz_Nss1,16QAM_4TX PAR
P#3615MHz#3635MHz_16QAM_RB 100,#RB 0+RB 100,#RB 0
. 18/03/2019 .
LIz [ Pon1 [~
10%-|
1%
01%-
0.01%-,
0.001%-| ' ] ! ' 1 | i ! | ! ' | ! 1 | ! 1 ! | |
0 1 2 3 5 3 7 8 9 0 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBW(Hz) 01% Margin(dB) Limit(dB) Port
3615 20M 1048 -2.52 12.00 1
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PAR Port 2 Result Appendix E.4

Band 48 _LTE_20MHz+20MHz_Nss1,16QAM _4TX PAR
P#3670MHz,#3690MHz_16QAM RB 100,#RB 0+RB 100,#RB 0
) 18»03»'2019‘
100%- bot1 [
10%-|
1%-|
01%-
0.01%-|
0.001%-| 1 ] ' ' ' | ] ' | ' ' | ' 1 1 ' 1 ' | !
1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3670 20M 111 -1.39 13.00 1
Band 48 LTE 20MHz+20MHz Nss1,16QAM 4TX PAR
P#3560MHz,#3690MHz_16QAM _RB 100,#RB 0+RB 100,#RB 0
) 18/03/2019 )
100%- Porl [~
10%-|
1%-|
01%-
0.01%-|
0.001%-, | ! : \ \ | . . | ! ! . \ . . ! . ! | |
0 1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
33560 20M 1103 -197 1300 1
Band 48_LTE_20MHz+20MHz_Nss1,64QAM_4TX PAR
P#3560MHz,#3580MHz_64QAM_RB 100,#RB 0+RB 100,#RB 0
. 18/03/2019 .
LIz [ Pon1 [~
10%-|
1%
01%-
0.01%-|
0.001%-| ' ] ! ' ' | i ! | ! ' | ! 1 | ! 1 ! | |
0 1 2 3 4 5 3 7 8 9 0 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBW(Hz) 01% Margin(dB) Limit(dB) Port
3560 20M 8.35 -4.65 12.00 1
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PAR Port 2 Result Appendix E.4

Band 48 _LTE_20MHz+20MHz_Nss1,64QAM _4TX PAR
P#3615MHz,#3635MHz_64QAM RB 100,#RB 0+RB 100,#RB 0
) 18»03»'2019‘
100%- bot1 [
10%-|
1%-|
01%-
0.01%-|
0.001%-| 1 ] ' ' ' | ] ' | ' ' | ' 1 1 ' 1 ' | !
1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3615 20M 1112 -187 13.00 1
Band 48 LTE 20MHz+20MHz Nss1,64QAM 4TX PAR
P#3670MHz,#3690MHz_64QAM _RB 100,#RB 0+RB 100,#RB 0
) 18/03/2019 )
100%- Porl [~
10%-|
1%-|
01%-
0.01%-|
0.001%-, | ! : \ | | . . | ! ! . \ . . ! . ! | |
0 1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3670 20M 1038 -262 1300 1
Band 48_LTE_20MHz+20MHz_Nss1,64QAM_4TX PAR
P#3560MHz,#3690MHz_64QAM_RB 100,#RB 0+RB 100,#RB 0
. 18/03/2019 .
LIz [ Pon1 [~
10%-|
1%
01%-
0.01%-|
0.001%-| ' ] ! ' ' | i ! | ! ' | ! 1 | ! 1 ! | |
0 1 2 3 4 5 3 7 8 9 0 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBW(Hz) 01% Margin(dB) Limit(dB) Port
3560 20M 1114 -1.86 12.00 1
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PAR Port 3 Result Appendix E.5
<Multi-carrier and/or CA>
Summary
Mode Result Freq 0.1% Limit Port
(MHz) (dB)
Band 48
LTE_20MHz+20MHz_QPSK_4TX Pass 3580 10.60 13.00 3
LTE_20MHz+20MHz_16QAM_4TX Pass 3635 10.77 13.00 3
LTE_20MHz+20MHz_64QAM_4TX Pass 3635 11.30 13.00 3
Result
Mode Result Freq 0.1% Limit Port
(MHz) (dB)
LTE_20MHz+20MHz_QPSK_4TX
P#3560MHz,#3580MHz Pass 3580 10.60 13.00 3
P#3615MHz,#3635MHz Pass 3635 8.38 13.00 3
P#3670MHz,#3690MHz Pass 3690 8.59 13.00 3
P#3560MHz,#3690MHz Pass 3690 9.07 13.00 3
LTE_20MHz+20MHz_16QAM_4TX
P#3560MHz,#3580MHz Pass 3580 8.67 13.00 3
P#3615MHz #3635MHz Pass 3635 10.77 13.00 3
P#3670MHz,#3690MHz Pass 3690 9.54 13.00 3
P#3560MHz,#3690MHz Pass 3690 9.44 13.00 3
LTE_20MHz+20MHz_64QAM_4TX
P#3560MHz,#3580MHz Pass 3580 10.39 13.00 3
P#3615MHz,#3635MHz Pass 3635 11.30 13.00 3
P#3670MHz,#3690MHz Pass 3690 8.20 13.00 3
P#3560MHz,#3690MHz Pass 3690 8.62 13.00 3
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PAR Port 3 Result Appendix E.5

Band 48 _LTE_20MHz+20MHz_Nss1,QPSK 4TX PAR
P#3580MHz,#3560MHz_QPSK RB 100,#RB 0+RB 100,#RB 0
) 18»03»'2019‘
100%- bot1 [
10%-|
1%-|
01%-
0.01%-|
0.001%-| 1 ] ' ' ' | ] ' | ' ' | ' 1 1 ' 1 ' | !
0 1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3580 20M 10.60 -240 13.00 1
Band 48 LTE 20MHz+20MHz Nss1,QPSK 4TX PAR
P#3635MHz#3615MHz_QPSK_RB 100,#RB 0+RB 100,#RB 0
) 18/03/2019 )
100%- Porl [~
10%-|
1%-|
0.1%-]
0.01%-,
(7T S St S L s N ——
0 1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3635 20M 538 -462 1300 1
Band 48_LTE_20MHz+20MHz_Nss1,QPSK 4TX PAR
P#3690MHz,#3670MHz_QPSK_RB 100,#RB 0+RB 100,#RB 0
. 18/03/2019 .
100%- [ Pon1 [~
10%-|
1%
01%-
0.01%-,
0.001%-| ' ] ! ' ' | i ! | ! ' | ! 1 | ! 1 ! | |
0 1 2 3 4 5 3 7 8 9 0 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBW(Hz) 01% Margin(dB) Limit(dB) Port
2690 20M 8.59 -441 12.00 1
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PAR Port 3 Result Appendix E.5

Band 48 _LTE_20MHz+20MHz_Nss1,QPSK 4TX PAR
P#3690MHz,#3560MHz_QPSK RB 100,#RB 0+RB 100,#RB 0
) 18»03»'2019‘
100%-, Portl [/
10%-|
1%-|
01%-
0.01%-|
0.001%-| 1 ] ' ' ' | ] ' | ' ' | ' 1 1 ' 1 ' | !
1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3690 20M 9.07 -393 13.00 1
Band 48 LTE 20MHz+20MHz Nss1,16QAM 4TX PAR
P#3580MHz#3560MHz_16QAM _RB 100,#RB 0+RB 100,#RB 0
) 18/03/2019 )
100%- Porl [~
10%-|
1%-|
01%-
0.01%-|
0.001%-, | ! : \ \ | . . | ! ! . \ . . ! . ! | |
0 1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3380 20M 567 -433 1300 1
Band 48_LTE_20MHz+20MHz_Nss1,16QAM_4TX PAR
P#3635MHz#3615MHz_16QAM_RB 100,#RB 0+RB 100,#RB 0
. 18/03/2019 .
LIz [ Pon1 [~
10%-|
1%
01%-
0.01%-|
0.001%-| ' ] ! ' i | i ! | ! ' | ! 1 | ! 1 ! | |
0 1 2 3 5 3 7 8 9 0 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBW(Hz) 01% Margin(dB) Limit(dB) Port
3635 20M 1077 -2.23 12.00 1
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PAR Port 3 Result Appendix E.5

Band 48 _LTE_20MHz+20MHz_Nss1,16QAM _4TX PAR
P#3690MHz,#3670MHz_16QAM RB 100,#RB 0+RB 100,#RB 0
) 18»03»'2019‘
100%- bot1 [
10%-|
1%-|
01%-
0.01%-|
0.001%-| 1 ] ' ' ' | ] ' | ' ' | ' 1 1 ' 1 ' | !
1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3690 20M 9.54 -346 13.00 1
Band 48 LTE 20MHz+20MHz Nss1,16QAM 4TX PAR
P#3690MHz,#3560MHz_16QAM _RB 100,#RB 0+RB 100,#RB 0
) 18/03/2019 )
100%- Porl [~
10%-|
1%-|
01%-
0.01%-|
0.001%-, | ! : \ \ | . . | ! ! . \ . . ! . ! | |
0 1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3680 20M 944 -3.56 1300 1
Band 48_LTE_20MHz+20MHz_Nss1,64QAM_4TX PAR
P#3580MHz#3560MHz_64QAM_RB 100,#RB 0+RB 100,#RB 0
. 18/03/2019 .
LIz [ Pon1 [~
10%-|
1%
01%-
0.01%-|
0.001%-| ' ] ! ' ' | i ! | ! ' | ! 1 | ! 1 ! | |
0 1 2 3 4 5 3 7 8 9 0 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBW(Hz) 01% Margin(dB) Limit(dB) Port
3580 20M 1039 -261 12.00 1
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PAR Port 3 Result Appendix E.5

Band 48 _LTE_20MHz+20MHz_Nss1,64QAM _4TX PAR
P#3635MHz,#3615MHz_64QAM RB 100,#RB 0+RB 100,#RB 0
) 18»03»'2019‘
100%- bot1 [
10%-|
1%-|
01%-
0.01%-|
0.001%-| 1 ] ' ' ' | ] ' | ' ' | ' 1 1 ' 1 ' | !
1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3635 20M 1130 -1.70 13.00 1
Band 48 LTE 20MHz+20MHz Nss1,64QAM 4TX PAR
P#3690MHz,#3670MHz_64QAM _RB 100,#RB 0+RB 100,#RB 0
) 18/03/2019 )
100%- Porl [~
10%-|
1%-|
01%-
0.01%-|
0.001%-, | ! : \ \ | . . | ! ! . \ . . ! . ! | |
0 1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBWI(Hz) 01% Margin(dB) Limit(dB) Port
3680 20M 820 480 1300 1
Band 48_LTE_20MHz+20MHz_Nss1,64QAM_4TX PAR
P#3690MHz#3560MHz_64QAM_RB 100,#RB 0+RB 100,#RB 0
. 18/03/2019 .
LIz [ Pon1 [~
10%-|
1%
01%-
0.01%-|
0.001%-| ' ] ! i ' | i ! | ! ' | ! 1 | ! 1 ! | |
0 1 2 3 4 5 3 7 8 9 0 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBW(Hz) 01% Margin(dB) Limit(dB) Port
2690 20M 862 -4.38 12.00 1
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PAR Port 4 Result Appendix E.6
<Multi-carrier and/or CA>
Summary
Mode Result Freq 0.1% Limit Port
(MHz) (dB)
Band 48
LTE_20MHz+20MHz_QPSK_4TX Pass 3690 9.93 13.00 4
LTE_20MHz+20MHz_16QAM_4TX Pass 3690 9.18 13.00 4
LTE_20MHz+20MHz_64QAM_4TX Pass 3690 9.12 13.00 4
Result
Mode Result Freq 0.1% Limit Port
(MHz) (dB)
LTE_20MHz+20MHz_QPSK_4TX
P#3560MHz,#3580MHz Pass 3580 8.22 13.00 4
P#3615MHz,#3635MHz Pass 3635 9.56 13.00 4
P#3670MHz,#3690MHz Pass 3690 8.22 13.00 4
P#3560MHz,#3690MHz Pass 3690 9.93 13.00 4
LTE_20MHz+20MHz_16QAM_4TX
P#3560MHz,#3580MHz Pass 3580 8.56 13.00 4
P#3615MHz,#3635MHz Pass 3635 8.23 13.00 4
P#3670MHz,#3690MHz Pass 3690 9.18 13.00 4
P#3560MHz,#3690MHz Pass 3690 8.13 13.00 4
LTE_20MHz+20MHz_64QAM_4TX
P#3560MHz,#3580MHz Pass 3580 8.18 13.00 4
P#3615MHz,#3635MHz Pass 3635 8.24 13.00 4
P#3670MHz,#3690MHz Pass 3690 9.12 13.00 4
P#3560MHz,#3690MHz Pass 3690 8.20 13.00 4
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PAR Port 4 Result Appendix E.6

Band 48 LTE 20MHz+20MHz Nss1,QPSK 4TX PAR
P#3580MHz,#3560MHz_QPSK RB 100,#RB 0+RB 100,#RB 0
. 18»034'20].9‘
100% bortl [~
10%-|
1%
0.1%-|
0.01%-]
0.001%-) ' | ] 1 | ' ' ' | ' ' | ' | | ' 1 ' ' |
1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz)  MBW{Hz) 01% Margin(dB)  Limit(dB] Port
3580 20m 8.22 -4.78 12.00 1
Band 48_LTE_20MHz+20MHz_Nss1,QPSK 4TX PAR
P#3635MHz#3615MHz_QPSK_RB 100,#RB 0+RB 100,#RB 0
. 18/03/2019 )
LLTEE [ Pon1 [~/
10%-|
1%
01%-]
0.01%]
0.001%-) ' ! i ' i ' ' ' | ' ' | ! | | ! 1 ! ! |
0 1 2 3 4 5 6 7 & 9 w 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBW(Hz) 01% Margin(dB) Limit(dB) Port
3635 20M 9.56 -344 12.00 1
Band 48_LTE_20MHz+20MHz_Nss1,QPSK 4TX PAR
P#3690MHz,#3670MHz_QPSK_RB 100,#RB 0+RB 100,#RB 0
. 18/03/2019 )
100% " por1 [~
10%-|
1%
0.1%-|
0.01%-]
0.001%-) ' | ] ' | ' ' ' | ' ' | ' | | ' 1 ' ' |
0 1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
[ Freq (MHz) MBW(Hz) 01% Margin(dB) Limit(dB} Port
3690 20M 8.22 -4.78 13.00 1

SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory Page No. » 20f5



PAR Port 4 Result Appendix E.6

Band 48 LTE 20MHz+20MHz Nss1,QPSK 4TX PAR
P#3690MHz,#3560MHz_QPSK RB 100,#RB 0+RB 100,#RB 0
. 18»034'20].9‘
100% bortl [~
10%-|
1%
0.1%-|
0.01%-]
0.001%-) ' | ] ' | ' ' ' | ' ' | ' | | ' 1 ' ' |
1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz)  MBW{Hz) 01% Margin(dB)  Limit(dB] Port
3690 20m 992 -3.07 12.00 1
Band 48_LTE_20MHz+20MHz_Nss1,16QAM _4TX PAR
P#3580MHz,#3560MHz_16QAM_RB 100,#RB 0+RB 100,#RB 0
. 18/03/2019 )
LLTEE [ Pon1 [~/
10%-|
1%
01%-]
0.01%]
0.001%-) ' ! i ' | ' ' ' | ' ' | ! | | ! 1 ! ! |
0 1 2 3 4 5 6 7 & 9 w 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBW(Hz) 01% Margin(dB) Limit(dB) Port |
3580 20M 8.56 -4.44 12.00 1
Band 48_LTE_20MHz+20MHz_Nss1,16QAM _4TX PAR
P#3635MHz#3615MHz_16QAM_RB 100,#RB 0+RB 100,#RB 0
. 18/03/2019 )
100% " por1 [~
10%-|
1%
0.1%-|
0.01%-]
0.001%-) ' | ] 1 | ' ' ' | ' ' | ' | | ' 1 ' ' |
0 1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
[ Freq (MHz) MBW(Hz) 01% Margin(dB) Limit(dB} Port
3635 20M 8.23 -4.77 13.00 1
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PAR Port 4 Result Appendix E.6

Band 48 LTE 20MHz+20MHz Nss1,16QAM 4TX PAR
P#3690MHz,#3670MHz_16QAM RB 100,#RB 0+RB 100,#RB 0
. 18»034'20].9‘
100% bortl [~
10%-|
1%
0.1%-|
0.01%-]
0.001%-) ' | ] ' | ' ' ' | ' ' | ' | | ' 1 ' ' |
0 1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz)  MBW{Hz) 01% Margin(dB)  Limit(dB] Port
3690 20m 918 -3.82 12.00 1
Band 48_LTE_20MHz+20MHz_Nss1,16QAM _4TX PAR
P#3690MHz #3560MHz_16QAM_RB 100,#RB 0+RB 100,#RB 0
. 18/03/2019 )
LLTEE [ Pon1 [~/
10%-|
1%
01%-]
0.01%]
0.001%-) ' ! i i | ' ' ' | ' ' | ! | | ! 1 ! ! |
0 1 2 3 4 5 6 7 & 9 w 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBW(Hz) 01% Margin(dB) Limit(dB) Port
2690 20M 812 -4.87 12.00 1
Band 48_LTE_20MHz+20MHz_Nss1,64QAM _4TX PAR
P#3580MHz,#3560MHz_64QAM_RB 100,#RB 0+RB 100,#RB 0
. 18/03/2019 )
100% " por1 [~
10%-|
1%
0.1%-|
0.01%-]
0.001%-) ' | ] T | ' ' ' | ' ' | ' | | ' 1 ' ' |
0 1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
[ Freq (MHz) MBW(Hz) 01% Margin(dB) Limit(dB} Port
3580 20M 818 -4.82 13.00 1
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PAR Port 4 Result Appendix E.6

Band 48 LTE 20MHz+20MHz Nss1,64QAM 4TX PAR
P#3635MHz#3615MHz_64QAM RB 100,#RB 0+RB 100,#RB 0
. 18»034'20].9‘
100% bortl [~
10%-|
1%
0.1%-|
0.01%-]
0.001%-) ' | ] ' | ' ' ' | ' ' | ' | | ' 1 ' ' |
1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
Freq (MHz)  MBW{Hz) 01% Margin(dB)  Limit(dB] Port
3635 20m 8.24 -4.76 12.00 1
Band 48_LTE_20MHz+20MHz_Nss1,64QAM_4TX PAR
P#3690MHz #3670MHz_64QAM_RB 100,#RB 0+RB 100,#RB 0
. 18/03/2019 )
LLTEE [ Pon1 [~/
10%-|
1%
01%-]
0.01%]
0.001%-) ' ! i ' | ' ' ' | ' ' | ! | | ! 1 ! ! |
0 1 2 3 4 5 6 7 & 9 w 1 12 13 14 15 16 17 18 19 20
Freq (MHz) MBW(Hz) 01% Margin(dB) Limit(dB) Port
2690 20M 912 -3.88 12.00 1
Band 48_LTE_20MHz+20MHz_Nss1,64QAM _4TX PAR
P#3690MHz #3560MHz_64QAM_RB 100,#RB 0+RB 100,#RB 0
. 18/03/2019 )
100% " por1 [~
10%-|
1%
0.1%-|
0.01%-]
0.001%-) ' | ] i | ' ' ' | ' ' | ' | | ' 1 ' ' |
0 1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18 19 20
[ Freq (MHz) MBW(Hz) 01% Margin(dB) Limit(dB} Port
3690 20M 8.20 -4.80 13.00 1

SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory Page No. : 50f5



EBW Result Appendix F.1
<Single-carrier>
Summary
Mode Max-NdB Max-OBW ITU-Code Min-NdB Min-OBW
(Hz) (Hz) (Hz) (Hz)
Band 48
LTE_10MHz_QPSK_2TX 9.7M 8.954M 8M95G7D 9.475M 8.912M
LTE_10MHz_16QAM_2TX 9.738M 8.926M 8M93W7D 9.625M 8.914M
LTE_10MHz_64QAM_2TX 9.5M 8.906M 8M9IW7D 9.35M 8.879M
LTE_20MHz_QPSK_2TX 18.85M 17.77TM 17M8G7D 18.575M 17.728M
LTE_20MHz_16QAM_2TX 18.85M 17.771IM 17M8W7D 18.475M 17.73M
LTE_20MHz_64QAM_2TX 18.625M 17.77M 17M8W7D 18.475M 17.721M
Max-N dB = Maximum26dB downbandwidth;Max-OBW = Maximum99% occupied bandwidth;
Min-N dB = Minimum26dB downbandwidth;Min-OBW = Minimum99% occupied bandwidth;
Result
Mode Result Port 1-NdB Port 1-OBW Port 2-NdB Port 2-0BW
(Hz) (Hz) (Hz) (Hz)
LTE_10MHz_QPSK_2TX
3555MHz Pass 9.675M 8.954M 9.475M 8.916M
3625MHz Pass 9.613M 8.919M 9.663M 8.934M
3695MHz Pass 9.7M 8.921M 9.675M 8.912M
LTE_10MHz_16QAM_2TX
3555MHz Pass 9.625M 8.916M 9.663M 8.918M
3625MHz Pass 9.625M 8.92M 9.738M 8.926M
3695MHz Pass 9.738M 8.914M 9.663M 8.925M
LTE_10MHz_64QAM_2TX
3555MHz Pass 9.5M 8.904M 9.463M 8.906M
3625MHz Pass 9.475M 8.903M 9.425M 8.888M
3695MHz Pass 9.463M 8.885M 9.35M 8.879M
LTE_20MHz_QPSK_2TX
3560MHz Pass 18.725M 17.756M 18.65M 17.728M
3625MHz Pass 18.775M 17.761M 18.575M 17.752M
3690MHz Pass 18.75M 17.761M 18.85M 17.77M
LTE_20MHz_16QAM_2TX
3560MHz Pass 18.525M 17.73M 18.85M 17.761M
3625MHz Pass 18.675M 17.735M 18.475M 17.771IM
3690MHz Pass 18.775M 17.746M 18.675M 17.769M
LTE_20MHz_64QAM_2TX
3560MHz Pass 18.625M 17.733M 18.55M 17.743M
3625MHz Pass 18.525M 17.721M 18.575M 17.736M
3690MHz Pass 18.575M 17.77M 18.475M 17.726M
Port X-N dB = Port X26dB downbandwidth; Port X-OBW = Port X99% occupied bandwidth;
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EBW Result

Appendix F.1

Band 48 LTE_10MHz_Nss1,QPSK 2TX EBW
3555MHz_QPSK_RB 50,#RB 0
18/03/2019
EY Portl [~
20 Port2 |
10|
:
0 '
i
;
-10- |
:
:
-20- i
;
:
-30-| ]
:
i
-40-] :
;
| :;
-50-, . . . ‘ . ‘ o . ‘ .
3.5425G6 3.545G 3.5475G 3.556 3.5525G 3.595G 3.5575G 3.56G 3.5625G 3.565G 3.5675G
26dB(Hz) Fl-26dB(Hz) | Fh-26dB{Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz] Port CF(Hz) Span(Hz) RBW(Hz) WVBW(Hz)
9.675M 3550213G  3.559888G  8.954M 3550544G  3.558498G6 1 3.555G 25M 100k 300k
9.475M 3.55035G 2.550825G  8.916M 3.550537G  3.550453G 2 3.555G 25M 100k 300k
Band 48 LTE_10MHz_Nss1,QPSK 2TX EBW
3625MHz_QPSK RB 50,#RB 0
18/03/2019
" - .
E Portl |/
20- - ‘ Port2 [~
o GBh J
10+
0-
104
204
204
40-
-50-, . . . ‘ . \ ‘ . ‘ .
361256 3.615G 361756 3626 3.6225G 3.625G 3.6275G 363G 363256 3.635G 3.6375G
26dB(Hz) Fl-26dB(Hz) | Fh-26dB{Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz] Port CF(Hz) Span(Hz) RBW(Hz) WVBW(Hz)
9.613M 36203G 3629913G  §.919M 3620538G  3620457G 1 3625G 25M 100k 300k
9.663M 36202386 3.6299G 8.934M 36205456 36204796 2 36256 25M 100k 300k
Band 48 LTE_10MHz_Nss1,QPSK 2TX EBW
3695MHz_QPSK_RB 50,#RB 0
15/03/2019
Portl |
Pot2 |
-50-, . . . \ : \ ‘ , ‘ .
368256 3.685G 388756 369G 3.6925G 3695G 3.6975G 376G 3.7025G 3.705G 3.7075G
26dB{Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Port CF{Hz) Span(Hz)  RBW(Hz)  VBW(Hz)
9.7M 36902G 3,6999G 8.921M 3690532G 36994526 1 3695G 25M 100k 300k
9.675M 36902136 3699888G  8912M 3690557G  3.69947G 2 36956 25M 100k 300k
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EBW Result

Appendix F.1

Band 48 LTE_10MHz_Nss1,16QAM_2TX EBW
3555MHz_16QAM_RB 50,#RB 0
18/03/2019
30 : Portl [~/
20 : Port2 [/
OBW-h ‘
-50- | \ v , \ ' i ! | \
3.5425G6 3.545G 3.5475G 3.556 3.5525G 3.595G 3.5575G 3.56G 3.5625G 3.565G 3.5675G
26dB(Hz) Fl-26dB(Hz) | Fh-26dB{Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz] Port CF(Hz) Span(Hz) RBW(Hz) WVBW(Hz)
9.625M 3550275G  3.5599G 8.916M 3.55058G 3.5594766 1 3.555G 25M 100k 300k
9.663M 35502256  3550888G  8918M 3.550548G  3.550466G 2 3.555G 25M 100k 300k
Band 48 LTE_10MHz_Nss1,16QAM_2TX EBW
3625MHz_16QAM_RB 50,#RB 0
18/03/2019
< Portl [~
20 Port2 |/
10+
0-
10-
20-
30-
40-
-50- | | ! | | | | | ] |
361256 3.615G 361756 3626 3.6225G 3.625G 3.6275G 363G 363256 3.635G 3.6375G
26dB(Hz) Fl-26dB(Hz) | Fh-26dB{Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz] Port CF(Hz) Span(Hz) RBW(Hz) WVBW(Hz)
9.625M 36202136 3629838G  892M 3620542G 36294626 1 3625G 25M 100k 300k
9.738M 362015G 3620888G  8.926M 3620551G 36204776 2 36256 25M 100k 300k
Band 48 LTE_10MHz_Nss1,16QAM_2TX EBW
3695MHz_16QAM_RB 50,#RB 0
15/03/2019
Portl |/
Port2 |
50 | | ! | | | | | | |
368256 3.685G 388756 369G 3.6925G 3695G 3.6975G 376G 3.7025G 3.705G 3.7075G
26dB{Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Port CF{Hz) Span(Hz)  RBW(Hz)  VBW(Hz)
9.738M 3B90175G  3689913G  8914M 3690558G 36994726 1 3695G 25M 100k 300k
9.663M 3690225G  3699888G  8.925M 36905456 3.69947G 2 36956 25M 100k 300k
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EBW Result

Appendix F.1

Band 48 LTE_10MHz_Nss1,64QAM_2TX EBW
3555MHz_64QAM_RB 50.#RB 0
18/03/2019
30 . Portl [~/
20 : Port2 [/
OBY-| OB\W-h L
-50- | \ ! , \ ' i ! | \
3.5425G6 3.545G 3.5475G 3.556 3.5525G 3.595G 3.5575G 3.56G 3.5625G 3.565G 3.5675G
26dB(Hz) Fl-26dB(Hz) | Fh-26dB{Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz] Port CF(Hz) Span(Hz) RBW(Hz) WVBW(Hz)
9.5M 3.55025G 3.55975G 8.904M 3550545G  3.5589449G6 1 3.555G 25M 100k 300k
9.463M 35503136 3559775G  8.906M 3.550546G  3.550451G6 2 3.555G 25M 100k 300k
Band 48 LTE_10MHz_Nss1,64QAM_2TX EBW
3625MHz_64QAM _RB 50,#RB 0
18/03/2019
< : Portl [~
20- : Pot2 [/
OBVV-h -
-50- | | ! | | | C | ] |
361256 3.615G 361756 3626 3.6225G 3.625G 3.6275G 363G 363256 3.635G 3.6375G
26dB(Hz) Fl-26dB(Hz) | Fh-26dB{Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz] Port CF(Hz) Span(Hz) RBW(Hz) WVBW(Hz)
9.475M 36202386 3629713G  8903M 3620552G  3629455G 1 3625G 25M 100k 300k
9.425M 36203136 3629738G  8.838M 3.62056G 362044856 2 36256 25M 100k 300k
Band 48 LTE_10MHz_Nss1,64QAM_2TX EBW
3695MHz_64QAM_RB 50.#RB 0
15/03/2019
= Portl [~/
204 Port2 |
OBW-| OEW-h ]
10
0
10-
20-
30-
40-
50 | | ! | | | | | | |
368256 3.685G 388756 369G 3.6925G 3695G 3.6975G 376G 3.7025G 3.705G 3.7075G
26dB{Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Port CF{Hz) Span(Hz)  RBW(Hz)  VBW(Hz)
9.463M 3B90238G  3.6997G 8.885M 3690558G 36994426 1 3695G 25M 100k 300k
9.35M 36903G 3.69965G 8.879M 36905636 36994426 2 36956 25M 100k 300k
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EBW Result

Appendix F.1

Band 48 LTE_20MHz_Nss1,QPSK 2TX
3560MHz_QPSK_RB 100,#RB 0

EBW

19/03/2019

-10-

20—

230

40

Portl [/
Port2 [/

-50-, | ! | | | o | . . \ | . . | \ | \ | |
3.535G 353756 354G 3.5425G 3.545G 3.5475G 3556 3.5525G 355G 3.5575G 356G 3.5625G 3.565G 3.5675G 3.57G 3.5725G 3.575G 3.5775G 3.58G 3.5825G 3.585G

Fl-26dB(Hz) Fh-26dB{Hz) OBW(Hz)
3.55055G 3.569275G  17.756M
3550675G | 3560325G  17.728M

FI-OBW(Hz) Fh-OBWI(Hz) Port
3551102G  3.568858G 1
3551125G 35688526 2

26dBi{Hz)
18.725M
18.65M

CFiHz)
356G
356G

Span(Hz) RBW(Hz) WBWI{Hz)
50M 200k M
50M 200k 1M

Band 48 LTE_20MHz_Nss1,QPSK 2TX
3625MHz_QPSK_RB 100,#RB 0

EBW

19/03/2019

-10-

20

20—

40

Potl [~
Port2 [/

Sl

ik oty L
T Ee AN A

50-, ! | | . | | | I | 1 | . | | | ] | | \ .
36G 360256 36056 3.6075G 361G 3.6125G 36156 36175G 362G 36225G 36256 3.6275G 3.63G 3.6325G 3.635G 3.6375G 364G 3.6425G 3.645G 3.6475G 3.65G

FI-OBW(Hz) Fh-OBWI(Hz) Port
36161156 36338766 |1
36161056 3.6338366 2

26dBi{Hz)
18.775M
18.575M

Fl-26dB(Hz) Fh-26dB{Hz) OBW(Hz)
361555G 36343256 17.761M
3.61575G 36343256 17.752M

CFiHz)
36256
3.625G

Span(Hz) RBW(Hz) WBWI{Hz)
S0M 200k M
50M 200k M

Band 48 LTE_20MHz_Nss1,QPSK 2TX
3690MHz_QPSK_RB 100,#RB 0

EBW

19/03/2019

50 -

Portl [~/
Pot2 [

1 ' ' | ' ! ' | | | ' ! | | | ! ' | | | !
3665G 366756 367G 3.6725G 3675G 367756 368G 3.6825G 3.685G 36875G 369G 3.6925G 3.695G 369756 3.7G 3.7025G 3.705G 3.7075G 371G 3.7125G 3.715G

26dB(Hz)
18.75M
13.85M

FI-26dB(Hz) | Fh-26clB(Hz) OBW(Hz)
36805256 | 3699275G | 17.761M
368056 3699356 | 17.77M

FI-OBW(Hz) Fh-OBW(Hz) Port
3681007G 36088586 1
36811066 36988756 2

CFiHz)

369G
369G

Span(Hz) | RBW(Hz)  VBW(HZ)
50M 200k 1M
50M 200k M
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EBW Result

Appendix F.1

Band 48 LTE_20MHz_Nss1,16QAM_2TX EBW
3560MHz_16QAM_RB 100,#RB 0
19/03/2019
= Portl [~
20 Port2 | |
10|
0-
10-
-20-| '
30+ :
40| E
=50 | ! | | \ v | ' ! ! | ' ' | \ | | | |
3.535G 3.5375G 3.54G 3.5425G 3.545G 3.5475G 3.55G 3.5525G 3.555G 3.5575G 356G 3.5625G 3.565G 3.5675G 3.57G 3.5725G 3.575G 3.5775G 3.58G 3.5825G 3.585G
26dB(Hz) Fl-26dB(Hz) | Fh-26dB{Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz] Port CF(Hz) Span(Hz) RBW(Hz) WVBW(Hz)
18.525M 3.55075G 35692756 17.73M 3551111G  3.568841G6 1 3.56G 50M 200k M
18.85M 3.550525G  3569375G  17.761M 3.551104G  2.568865G6 2 3.56G 50M 200k M
Band 48 LTE_20MHz_Nss1,16QAM_2TX EBW
3625MHz_16QAM_RB 100,#RB 0
19/03/2019
< Portl [~
20 Port2 |/ |
10+
|
0- /
;
;
-10- :
:
-20-| ¢
;
;
-30-] 4
;
:
40| E
;
© ;
- 1 1 I 1 1 1 I I I 1 1 I I ‘ I 1 1 I I I 1
36G 3.6025G 36056 3.6075G 3.61G 3.6125G 36156 3.6175G 3.62G 3.6225G 3.625G 3.6275G 363G 3.6325G 3.635G 3.6375G 3.64G 3.6425G 3.645G 3.6475G 3.65G
26dB(Hz) Fl-26dB(Hz) | Fh-26dB{Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz] Port CF(Hz) Span(Hz) RBW(Hz) WVBW(Hz)
18.675M 361565G 36343256 17.735M 36161246 3633859G 1 3625G 50M 200k M
18.475M 36157756 3.63425G 17.771M 36161136 36338846 2 36256 50M 200k M
Band 48 LTE_20MHz_Nss1,16QAM_2TX EBW
3690MHz_16QAM_RB 100,#RB 0
19/03/2019
= Portl [~/
20 hioh Port2 |
10
0
10-
20-
30-
40
50 ! ! | ! | ! | | | ! ! | | | | | | | | |
3665G 3.6675G 367G 3.6725G 3.675G 367756 368G 3.6825G 3.685G 3.6875G 369G 369256 3.695G 3.6975G 3.7G 3.7025G 3.705G 370756 3.71G 3.7125G 3.715G
26dB{Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Port CF{Hz) Span(Hz)  RBW(Hz)  VBW(Hz)
18.775M 3BB80575G  3.69935G 17.7486M 368116 36983466 1 369G 50M 200k 1M
18.675M 3680575G  3.69925G 17.769M 3681086G  3.698855G 2 369G 50M 200k M
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EBW Result

Appendix F.1

Band 48 LTE_20MHz_Nss1,64QAM_2TX EBW
3560MHz_64QAM_RB 100,#RB 0
19/03/2019
30 ; Portl [~/
30+ : Port2 [
B8 -
10|
0- :
10+ :
-20-| :
30+ :
40- :
=50 | ! | | \ ! \ | ' ! ! | o | \ | | | |
3.535G 3.5375G 3.54G 3.5425G 3.545G 3.5475G 3.55G 3.5525G 3.555G 3.5575G 356G 3.5625G 3.565G 3.5675G 3.57G 3.5725G 3.575G 3.5775G 3.58G 3.5825G 3.585G
26dB(Hz) Fl-26dB(Hz) | Fh-26dB{Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz] Port CF(Hz) Span(Hz) RBW(Hz) WVBW(Hz)
18.625M 3550625G  3.56925G 17.733M 3551127G  3.568859G 1 3.56G 50M 200k M
18.55M 3.550675G  3560225G  17.743M 3.55111G 35688526 2 3.56G 50M 200k M
Band 48 LTE_20MHz_Nss1,64QAM_2TX EBW
3625MHz_64QAM _RB 100,#RB 0
19/03/2019
< Portl [~
| Port2 |
o 0Bl o8l-h J
10+
0-
10-
20-
30-
40-
=50 ! | \ ! | | | | | | | | | ! | ! | | | |
36G 3.6025G 36056 3.6075G 3.61G 3.6125G 36156 3.6175G 3.62G 3.6225G 3.625G 3.6275G 363G 3.6325G 3.635G 3.6375G 3.64G 3.6425G 3.645G 3.6475G 3.65G
26dB(Hz) Fl-26dB(Hz) | Fh-26dB{Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz] Port CF(Hz) Span(Hz) RBW(Hz) WVBW(Hz)
18.525M 3615725G  3.63425G 17.721M 3616135G  3633855G 1 3625G 50M 200k M
18.575M 35156756 3.63425G 17.736M 36161026 34338376 2 36256 50M 200k M
Band 48 LTE_20MHz_Nss1,64QAM_2TX EBW
3690MHz_64QAM_RB 100,#RB 0
19/03/2019
=0 ; Portl [
204 Port2 | |
10
0
10-
20-
30-
40
50 ! ! | ! | ! | | | ! ! | | | | | | | | |
3665G 3.6675G 367G 3.6725G 3.675G 367756 368G 3.6825G 3.685G 3.6875G 369G 369256 3.695G 3.6975G 3.7G 3.7025G 3.705G 370756 3.71G 3.7125G 3.715G
26dB{Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Port CF{Hz) Span(Hz)  RBW(Hz)  VBW(Hz)
18.575M 3BB06T5G  369925G 17.77M 3581088G  3698858G 1 369G 50M 200k 1M
18.475M 3.68075G 36992256 17.726M 3681126G  3698853G 2 369G 50M 200k M
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EBW Result Appendix F.2
<Multi-carrier and/or CA>
Summary
Mode Max-NdB Max-OBW ITU-Code Min-NdB Min-OBW
(Hz) (Hz) (H2) (H)
Band 48
LTE_20MHz+20MHz_QPSK_4TX 37.375M 35.662M 35M6G7D 37.225M 35.587M
LTE_20MHz+20MHz_16QAM_4TX 37.375M 35.694M 35M6W7D 37.25M 35.639M
LTE_20MHz+20MHz_64QAM_4TX 37.5M 35.648M 35M6W7D 37.35M 35.623M
Max-N dB = Maximum26dB downbandwidth;Max-OBW = Maximum99% occupied bandwidth;
Min-N dB = Minimum26dB downbandwidth;Min-OBW = Minimum99% occupied bandwidth;
Result
Mode Result fr\?crits 1-F())oBr:N 2'-31\(1)98 2-pc;)|§/v 3'-Dl\?critB 3-%)é:/v 4-pr\(|)étB 4-%)é:/v Sum-Nd8 | Sum-OBW
(Hz) (Hz) (H2) (H2) (Hz) (H2) (Hz) (H2) (Hz) (H2)
LTE_20MHz+20MHz_QPSK_4TX
P#3560MHz,#3580MHz Pass 18.6M 17.76M 18.45M | 17.783M | 18.625M | 17.804M | 18.675M | 17.781M 37.3M 35.587M
P#3615MHz,#3635MHz Pass 18.575M | 17.833M 18.7M 17.766M | 18.625M | 17.788M 18.55M 17.825M | 37.325M | 35.658M
P#3670MHz,#3690MHz Pass | 18575M | 17.813M | 18.65M | 17.818M | 18.725M | 17.799M 18.6M 17.789M | 37.375M | 35.631M
P#3560MHz,#3690MHz Pass | 1855M | 17.843M | 1855M | 17.759M | 18.675M | 17.765M | 1855M | 17.819M | 37.225M | 35.662M
LTE_20MHz+20MHz_16QAM_4TX
P#3560MHz,#3580MHz Pass | 18.675M | 17.861M | 18.575M | 17.819M | 18575M | 17.807M 18.5M 17.808M | 37.25M 35.68M
P#3615MHz,#3635MHz Pass | 18.65M | 17.864M | 1855M | 17.784M | 18.675M | 17.83M | 18.675M | 17.802M | 37.35M | 35.694M
P#3670MHz #3690MHz Pass | 18.725M | 17.814M | 18.625M | 17.775M | 18.65M | 17.825M | 18.625M | 17.778M | 37.375M | 35.639M
P#3560MHz,#3690MHz Pass 18.65M 17.773M | 18.525M | 17.772M 18.65M 17.851M | 18.625M | 17.809M 37.3M 35.66M
LTE_20MHz+20MHz_64QAM_4TX
P#3560MHz #3580MHz Pass | 18.625M | 17.788M | 18.65M | 17.805M | 18.775M | 17.808M 18.7M 17.822M | 37.425M | 35.63M
P#3615MHz,#3635MHz Pass 18.675M | 17.798M | 18.675M | 17.806M 18.65M 17.818M 18.8M 17.83M 37.475M | 35.648M
P#3670MHz,#3690MHz Pass | 18.625M | 17.805M | 18.75M | 17.816M | 18.75M | 17.802M 18.7M 17.807M 375M | 35.623M
P#3560MHz,#3690MHz Pass | 18.625M | 17.78M | 18.625M | 17.789M 18.6M 17.825M | 18.725M | 17.815M | 37.35M 35.64M
Port X-N dB = Port X26dB downbandwidth; Port X-OBW = Port X99% occupied bandwidth;
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EBW Result

Appendix F.2

Band 48 LTE 20MHz+20MHz Nss1,QPSK 4TX EBW
P#3560MHz,#3580MHz_QPSK_RB 100,#RB 0+RB 100,#RB 0
16/03/2019
30-, Portl [
20-] Port2 |/
Port3 |
10-|
Port 4
o J
10-
20-
30-
0-
'507\ 1 1 I 1 ] i T ] I 1 : ] I 1 1
3.533G 354G 3.545G 335G 3.555G 3.56G 3.565G 357G 3.575G 358G 3.583G 3.59G 3.593G 36G 3.605G
26dB(Hz) FI-26dB{Hz)  Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Port CF(Hz) Span(Hz) REW(Hz) VBW(Hz)
18.6M 3.550725G  3.569325G6  17.76M 3.55109G 3.568856 1 3.56G 50M 200k M
18.45M 3.550775G  3.569225G  17.783M 3.551004G  3.568878G 2 2.56G 50M 200k M
18.625M 3.570625G | 3.58925G 17.804M 3.571085G | 3.588889G 3 3.58G 50M 200k M
18.675M 35706756 3.58935G 17.781M 3571072G  3.588853G 4 3.58G 50 200k M
Band 48_LTE_20MHz+20MHz_Nss1,QPSK 4TX EBW
P#3615MHz,#3635MHz QPSK RB 100,#RB 0+RB 100,#RB 0
16/03/2019
29 7 Portl [
2- a4 Port2 [
g Port3 |
10+
Port 4
o J
10-
20-
30-
40-
'507\ ] 1 I 1 1 I ] ! ] I ' 1 I 1 ]
358G 3.595G 366G 3.605G 361G 3.615G 362G 3.625G 363G 3.635G 3.64G 3.645G 3.65G 3.655G 366G
26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Part CF(Hz) Span(Hz} | RBW(Hz) | VBW(Hz)
18.575M 36056256 | 3.6242G 17.833M 3.606069G  3623901G 1 36156 50M 200k M
18.7M 3.60565G 3624356 17.766M 3606104G  3.623869G 2 3615G 50M 200k M
18.625M 36256256 3.64425G 17.788M 3626094G 36438326 3 36356 50 200k M
18.55M 3625725G 36442756 17.825M 3626079G  3.643904G 4 36336 50M 200k M
Band 48_LTE_20MHz+20MHz_Nss1,QPSK 4TX EBW
P#3670MHz,#3690MHz_QPSK RB 100,#RB 0+RB 100,#RB 0
16/03/2019
30-, Portl [/
20 Port2 |/
Port3 |
10+
Port4
o J
10-
20-
30-
b
!
-40-| i
!
H ! i |
=50 ! | ' | ! ' P | ' | \ | | |
3.645G 365G 3.655G 366G 3.665G 387G 3875G 368G 3.685G 369G 3.695G 376 3.J05G 371G 3.715G
26dB(Hz) FI-26dB{Hz)  Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Port CF(Hz) Span(Hz) REW(Hz) VBW(Hz)
18.575M 36606756 3.67925G 17.813M 3.661096G  3.67891G 1 367G 50M 200k M
18.65M 3.660725G  2679375G  17.818M 3.66108G 3678808G 2 267G 50M 200k M
18.725M 3.680575G  3.6993G 17.799M 3.681086G  3.698886G 3 3.69G 50Mm 200k M
18.6M 36807256 36993256  17.789M 3681072G  3.698361G 4 369G 50 200k M
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EBW Result

Appendix F.2

Band 48 LTE 20MHz+20MHz Nss1,QPSK 4TX EBW
P#3560MHz,#3690MHz_QPSK_RB 100,#RB 0+RB 100,#RB 0
16/03/2019
30-, Portl [
20-] Port2 |/
Portd |
10-|
Port4
o J
10-]
20-]
30-]
-40-| |
'507\ 1 ] ] 1 ] ] 1 1 ] ] ' ] ] ] ] : ] ! 1 1
35356 3556 3566 357G 358G 3596 366G 361G 3626 363G 364G 3656 3666 367G 36EG 3696 376G 37156
26dB(Hz)  FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Port CF(Hz) Span(Hz) | RBW(HZ) | VBW(HZ)
1855M 355076 | 3569256 17843M  3551073G  3568915G 1 3566 50M 200k ™M
1855M 355076 3569256 17759M  3551103G 35688626 2 2,566 50M 200k ™M
18675M 36806756 3699356 17.765M  3.681098G  3.698863G 3 369G 50M 200k M
1855M 368076 3699256 17819M  36B1078G  3.698898G 4 369G 50M 200k M
Band 48_LTE_20MHz+20MHz_Nss1,16QAM _4TX EBW
P#3560MHz#3580MHz_16QAM _RB 100,#RB 0+RB 100,#RB 0
16/03/2019
30-, Portl [
20 Port2 |/
Hh Port3 [
10-
Port4
o J
10-]
20-]
30-]
0+
'507\ 1 1 I 1 ] i ] ] I 1 S I 1 1
3.535G 354G 3.545G 355G 3.555G 3.56G 3.565G 3576 3.575G 358G 3.585G 3.59G 3.595G 366 3.605G
26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Part CF(Hz) Span(Hz} | RBW(Hz) | VBW(Hz)
18675M 3550656 | 35693256 17.861M  3551081G 35680436 1 2,566 50M 200k ™M
18.575M 35506756 3569256  17819M  3551071G 3568896 2 3.566 50M 200k M
18575M 35706756 | 3589256 17807M  3571103G  3588911G 3 358G 50M 200k ™M
18.5M 3570725G | 35892256 17808M  3.5TL005G | 3.583003G 4 358G 50M 200k M
Band 48_LTE_20MHz+20MHz_Nss1,16QAM_4TX EBW
P#3615MHz,#3635MHz_16QAM_RB 100,#RB 0+RB 100,#RB 0
16/03/2019
30-, Portl [/
20 Port2 |/
Port3 |
10-
Port 4
o J
10-]
20-]
30-]
-40-| !
359G 35956 366 36056 361G 36156 362G 36256 363G 36356 364G 3656 365G 36556 366G
26dB(Hz)  FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Port CF(Hz) Span(Hz) | RBW(HZ) | VBW(HZ)
1865M 36056256 | 36242756 17864M  3606067G  3623931G 1 36156 50M 200k ™M
1855M 360576 3624256 17784M  3606063G 3623847 2 36156 50M 200k ™M
18.675M 3.62565G 3.644325G  17.83M 3626062G  3.643892G 3 36356 50Mm 200k M
18675M  36255G 36443256 17802M  3626056G  3643858G 4 36356 50M 200k ™M
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EBW Result Appendix F.2

Band 48 LTE 20MHz+20MHz_Nss1,16QAM 4TX EBW
P#3670MHz #3690MHz_16QAM_RB 100,#RB 0+RB 100,#RB 0
16/03/2019
30-, Portl [
20-] Port2 |/
Port3 |
10-|
Port 4
o J
10
20
30-]
|
|
-40-] i
'
H | i
'507\ ] 1 I : 1 ] I ! ] ] I 1 ! ] I 1 1
36456 3656 365G 366G 36656 367G 36756 368G 36856 369G 36956 376G 37056 371G 315G
26dB(Hz)  FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Port CF(Hz) Span(Hz] | REW(Hz) | VBW(Hz)
18725M 36606256 | 3679356  17814M | 3661092G | 36783066 1 3676 50M 200k M
18625M  366065G 36792756 17775M  3.66L139G | 36780156 2 2676 50M 200k M
1865M  3680675G 36993256  17.825M  3.681061G | 36988866 3 369G 50M 200k M
18625M 36807 36093256 17778M  3681035G  3698873G 4 3696 50M 200k 1M
Band 48_LTE_20MHz+20MHz_Nss1,16QAM_4TX EBW
P#3560MHz #3690MHz_16QAM_RB 100,#RB 0+RB 100,#RB 0
16/03/2019
30-, ; Portl [
= : Port2 [~/
Port3 |
10-
Port 4
o J
10-]
-20-| i
0] :
40~ : :
'507\ 1 ] ] ] ] ] 1 1 ] ] ' ] ] ] I‘ ] I| 1 1
3.535G 355G 356G 357G 358G 359G 3.6G 361G 362G 363G 364G 3656 366G 367G 368G 369G 376G 3.715G
26dB(Hz)  Fl-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Port CF(Hz) Span(Hz) | RBW(Hz)  VBW(Hz)
1865M  3550675G | 35693256 17773M  3551003G | 35688666 1 2566 50M 200k M
18525M  355075G 35692756 17.772M  3551074G | 35688466 2 3.566 50M 200k M
1865M  368065G 369936 17851M  3681066G  3.698917G 3 369G 50M 200k M
18625M  36807G 36093256 17809M  3681075G 36083346 4 269G 50M 200k M
Band 48_LTE_20MHz+20MHz_Nss1,64QAM_4TX EBW
P#3560MHz#3580MHz_64QAM_RB 100,#RB 0+RB 100,#RB 0
16/03/2019
30-, Portl [/
20 Port2 |/
Port3 |
10-
Port4
o J
10
20
30-]
0
=30+, ! | ' | ! | ! ! ' | L | | |
35356 3546 35456 3556 35956 3566 35656 35/G 35756 358G 35856 359G 35956 366 3605G
26dB(Hz)  FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Port CF(Hz) Span(Hz] | REW(Hz) | VBW(Hz)
18625M  35507G 35693256 17.788M  3551113G 356896 1 3566 50M 200k M
1865M  355065G 356936 17805M  3551001G 35682066 2 2566 50M 200k M
18.775M 3.570625G  3.5894G 17.808M 3.571095G  3.588903G 3 3.58G 50Mm 200k M
187M 35706256 | 35893256 17.822M  3.571088G | 3.588911G 4 3586 50M 200k M
Page No. : 4of5
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EBW Result

Appendix F.2

Band 48 LTE 20MHz+20MHz_Nss1,64QAM 4TX EBW
P#3615MHz#3635MHz_64QAM_RB 100,#RB 0+RB 100,#RB 0
16/03/2019
30-, ! Portl [
= BBV 98 Port2 [~/
Port3 |
10-|
| Port4
0-] i )
-10-| H
20-] ;
d e |
-40 -} H
'507\ ] 1 I 1 1 I ] ] I ' ; 1 I 1 ]
359G 35956 366 36056 361G 36156 362G 36256 363G 36356 364G 36456 365G 36556 366G
26dB(Hz)  FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Port CF(Hz) Span(Hz) | RBW(HZ) | VBW(HZ)
18675M 36056756 | 3624356 17.798M  3606087G 36238856 1 36156 50M 200k ™M
18675M 360576 36243756 17806M  3.606089G  3.623306G 2 36156 50M 200k ™M
1865M 3629656 36443G  17818M  362608G  3.643899G 3 356356 50M 200k M
18.8M 36255756 364356 178IM  I626095G | 3643024G 4 36356 50M 200k M
Band 48_LTE_20MHz+20MHz_Nss1,64QAM_4TX EBW
P#3670MHz,#3690MHz_64QAM_RB 100,#RB 0+RB 100,#RB 0
16/03/2019
30-, 1 Portl [
20- ae Port2 [/~
. |
o8- 05 Port3 [
10- d
Port4
o J
-10- H
-20-] |
30- e
_40-] :
'507\ ] 1 I 1 ] I ] ! ] I 1 ! ] I 1 1
3.645G 3656 3.655G 3.66G 3.665G 367G 3.675G 368G 3.685G 3.68G 3.695G 376 3.705G 3716 3.715G
26dB(Hz)  Fl-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Port CF(Hz) Span(Hz) | RBW(Hz)  VBW(Hz)
18625M 36607256 | 3679356 17.805M  3661109G  3678014G 1 267G 50M 200k ™M
1875M 3660656 36794G  17816M 36611066  3.678922G 2 367G 50M 200k M
1875M 36805756 3699325G  17.802M  36BL107G 36989096 3 369G 50M 200k ™M
187M 36806256 | 36993256 17807M  3GSL004G | 36380026 4 269G 50M 200k M
Band 48_LTE_20MHz+20MHz_Nss1,64QAM_4TX EBW
P#3560MHz,#3690MHz_64QAM_RB 100,#RB 0+RB 100,#RB 0
16/03/2019
30+ 7 T Portl [
20 OB:W ‘ Port2 |/
| Port3 [
10- '
| Port 4
o J
-10-] i
20-] b
-30-] ; i
H |
-40- : ! : i
: | : :
00 ! ! ' ! ! | ! ! ! ! ! ! ! ' ! Y "
35356 3556 3566 357G 358G 3596 366G 361G 3626 363G 364G 3656 3666 367G 36BG 369G 376 37156
26dB(Hz)  FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Port CF(Hz) Span(Hz) | RBW(HZ) | VBW(HZ)
18625M 355076 | 35693256 17.78M  355L115G 35688956 1 3566 50M 200k ™M
18625M 355076 35693256 17.789M  3551098G  3.568887G 2 2566 50M 200k ™M
18.6M 3.680675G  3.699275G  17.825M 3.681083G  3.698908G 3 3.69G 50Mm 200k M
18725M 36806256 369935G  17815M  36B109G 36989056 4 369G 50M 200k ™M
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CSE-TX-Sum Result Appendix G.1

<Single-carrier>

Summary
Mode Result F-Start F-Stop RBW VBW Detector Freq Level Limit Margin Remark
(Hz) (H2) (Hz) (H2) (Hz) (dBm) (dBm) (dB)

Band 48 - - - - - - -
LTE_10MHz_Nss1,QPSK_2TX Pass 351G 3.54G i M RMS 3.52602G -40.97 -40.00 -0.97
LTE_10MHz_Nss1,16QAM_2TX Pass 3.71G 3.74G ™M M RMS 3.72086G -42.42 -40.00 -2.42
LTE_10MHz_Nss1,64QAM_2TX Pass 371G 3.74G ™M M RMS 3.72086G -44.81 -40.00 -4.81
LTE_20MHz_Nss1,QPSK_2TX Pass 371G 3.74G ) M RMS 3.72761G -40.34 -40.00 -0.34 -
LTE_20MHz_Nss1,16QAM_2TX Pass 371G 3.74G i M RMS 3.72008G -40.27 -40.00 -0.27
LTE_20MHz_Nss1,64QAM_2TX Pass 3.74G 4G ™M M RMS 3.7451G -40.21 -40.00 -0.21
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CSE-TX-Sum Result Appendix G.2

<Multi-carrier and/or CA>

Summary
Mode Setting | Result F-Start F-Stop RBW VBW Detector Freq Level Limit Margin Remark
(Hz) (Hz) (Hz) (Hz) (Hz) (dBm) (dBm) (dB)
Band 48
LTE_20MHz+20MHz_QPSK_4TX 22 Pass 3.74G 4G ™M 3M RMS 3.74044G -40.17 -40.00 -0.17
LTE_20MHz+20MHz_16QAM_4TX 22 Pass 351G 354G ™ 3M RMS 3.52989G -40.01 -40.00 -0.01
LTE_20MHz+20MHz_64QAM_4TX 22 Pass 351G 354G ™ 3M RMS 35211G -40.27 -40.00 -0.27
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Field Strength of Spurious Radiation Result Appendix H.1

<Single-carrier>
Field Strength of Spurious Radiation (30MHz ~ 1GHz)
Configurations 20MHz / QPSK / 3560 MHz

Horizontal

Over Limit Read
Freq Lewvel Limit Line Level Factor Pol/Phase

MHz dBm dB dBm dBm dB

119.24 -73.42 -33.42 -48.66 -67.88 -6.42 HORIZONTAL
159.98 -72.38 -32.38 -48.688 -63.53 -8.85 HORIZONTAL
179.38 -70.83 -30.83 -48.00 -61.96 -8.87 HORIZONTAL
158.78 -70.64 -38.64 -48.00 -60.19 -18.45 HORIZONTAL
220.12 -72.83 -32.83 -48.060 -62.48 -18.35 HORIZONTAL
239.52 -72.66 -32.66 -48.68 -62.51 -18.15 HORIZONTAL

oW Wl pa

Vertical

Over Limit Read
Freq Lewvel Limit Line Level Factor Pol/Phase

MHz dBm dB dBm dBm dB

35.82 -68.84 -28.04 -40.86 -55.83 -12.21 VERTICAL
45,52 -72.48 -32.48 -48.86 -57.17 -15.31 VERTICAL
55.22 -73.86 -33.06 -48.80 -56.35 -16.71 VERTICAL
189.54 -72.74 -32.74 -48.66 -65.286 -7.54 VERTICAL
158.78 -71.37 -31.37 -48.0606 -0608.92 -18.45 VERTICAL
361.74 -77.91 -37.91 -48.68 -71.33 -6.58 VERTICAL

oW Wl pa
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Field Strength of Spurious Radiation Result

Appendix H.1

Configurations

20MHz / QPSK / 3625 MHz

Horizontal
Over Limit Read

Freq Lewvel Limit Line Level Factor Pol/Phase

MHz dBm dB dBm dBm dB
1 119.24 -73.006 -33.80 -46.00 -66.58 -6.42 HORIZONTAL
2 159.98 -72.83 -32.33 -46.006 -63.98 -8.385 HORIZONTAL
3 179.38 -71.35 -31.35 -46.60 -62.48 -8.87 HORIZONTAL
4 198.78 -78.51 -36.51 -46.606 -60.086 -16.45 HORIZONTAL
5 220,12 -73.24 -33.24 -46.606 -62.89 -16.35 HORIZONTAL
& 245.34 -71.96 -31.96 -46.00 -61.87 -106.89 HORIZONTAL

Vertical
Over Limit Read

Freq Lewvel Limit Line Lewvel Factor Pol/Phase

MHz dBm dB dBm dBm dB
1 35.82 -69.31 -29.31 -46.06 -57.18 -12.21 VERTICAL
2 57.16 -69.98 -29.98 -46.06 -53.28 -16.70 VERTICAL
3 99.84 -70.12 -36.12 -46.86 -61.41 -8.71 VERTICAL
4 169.54 -68.83 -28.83 -46.66 -61.29 -7.54 VERTICAL
5 179.38 -78.36 -36.36 -46.60 -61.49 -8.87 VERTICAL
& 198.78 -78.83 -36.33 -46.66 -606.38 -106.45 VERTICAL
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Field Strength of Spurious Radiation Result

Appendix H.1

Configurations

20MHz / QPSK / 3690 MHz

Horizontal

Freq

Over Limit Read
Level Limit Line Lewvel

Factor

Pol/Phase

MHz

oW Wl pa

Vertical

138,
159.
179.
198,
2208,
245,

64
98
38
78
12
34

Freg

dBm dB dBm dBm

-72.93 -32.93 -40.88 -66.75
-71.93 -31.93 -40.80 -63.08
-71.72 -31.72 -48.88 -62.85
-78.85 -38.85 -40.060 -60.48
-73.84 -33.84 -40.88 -62.69
-69.88 -29.80 -40.88 -59.71

Over Limit Read
Level Limit Line Level

dB

-6.18
-8.85
-8.87
-168.45
-18.35
-18.83

Factor

HORTZONTAL
HORTZONTAL
HORIZONTAL
HORTZONTAL
HORTZONTAL
HORTZONTAL

Pol/Phase

MHz

[=n I, I N Iy

35.
45,
57.
189.
198,
738.

82
52
16
54
78
34

dBm dB dBm dBm

-67.66 -27.66 -40.88 -55.45
-68.93 -28.92 -40.86 -53.62
-68.69 -28.69 -40.806 -51.99
-68.75 -28.75 -48.88 -61.21
-69.82 -29.82 -40.86 -59.37
-63.45 -23.45 -40.60 -61.98

dB

-12.21
-15.31
-16.78
-7.54
-18.45
-1.55

VERTICAL
VERTICAL
VERTICAL
VERTICAL
VERTICAL
VERTICAL
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Field Strength of Spurious Radiation Result Appendix H.1

Field Strength of Spurious Radiation (Above 1GHz) - Harmonic

Configurations 20MHz / QPSK / 3560 MHz

Horizontal

Over Limit Read
Fregq Level Limit Line Lewvel Factor Pol/Phase

MHz dBm dB dBm dBm dB

1 3560.88 -45.32 -5.32 -48.00 -51.24 5.92 HORIZONTAL

Vertical

Over Limit Read
Fregq Level Limit Line Lewvel Factor Pol/Phase

MHz dBm dB dBm dBm dB

1 3580.88 -51.76 -11.76 -48.80 -57.68 5.92 VERTICAL
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Field Strength of Spurious Radiation Result Appendix H.1

Configurations 20MHz / QPSK / 3625 MHz

Horizontal

Over Limit Read
Fregq Level Limit Line Lewvel Factor Pol/Phase

MHz dBm dB dBm dBm dB

1 1597.48 -55.88 -15.88 -40.00 -52.41 -3.47 HORIZONTAL

Vertical

Over Limit Read
Fregq Level Limit Line Lewvel Factor Pol/Phase

MHz dBm dB dBm dBm dB

1 1597.48 -63.42 -23.42 -48.80 -59.95 -3.47 VERTICAL
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Field Strength of Spurious Radiation Result

Appendix H.1

Configurations 20MHz / QPSK / 3690 MHz

Horizontal
Over Limit Read
Fregq Level Limit Line Lewvel Factor Pol/Phase
MHz dBm dB dBm dBm dB
11 3724.60 -42.67 -2.67 -48.00 -49.45 6.78 HORIZONTAL |
Vertical
Over Limit Read
Freq Level Limit Line Lewvel Factor Pol/Phase
MHz dBm dB dBm dBm dB
1 3727.78 -48.09 -8.089 -498.00 -54.87 6.78 VERTICAL
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Field Strength of Spurious Radiation Result

Appendix H.2

<Multi-carrier and/or CA>
Field Strength of Spurious Radiation (30MHz ~ 1GHz)

Configurations

20MHz+20MHz / QPSK / 3560+3580MHz

Horizontal
Over Limit Read

Freq Level Limit Line Lewvel Factor Pol/Phase

MHz dBm dB dBm dBm dB
1 198.78 -70.21 -30.21 -40.00 -59.76 -18.45 HORIZONTAL
2 245.34 -69.85 -29.85 -40.00 -58.96 -16.689 HORIZONTAL
3 738.34 -65.48 -25.48 -48.88 -63.85 -1.55 HORIZONTAL
4 736.16 -64.58 -24.58 -40.00 -63.82 -1.56 HORIZONTAL
5 854.508 -72.69 -32.69 -40.00 -72.69 8.80 HORIZONTAL
6 891.36 -70.95 -30.95 -40.00 -72.82 1.87 HORIZONTAL

Vertical
Over Limit Read

Freq Level Limit Line Lewvel Factor Pol/Phase

MHz dBm dB dBm dBm dB
1 35.82 -65.58 -25.58 -40.00 -53.37 -12.21 VERTICAL
2 45.52 -p8.75 -28.75 -48.88 -53.44 -15.31 VERTICAL
3 189.54 -63.21 -28.21 -48.88 -68.67 -7.54 VERTICAL
4 198.78 -69.28 -29.28 -40.00 -58.83 -10.45 VERTICAL
5 745.86 -73.89 -33.89 -48.88 -72.31 -1.58 VERTICAL
6 891.36 -66.15 -26.15 -40.80 -67.22 1.87 VERTICAL
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Field Strength of Spurious Radiation Result Appendix H.2
Configurations 20MHz+20MHz / QPSK / 3615+3635MHz
Horizontal
Over Limit Read
Freq Level Limit Line Lewvel Factor Pol/Phase
MHz dBm dB dBm dBm dB
1 159.98 -72.62 -32.62 -49.00 -63.77 -8.85 HORIZONTAL
2 179.38 -71.48 -31.48 -40.80 -62.61 -8.87 HORIZONTAL
3 198.78 -69.94 -29.94 -48.00 -59.49 -16.45 HORIZONTAL
4 245,34 -72.12 -32.12 -48.00 -62.83 -16.689 HORIZONTAL
5 350.16 -71.35 -31.35 -408.00 -64.52 -6.83 HORIZONTAL
6 895.24 -70.87 -30.87 -40.00 -71.23 1.16 HORIZONTAL
Vertical
Over Limit Read
Freq Level Limit Line Lewvel Factor Pol/Phase
MHz dBm dB dBm dBm dB
1 35.82 -65.84 -25.84 -40.80 -53.63 -12.21 VERTICAL
2 45.52 -69.82 -29.82 -48.80 -53.71 -15.31 VERTICAL
3 189.54 -69.27 -29.27 -48.00 -61.73 -7.54 VERTICAL
4 179.38 -70.80 -30.80 -408.80 -61.93 -8.87 VERTICAL
5 738.34 -74.85 -34.85 -48.080 -72.58 -1.55 VERTICAL
6 887.48 -68.52 -28.52 -49.80 -69.56 0.98 VERTICAL
SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory Page No. : 2 0of 8




Field Strength of Spurious Radiation Result

Appendix H.2

Configurations

20MHz+20MHz / QPSK / 3670+3690MHz

Horizontal
Over Limit Read

Freq Level Limit Line Lewvel Factor Pol/Phase

MHz dBm dB dBm dBm dB
1 159.98 -72.41 -32.41 -40.00 -63.56 -8.85 HORIZONTAL
2 179.38 -71.46 -31.46 -40.08 -62.59 -8.87 HORIZONTAL
3 198.78 -78.41 -38.41 -48.88 -59.96 -18.45 HORIZONTAL
4 245.34 -71.99 -31.99 -40.00 -61.90 -16.89 HORIZONTAL
5 358.168 -71.91 -31.91 -48.88 -65.88 -6.83 HORIZONTAL
6 887.48 -70.76 -30.76 -40.00 -71.74 B.98 HORIZONTAL

Vertical
Over Limit Read

Freq Level Limit Line Lewvel Factor Pol/Phase

MHz dBm dB dBm dBm dB
1 35.82 -65.74 -25.74 -40.80 -53.53 -12.21 VERTICAL
2 55.22 -68.64 -28.64 -48.88 -51.93 -16.71 VERTICAL
3 189.54 -63.12 -23.12 -48.88 -68.58 -7.54 VERTICAL
4 179.38 -71.18 -31.18 -40.80 -62.31 -8.87 VERTICAL
5 198.78 -78.86 -38.86 -48.88 -59.61 -18.45 VERTICAL
6 887.48 -70.68 -30.68 -40.80 -71.66 B.98 VERTICAL

SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory Page No.

:30f8




Field Strength of Spurious Radiation Result

Appendix H.2

Configurations

20MHz+20MHz / QPSK / 3560+3690MHz

Horizontal
Over Limit Read

Freq Level Limit Line Lewvel Factor Pol/Phase

MHz dBm dB dBm dBm dB
1 119.24 -73.24 -33.24 -49.090 -66.82 -6.42 HORIZONTAL
2 159.98 -72.37 -32.37 -40.80 -63.52 -8.85 HORIZONTAL
3 198.78 -69.83 -29.83 -46.80 -59.38 -10.45 HORIZONTAL
4 255.84 -72.66 -32.66 -40.00 -62.81 -9.85 HORIZONTAL
5 356.18 -71.70 -31.70 -46.80 -64.87 -6.83 HORIZONTAL
& 889.42 -67.90 -27.90 -406.80 -638.97 1.67 HORIZONTAL

Vertical
Over Limit Read

Freq Level Limit Line Lewvel Factor Pol/Phase

MHz dBm dB dBm dBm dB
1 35.82 -66.10 -26.16 -46.80 -53.89 -12.21 VERTICAL
2 57.16 -68.00 -28.00 -46.00 -51.30 -16.70 VERTICAL
3 189.54 -68.51 -28.51 -46.80 -60.97 -7.54 VERTICAL
4 738.34 -61.83 -21.83 -40.90 -608.28 -1.55 VERTICAL
5 748 .84 -62.41 -22.41 -46.90 -68.84 -1.57 VERTICAL
6 893.30 -67.48 -27.48 -46.80 -68.64 1.16 VERTICAL
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Field Strength of Spurious Radiation Result Appendix H.2

Field Strength of Spurious Radiation (Above 1GHz) - Harmonic

Configurations

20MHz+20MHz / QPSK / 3560+3580MHz

Horizontal

Over Limit  Read
Freq Level Limit Line Level Factor Pol/Phase

Y

Vertical

MHz dBm dB dBm dBm dB

1843.286 -55.51 -15.51 -48.808 -54.84 -0.67 HORIZONTAL
7119.96 -54.62 -14.62 -48.88 -69.35 14.73 HORIZONTAL

Over Limit  Read
Freq Level Limit Line Level Factor Pol/Phase

Y

MHz dBm dB dBm dBm dB

1843.28 -62.62 -22.62 -48.88 -61.95 -0.67 VERTICAL
7115.688 -68.44 -20.44 -48.80 -75.17 14.73 VERTICAL
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Field Strength of Spurious Radiation Result Appendix H.2

Configurations

20MHz+20MHz / QPSK / 3615+3635MHz

Horizontal

Over Limit  Read
Freq Level Limit Line Level Factor Pol/Phase

Y

Vertical

MHz dBm dB dBm dBm dB

7175.88 -62.15 -22.15 -48.80 -76.93 14.78 HORIZONTAL
7192.58 -61.96 -21.96 -48.88 -76.76 14.80 HORIZONTAL

Over Limit  Read
Freq Level Limit Line Level Factor Pol/Phase

Y

MHz dBm dB dBm dBm dB

7172.568 -62.15 -22.15 -48.88 -76.93 14.78 VERTICAL
7192.58 -62.84 -22.84 -48.80 -76.84 14.88 VERTICAL
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Field Strength of Spurious Radiation Result Appendix H.2

Configurations

20MHz+20MHz / QPSK / 3670+3690MHz

Horizontal

Over Limit  Read
Freq Level Limit Line Level Factor Pol/Phase

Y

Vertical

MHz dBm dB dBm dBm dB

7348.18 -57.84 -17.84 -48.80 -72.77 14.93 HORIZONTAL
7381.56 -56.38 -16.38 -48.80 -71.35 14.97 HORIZONTAL

Over Limit  Read
Freq Level Limit Line Level Factor Pol/Phase

Y

MHz dBm dB dBm dBm dB

7348 .868 -58.87 -18.87 -48.88 -73.80 14.93 VERTICAL
7380.97 -59.48 -19.48 -48.80 -74.45 14.97 VERTICAL
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Field Strength of Spurious Radiation Result Appendix H.2

Configurations

20MHz+20MHz / QPSK / 3560+3690MHz

Horizontal

Over Limit  Read
Freq Level Limit Line Level Factor Pol/Phase

Y

Vertical

MHz dBm dB dBm dBm dB

7119.88 -55.87 -15.87 -48.88 -69.80 14.73 HORIZONTAL
73808.84 -56.41 -16.41 -48.88 -71.38 14.97 HORIZONTAL

Over Limit  Read
Freq Level Limit Line Level Factor Pol/Phase

Y

MHz dBm dB dBm dBm dB

7119.97 -57.48 -17.48 -48.88 -72.21 14.73 VERTICAL
7378.82 -59.22 -19.22 -48.80 -74.17 14.95 VERTICAL

SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory Page No. : 8 of 8




Frequency Stability Result Appendix 1.1

<Single-carrier>

Summary
Mode Result Ch FI Fh ppm Limit Port Remark
(Hz) (Hz) (Hz) (FI,Fh,ppm)
Band 48 - - - -

LTE_10MHz_Nss1,QPSK_2TX Pass 3.695G 3.690538G 3.69947G 1.012 3.55G,3.7G, Inf 1
LTE_10MHz_Nss1,16QAM_2TX Pass 3.555G 3.550519G 3.559453G -3.845 3.55G,3.7G,Inf 1
LTE_10MHz_Nss1,64QAM_2TX Pass 3.695G 3.69055G 3.699465G 2.037 3.55G,3.7G, Inf 1

LTE_20MHz_Nss1,QPSK_2TX Pass 3.56G 3.551087G 3.568893G -2.725 3.55G,3.7G,Inf 1
LTE_20MHz_Nss1,16QAM_2TX Pass 356G 3.551087G 3.568887G -3.611 3.55G,3.7G,Inf 1
LTE_20MHz_Nss1,64QAM_2TX Pass 3.56G 3.551088G 3.568891G -2.972 3.55G,3.7G, Inf 1
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Frequency Stability Result Appendix 1.1

Result

Mode Result Ch Fl Fh ppm Limit Port Remark
(Hz) (Hz) (Hz) (F1,Fh,ppm)

Band 48_LTE_10MHz_Nss1,QPSK_2TX - - - -

3555MHz_RB 50,#RB 0_-40°C Pass 3.555G 3.550534G 3.559456G -1.501 3.55G,3.7G,Inf 1
3555MHz_RB 50,#RB 0_-30°C Pass 3.555G 3.550542G 3.559457G -0.158 3.55G,3.7G,Inf 1
3555MHz_RB 50,#RB 0_-20°C Pass 3.555G 3.550531G 3.559447G -3.07 3.55G,3.7G, Inf 1
3555MHz_RB 50,#RB 0_-10°C Pass 3.555G 3.550534G 3.559452G -1.873 3.55G,3.7G,Inf 1
3555MHz_RB 50,#RB 0_0°C Pass 3.555G 3.550537G 3.55946G -0.466 3.55G,3.7G,Inf 1
3555MHz_RB 50,#RB 0_10°C Pass 3.555G 3.55054G 3.559449G -1.534 3.55G,3.7G,Inf 1
3555MHz_RB 50,#RB 0_20°C Pass 3.555G 3.550542G 3.559463G 0.673 3.55G,3.7G,Inf 1
3555MHz_RB 50,#RB 0_30°C Pass 3.555G 3.550533G 3.559446G -2.87 3.55G,3.7G, Inf 1
3555MHz_RB 50,#RB 0_40°C Pass 3.555G 3.550542G 3.559463G 0.776 3.55G,3.7G,Inf 1
3555MHz_RB 50,#RB 0_50°C Pass 3.555G 3.550536G 3.559461G -0.471 3.55G,3.7G,Inf 1
3555MHz_RB 50,#RB 0_60°C Pass 3.555G 3.550537G 3.559453G -1.438 3.55G,3.7G,Inf 1
3555MHz_RB 50,#RB 0_65°C Pass 3.555G 3.550536G 3.55946G -0.598 3.55G,3.7G,Inf 1
3555MHz_RB 50,#RB 0_126.5V Pass 3.555G 3.55054G 3.559455G -0.659 3.55G,3.7G, Inf 1
3555MHz_RB 50,#RB 0_93.5V Pass 3.555G 3.550533G 3.559455G -1.736 3.55G,3.7G,Inf 1
3695MHz_RB 50,#RB 0_-40°C Pass 3.695G 3.690535G 3.699456G -1.288 3.55G,3.7G,Inf 1
3695MHz_RB 50,#RB 0_-30°C Pass 3.695G 3.690531G 3.699459G -1.239 3.55G,3.7G, Inf 1
3695MHz_RB 50,#RB 0_-20°C Pass 3.695G 3.690538G 3.699463G 0.115 3.55G,3.7G,Inf 1
3695MHz_RB 50,#RB 0_-10°C Pass 3.695G 3.690535G 3.699456G -1.19 3.55G,3.7G,Inf 1
3695MHz_RB 50,#RB 0_0°C Pass 3.695G 3.690531G 3.699457G -1.552 3.55G,3.7G, Inf 1
3695MHz_RB 50,#RB 0_10°C Pass 3.695G 3.690535G 3.699457G -1.068 3.55G,3.7G,Inf 1
3695MHz_RB 50,#RB 0_20°C Pass 3.695G 3.690537G 3.699452G -1.527 3.55G,3.7G,Inf 1
3695MHz_RB 50,#RB 0_30°C Pass 3.695G 3.690544G 3.699455G -0.067 3.55G,3.7G,Inf 1
3695MHz_RB 50,#RB 0_40°C Pass 3.695G 3.690531G 3.699455G -1.882 3.55G,3.7G,Inf 1
3695MHz_RB 50,#RB 0_50°C Pass 3.695G 3.690538G 3.69947G 1.012 3.55G,3.7G,Inf 1
3695MHz_RB 50,#RB 0_60°C Pass 3.695G 3.690534G 3.699447G -2.571 3.55G,3.7G,Inf 1
3695MHz_RB 50,#RB 0_65°C Pass 3.695G 3.690538G 3.699468G 0.755 3.55G,3.7G,Inf 1
3695MHz_RB 50,#RB 0_126.5V Pass 3.695G 3.690543G 3.699461G 0.519 3.55G,3.7G,Inf 1
3695MHz_RB 50,#RB 0_93.5V Pass 3.695G 3.690535G 3.699455G -1.307 3.55G,3.7G,Inf 1

Band 48_LTE_10MHz_Nss1,16QAM_2TX - - - y

3555MHz_RB 50,#RB 0_-40°C Pass 3.555G 3.55053G 3.559464G -0.942 3.55G,3.7G,Inf 1
3555MHz_RB 50,#RB 0_-30°C Pass 3.555G 3.550527G 3.55946G -1.934 3.55G,3.7G,Inf 1
3555MHz_RB 50,#RB 0_-20°C Pass 3.555G 3.550531G 3.559448G -3.057 3.55G,3.7G, Inf 1
3555MHz_RB 50,#RB 0_-10°C Pass 3.555G 3.550528G 3.559451G -2.869 3.55G,3.7G,Inf 1
3555MHz_RB 50,#RB 0_0°C Pass 3.555G 3.550532G 3.559461G -1.089 3.55G,3.7G,Inf 1
3555MHz_RB 50,#RB 0_10°C Pass 3.555G 3.550533G 3.559451G -2.263 3.55G,3.7G,Inf 1
3555MHz_RB 50,#RB 0_20°C Pass 3.555G 3.550533G 3.559447G =777 3.55G,3.7G,Inf 1
3555MHz_RB 50,#RB 0_30°C Pass 3.555G 3.550537G 3.559446G -2.365 3.55G,3.7G,Inf 1
3555MHz_RB 50,#RB 0_40°C Pass 3.555G 3.550535G 3.559433G -4.468 3.55G,3.7G,Inf 1
3555MHz_RB 50,#RB 0_50°C Pass 3.555G 3.550532G 3.559444G -3.39%4 3.55G,3.7G,Inf 1
3555MHz_RB 50,#RB 0_60°C Pass 3.555G 3.550529G 3.559457G -1.975 3.55G,3.7G,Inf 1
3555MHz_RB 50,#RB 0_65°C Pass 3.555G 3.550519G 3.559453G -3.845 3.55G,3.7G,Inf 1
3555MHz_RB 50,#RB 0_126.5V Pass 3.555G 3.550527G 3.55946G -1.834 3.55G,3.7G,Inf 1
3555MHz_RB 50,#RB 0_93.5V Pass 3.555G 3.550532G 3.559449G -2.724 3.55G,3.7G,Inf 1
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Frequency Stability Result Appendix 1.1

Mode Result Ch Fl Fh ppm Limit Port Remark
(H2) (Hz) (Hz) (F1,Fh,ppm)
3695MHz_RB 50,#RB 0_-40°C Pass 3.695G 3.690529G 3.699458G -1.868 3.55G,3.7G, Inf 1
3695MHz_RB 50,#RB 0_-30°C Pass 3.695G 3.690537G 3.699436G -3.685 3.55G,3.7G,Inf 1
3695MHz_RB 50,#RB 0_-20°C Pass 3.695G 3.690533G 3.699439G -3.694 3.55G,3.7G, Inf 1
3695MHz_RB 50,#RB 0_-10°C Pass 3.695G 3.690537G 3.699456G -1.024 3.55G,3.7G,Inf 1
3695MHz_RB 50,#RB 0_0°C Pass 3.695G 3.690534G 3.699447G -2.576 3.55G,3.7G,Inf 1
3695MHz_RB 50,#RB 0_10°C Pass 3.695G 3.690529G 3.699447G -3.268 3.55G,3.7G,Inf 1
3695MHz_RB 50,#RB 0_20°C Pass 3.695G 3.690534G 3.699445G -2.758 3.55G,3.7G,Inf 1
3695MHz_RB 50,#RB 0_30°C Pass 3.695G 3.690532G 3.69945G -2.437 3.55G,3.7G,Inf 1
3695MHz_RB 50,#RB 0_40°C Pass 3.695G 3.690531G 3.699462G -0.911 3.55G,3.7G, Inf 1
3695MHz_RB 50,#RB 0_50°C Pass 3.695G 3.69053G 3.699452G -2.361 3.55G,3.7G,Inf 1
3695MHz_RB 50,#RB 0_60°C Pass 3.695G 3.690536G 3.699452G -1.606 3.55G,3.7G,Inf 1
3695MHz_RB 50,#RB 0_65°C Pass 3.695G 3.690531G 3.699452G -2.317 3.55G,3.7G,Inf 1
3695MHz_RB 50,#RB 0_126.5V Pass 3.695G 3.690526G 3.699462G -1.542 3.55G,3.7G,Inf 1
3695MHz_RB 50,#RB 0_93.5V Pass 3.695G 3.690532G 3.699451G -2.255 3.55G,3.7G,Inf 1

Band 48_LTE_10MHz_Nss1,64QAM_2TX - - - -

3555MHz_RB 50,#RB 0_-40°C Pass 3.555G 3.550543G 3.559468G 1.544 3.55G,3.7G,Inf 1
3555MHz_RB 50,#RB 0_-30°C Pass 3.555G 3.550538G 3.559466G 0.64 3.55G,3.7G,Inf 1
3555MHz_RB 50,#RB 0_-20°C Pass 3.555G 3.550538G 3.559464G 0.306 3.55G,3.7G,Inf 1
3555MHz_RB 50,#RB 0_-10°C Pass 3.555G 3.550546G 3.559463G 1.292 3.55G,3.7G,Inf 1
3555MHz_RB 50,#RB 0_0°C Pass 3.555G 3.550542G 3.559457G -0.078 3.55G,3.7G,Inf 1
3555MHz_RB 50,#RB 0_10°C Pass 3.555G 3.550544G 3.55946G 0.536 3.55G,3.7G,Inf 1
3555MHz_RB 50,#RB 0_20°C Pass 3.555G 3.550537G 3.559465G 0.175 3.55G,3.7G,Inf 1
3555MHz_RB 50,#RB 0_30°C Pass 3.555G 3.550539G 3.559455G -0.793 3.55G,3.7G,Inf 1
3555MHz_RB 50,#RB 0_40°C Pass 3.555G 3.550544G 3.55947G 1.93 3.55G,3.7G, Inf 1
3555MHz_RB 50,#RB 0_50°C Pass 3.555G 3.550546G 3.559459G 0.693 3.55G,3.7G,Inf 1
3555MHz_RB 50,#RB 0_60°C Pass 3.555G 3.55054G 3.559461G 0.076 3.55G,3.7G,Inf 1
3555MHz_RB 50,#RB 0_65°C Pass 3.555G 3.550542G 3.559466G 1.041 3.55G,3.7G, Inf 1
3555MHz_RB 50,#RB 0_126.5V Pass 3.555G 3.550539G 3.55946G -0.128 3.55G,3.7G,Inf 1
3555MHz_RB 50,#RB 0_93.5V Pass 3.555G 3.550544G 3.559458G 0.336 3.55G,3.7G,Inf 1
3695MHz_RB 50,#RB 0_-40°C Pass 3.695G 3.69055G 3.699465G 2.037 3.55G,3.7G,Inf 1
3695MHz_RB 50,#RB 0_-30°C Pass 3.695G 3.690547G 3.699459G 0.779 3.55G,3.7G,Inf 1
3695MHz_RB 50,#RB 0_-20°C Pass 3.695G 3.690537G 3.699461G -0.299 3.55G,3.7G,Inf 1
3695MHz_RB 50,#RB 0_-10°C Pass 3.695G 3.690545G 3.699464G 111 3.55G,3.7G,Inf 1
3695MHz_RB 50,#RB 0_0°C Pass 3.695G 3.690551G 3.699465G 2124 3.55G,3.7G,Inf 1
3695MHz_RB 50,#RB 0_10°C Pass 3.695G 3.69054G 3.699457G -0.374 3.55G,3.7G,Inf 1
3695MHz_RB 50,#RB 0_20°C Pass 3.695G 3.690546G 3.699463G 1.174 3.55G,3.7G,Inf 1
3695MHz_RB 50,#RB 0_30°C Pass 3.695G 3.690536G 3.699459G -0.785 3.55G,3.7G,Inf 1
3695MHz_RB 50,#RB 0_40°C Pass 3.695G 3.690549G 3.69946G 1.219 3.55G,3.7G,Inf 1
3695MHz_RB 50,#RB 0_50°C Pass 3.695G 3.69054G 3.699452G -0.98 3.55G,3.7G,Inf 1
3695MHz_RB 50,#RB 0_60°C Pass 3.695G 3.690548G 3.699458G 0.773 3.55G,3.7G,Inf 1
3695MHz_RB 50,#RB 0_65°C Pass 3.695G 3.690538G 3.699457G -0.631 3.55G,3.7G,Inf 1
3695MHz_RB 50,#RB 0_126.5V Pass 3.695G 3.690547G 3.699455G 0.298 3.55G,3.7G,Inf 1
3695MHz_RB 50,#RB 0_93.5V Pass 3.695G 3.690551G 3.699464G 1.91 3.55G,3.7G,Inf 1

Band 48_LTE_20MHz_Nss1,QPSK_2TX - - - -

3560MHz_RB 100,#RB 0_-40°C Pass 3.56G 3.551095G 3.568898G -1.04 3.55G,3.7G,Inf 1
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Frequency Stability Result Appendix 1.1

Mode Result Ch Fl Fh ppm Limit Port Remark
(H2) (Hz) (Hz) (F1,Fh,ppm)
3560MHz_RB 100,#RB 0_-30°C Pass 356G 3.551099G 3.568892G -1.241 3.55G,3.7G,Inf 1
3560MHz_RB 100,#RB 0_-20°C Pass 3.56G 3.551098G 3.568898G -0.558 3.55G,3.7G,Inf 1
3560MHz_RB 100,#RB 0_-10°C Pass 356G 3.5511G 3.568896G -0.541 3.55G,3.7G,Inf 1
3560MHz_RB 100#RB 0_0°C Pass 3.56G 3.551104G 3.568886G -1.336 3.55G,3.7G,Inf 1
3560MHz_RB 100,#RB 0_10°C Pass 3.56G 3.5511G 3.568887G -1.806 3.55G,3.7G,Inf 1
3560MHz_RB 100,#RB 0_20°C Pass 356G 3.551094G 3.568889G -2.362 3.55G,3.7G, Inf 1
3560MHz_RB 100,#RB 0_30°C Pass 3.56G 3.551099G 3.568887G -2.025 3.55G,3.7G,Inf 1
3560MHz_RB 100,#RB 0_40°C Pass 356G 3.551099G 3.568892G -1.188 3.55G,3.7G, Inf 1
3560MHz_RB 100,#RB 0_50°C Pass 356G 3.551087G 3.568893G -2.725 3.55G,3.7G, Inf 1
3560MHz_RB 100,#RB 0_60°C Pass 3.56G 3.551101G 3.568911G 1.61 3.55G,3.7G,Inf 1
3560MHz_RB 100,#RB 0_65°C Pass 356G 3.551097G 3.568889G -1.908 3.55G,3.7G, Inf 1
3560MHz_RB 100,#RB 0_126.5V Pass 3.56G 3.551106G 3.568884G -1.525 3.55G,3.7G,Inf 1
3560MHz_RB 100,#RB 0_93.5V Pass 3.56G 3.551098G 3.568891G -1.473 3.55G,3.7G,Inf 1
3690MHz_RB 100,#RB 0_-40°C Pass 3.69G 3.681103G 3.698893G -0.584 3.55G,3.7G,Inf 1
3690MHz_RB 100,#RB 0_-30°C Pass 3.69G 3.681101G 3.69891G 1.393 3.55G,3.7G,Inf 1
3690MHz_RB 100,#RB 0_-20°C Pass 3.69G 3.681098G 3.698882G -2.729 3.55G,3.7G,Inf 1
3690MHz_RB 100,#RB 0_-10°C Pass 3.69G 3.681106G 3.698891G -0.406 3.55G,3.7G,Inf 1
3690MHz_RB 100,#RB 0_0°C Pass 3.69G 3.681103G 3.698891G -0.879 3.55G,3.7G,Inf 1
3690MHz_RB 100,#RB 0_10°C Pass 3.69G 3.681094G 3.698907G 0.173 3.55G,3.7G,Inf 1
3690MHz_RB 100,#RB 0_20°C Pass 3.69G 3.681099G 3.6989G -0.182 3.55G,3.7G, Inf 1
3690MHz_RB 100,#RB 0_30°C Pass 3.69G 3.6811G 3.698877G -3.104 3.55G,3.7G,Inf 1
3690MHz_RB 100,#RB 0_40°C Pass 3.69G 3.681092G 3.698892G -2.141 3.55G,3.7G, Inf 1
3690MHz_RB 100,#RB 0_50°C Pass 3.69G 3.681101G 3.698886G -1.76 3.55G,3.7G,Inf 1
3690MHz_RB 100,#RB 0_60°C Pass 3.69G 3.681103G 3.698879G -2.454 3.55G,3.7G,Inf 1
3690MHz_RB 100,#RB 0_65°C Pass 3.69G 3.681099G 3.698892G -1.189 3.55G,3.7G, Inf 1
3690MHz_RB 100,#RB 0_126.5V Pass 3.69G 3.681104G 3.698897G 0.107 3.55G,3.7G,Inf 1
3690MHz_RB 100,#RB 0_93.5V Pass 3.69G 3.681098G 3.698885G -2.315 3.55G,3.7G, Inf 1
Band 48_LTE_20MHz_Nss1,16QAM_2TX - - - -
3560MHz_RB 100,#RB 0_-40°C Pass 3.56G 3.551099G 3.568889G -1.611 3.55G,3.7G,Inf 1
3560MHz_RB 100,#RB 0_-30°C Pass 3.56G 3.551095G 3.568898G -1.071 3.55G,3.7G, Inf 1
3560MHz_RB 100,#RB 0_-20°C Pass 3.56G 3.551095G 3.568881G -3.339 3.55G,3.7G,Inf 1
3560MHz_RB 100,#RB 0_-10°C Pass 3.56G 3.551109G 3.568876G -1.977 3.55G,3.7G,Inf 1
3560MHz_RB 100,4#RB 0_0°C Pass 356G 3.551101G 3.568894G -0.789 3.55G,3.7G,Inf 1
3560MHz_RB 100,#RB 0_10°C Pass 3.56G 3.551096G 3.568896G -1.183 3.55G,3.7G,Inf 1
3560MHz_RB 100,#RB 0_20°C Pass 356G 3.551095G 3.56889G -2.219 3.55G,3.7G,Inf 1
3560MHz_RB 100,#RB 0_30°C Pass 3.56G 3.551098G 3.568876G -3.64 3.55G,3.7G,Inf 1
3560MHz_RB 100,#RB 0_40°C Pass 3.56G 3.551103G 3.568885G -1.594 3.55G,3.7G,Inf 1
3560MHz_RB 100,#RB 0_50°C Pass 3.56G 3.551102G 3.56889G -1.04 3.55G,3.7G, Inf 1
3560MHz_RB 100,#RB 0_60°C Pass 3.56G 3.551093G 3.5689G -0.914 3.55G,3.7G,Inf 1
3560MHz_RB 100,#RB 0_65°C Pass 3.56G 3.551097G 3.568892G -1.512 3.55G,3.7G,Inf 1
3560MHz_RB 100,#RB 0_126.5V Pass 356G 3.551102G 3.568887G -1.517 3.55G,3.7G, Inf 1
3560MHz_RB 100,#RB 0_93.5V Pass 3.56G 3.551087G 3.568887G -3.611 3.55G,3.7G,Inf 1
3690MHz_RB 100,#RB 0_-40°C Pass 3.69G 3.681098G 3.698896G -0.848 3.55G,3.7G,Inf 1
3690MHz_RB 100,#RB 0_-30°C Pass 3.69G 3.681105G 3.698902G 0.919 3.55G,3.7G,Inf 1
3690MHz_RB 100,#RB 0_-20°C Pass 3.69G 3.681102G 3.698883G -2.071 3.55G,3.7G,Inf 1
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Frequency Stability Result Appendix 1.1

Mode Result Ch Fl Fh ppm Limit Port Remark
(H2) (Hz) (Hz) (F1,Fh,ppm)
3690MHz_RB 100,#RB 0_-10°C Pass 3.69G 3.681095G 3.698891G -1.911 3.55G,3.7G, Inf 1
3690MHz_RB 100,#RB 0_0°C Pass 3.69G 3.681092G 3.698894G -1.823 3.55G,3.7G,Inf 1
3690MHz_RB 100,#RB 0_10°C Pass 3.69G 3.681101G 3.698876G -3.121 3.55G,3.7G,Inf 1
3690MHz_RB 100,#RB 0_20°C Pass 3.69G 3.681098G 3.69889G -1.694 3.55G,3.7G,Inf 1
3690MHz_RB 100,#RB 0_30°C Pass 3.69G 3.681099G 3.698883G -2.469 3.55G,3.7G,Inf 1
3690MHz_RB 100,#RB 0_40°C Pass 3.69G 3.681101G 3.698895G -0.617 3.55G,3.7G,Inf 1
3690MHz_RB 100,#RB 0_50°C Pass 3.69G 3.681098G 3.698892G -1.412 3.55G,3.7G,Inf 1
3690MHz_RB 100,#RB 0_60°C Pass 3.69G 3.681108G 3.698883G -1.16 3.55G,3.7G,Inf 1
3690MHz_RB 100,#RB 0_65°C Pass 3.69G 3.681106G 3.698893G -0.046 3.55G,3.7G,Inf 1
3690MHz_RB 100,#RB 0_126.5V Pass 3.69G 3.681094G 3.698891G -2.09 3.55G,3.7G,Inf 1
3690MHz_RB 100,#RB 0_93.5V Pass 3.69G 3.681103G 3.698891G -0.812 3.55G,3.7G,Inf 1
Band 48_LTE_20MHz_Nss1,64QAM_2TX - - - -
3560MHz_RB 100,#RB 0_-40°C Pass 3.56G 3.551105G 3.568888G -0.89 3.55G,3.7G,Inf 1
3560MHz_RB 100,#RB 0_-30°C Pass 356G 3.551098G 3.568891G -1.59 3.55G,3.7G, Inf 1
3560MHz_RB 100,#RB 0_-20°C Pass 3.56G 3.551099G 3.568881G -2.779 3.55G,3.7G,Inf 1
3560MHz_RB 100,#RB 0_-10°C Pass 356G 3.551097G 3.568883G -2.815 3.55G,3.7G,Inf 1
3560MHz_RB 100,4#RB 0_0°C Pass 356G 3.551109G 3.568904G 1.823 3.55G,3.7G,Inf 1
3560MHz_RB 100,#RB 0_10°C Pass 3.56G 3.551088G 3.568891G -2.972 3.55G,3.7G,Inf 1
3560MHz_RB 100,#RB 0_20°C Pass 356G 3.551088G 3.568889G -3.265 3.55G,3.7G, Inf 1
3560MHz_RB 100,#RB 0_30°C Pass 3.56G 3.5511G 3.568889G -1.555 3.55G,3.7G,Inf 1
3560MHz_RB 100,#RB 0_40°C Pass 3.56G 3.551098G 3.568891G -1.546 3.55G,3.7G,Inf 1
3560MHz_RB 100,#RB 0_50°C Pass 356G 3.5511G 3.568897G -0.433 3.55G,3.7G, Inf 1
3560MHz_RB 100,#RB 0_60°C Pass 3.56G 3.551096G 3.568883G -2.911 3.55G,3.7G,Inf 1
3560MHz_RB 100,#RB 0_65°C Pass 356G 3.551091G 3.568892G -2.397 3.55G,3.7G, Inf 1
3560MHz_RB 100,#RB 0_126.5V Pass 356G 3.551096G 3.568891G -1.787 3.55G,3.7G, Inf 1
3560MHz_RB 100,#RB 0_93.5V Pass 3.56G 3.551098G 3.568907G 0.704 3.55G,3.7G,Inf 1
3690MHz_RB 100,#RB 0_-40°C Pass 3.69G 3.681114G 3.698891G 0.713 3.55G,3.7G,Inf 1
3690MHz_RB 100,#RB 0_-30°C Pass 3.69G 3.681108G 3.698893G 0.1 3.55G,3.7G,Inf 1
3690MHz_RB 100,#RB 0_-20°C Pass 3.69G 3.681091G 3.698887G -3.019 3.55G,3.7G,Inf 1
3690MHz_RB 100,#RB 0_-10°C Pass 3.69G 3.681099G 3.698898G -0.333 3.55G,3.7G, Inf 1
3690MHz_RB 100#RB 0_0°C Pass 3.69G 3.681095G 3.698895G -1.357 3.55G,3.7G, Inf 1
3690MHz_RB 100,#RB 0_10°C Pass 3.69G 3.6811G 3.698886G -1.824 3.55G,3.7G,Inf 1
3690MHz_RB 100,#RB 0_20°C Pass 3.69G 3.681106G 3.698896G 0.291 3.55G,3.7G,Inf 1
3690MHz_RB 100,#RB 0_30°C Pass 3.69G 3.681104G 3.698896G 0.007 3.55G,3.7G,Inf 1
3690MHz_RB 100,#RB 0_40°C Pass 3.69G 3.681096G 3.698891G -1.77 3.55G,3.7G, Inf 1
3690MHz_RB 100,#RB 0_50°C Pass 3.69G 3.681109G 3.698901G 1.382 3.55G,3.7G,Inf 1
3690MHz_RB 100,#RB 0_60°C Pass 3.69G 3.681108G 3.698892G -0.034 3.55G,3.7G,Inf 1
3690MHz_RB 100,#RB 0_65°C Pass 3.69G 3.681097G 3.698897G -0.865 3.55G,3.7G, Inf 1
3690MHz_RB 100,#RB 0_126.5V Pass 3.69G 3.681095G 3.69889G -2.041 3.55G,3.7G,Inf 1
3690MHz_RB 100,#RB 0_93.5V Pass 3.69G 3.681097G 3.698883G -2.643 3.55G,3.7G,Inf 1
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Frequency Stability Result

Appendix 1.2

<Multi-carrier and/or CA>

Summary
Mode Result Ch FI Fh ppm Limit Port Remark
(Hz) (Hz) (Hz) (FI,Fh,ppm)
Band 48 -
LTE_20MHz+20MHz_Nss1,QPSK_4TX Pass 3.56G 3.551086G 3.568878G -5.062 3.55G,3.7G,Inf 1
LTE_20MHz+20MHz_Nss1,16QAM_4TX Pass 3.56G 3.551085G 3.568897G -2.57 3.55G,3.7G, Inf 1
LTE_20MHz+20MHz_Nss1,64QAM_4TX Pass 3.56G 3.551083G 3.568897G -2.84 3.55G,3.7G,Inf 1
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Frequency Stability Result Appendix 1.2

Result
Mode Result Ch Fl Fh ppm Limit Port | Remark
(H2) (H2) (H2) (F1,Fh,ppm)
Band 48_LTE_20MHz+20MHz_Nss1,QPSK_4TX - - - -

P#3560MHz,#3690MHz_RB 100,#RB 0+RB 100,#RB 0_-40°C Pass 3.56G 3.551098G 3.568888G -1.879 3.55G,3.7G,Inf 1
P#3560MHz,#3690MHz_RB 100,#RB 0+RB 100,#RB 0_-30°C Pass | 3.56G | 3.551087G 3.568885G | -3.893 | 3.55G,3.7G,Inf 1
P#3560MHz,#3690MHz_RB 100,#RB 0+RB 100,#RB 0_-20°C Pass | 356G | 3.551108G 3.568867G | -3456 | 3.55G,3.7G,Inf 1
P#3560MHz,#3690MHz_RB 100,#RB 0+RB 100,#RB 0_-10°C Pass 3.56G 3.551086G 3.568878G -5.062 3.55G,3.7G,Inf 1

P#3560MHz #3690MHz_RB 100,#RB 0+RB 100,#RB 0_0°C Pass | 3.56G | 3.551105G 3.568891G | -0.595 | 3.55G,3.7G,Inf 1
P#3560MHz,#3690MHz_RB 100,#RB 0+RB 100,#RB 0_10°C Pass 3.56G 3.551107G 3.568884G -1.227 3.55G,3.7G,Inf 1
P#3560MHz,#3690MHz_RB 100,#RB 0+RB 100,#RB 0_20°C Pass 3.56G 3.551096G 3.568887G -2.331 3.55G,3.7G,Inf 1
P#3560MHz,#3690MHz_RB 100,#RB 0+RB 100,#RB 0_30°C Pass | 356G | 3.551094G 3.568895G | -1466 | 3.55G,3.7G,Inf 1
P#3560MHz,#3690MHz_RB 100,#RB 0+RB 100,#RB 0_40°C Pass 3.56G 3.551096G 3.56889G -1.909 3.55G,3.7G,Inf 1
P#3560MHz #3690MHz_RB 100,#RB 0+RB 100,#RB 0_50°C Pass | 3.56G | 3.551098G 3.568889G | -1.822 | 3.55G,3.7G,Inf 1
P#3560MHz,#3690MHz_RB 100,#RB 0+RB 100,#RB 0_60°C Pass | 356G | 3.551096G 3.568878G | -3.691 | 3.55G,3.7G,Inf 1
P#3560MHz,#3690MHz_RB 100,#RB 0+RB 100,#RB 0_65°C Pass 3.56G 3.551099G 3.568875G -3.593 3.55G,3.7G,Inf 1
P#3560MHz,#3690MHz_RB 100,#RB 0+RB 100,#RB 0_126.5V Pass | 356G | 3.551111G 3.568884G | -0.692 | 3.55G,3.7G,Inf 1
P#3560MHz,#3690MHz_RB 100,#RB 0+RB 100,#RB 0_93.5V Pass 3.56G 3.551096G 3.568872G -4.441 3.55G,3.7G,Inf 1
P#3690MHz,#3560MHz_RB 100,#RB 0+RB 100,#RB 0_-40°C Pass 3.69G 3.681103G 3.698901G 0.443 3.55G,3.7G,Inf 1
P#3690MHz,#3560MHz_RB 100,#RB 0+RB 100,#RB 0_-30°C Pass | 3.69G | 3.681109G 3.698873G | -2.348 | 3.55G,3.7G,Inf 1
P#3690MHz #3560MHz_RB 100,#RB 0+RB 100,#RB 0_-20°C Pass | 3.69G | 3.681082G 3.698899G | -2.626 | 3.55G,3.7G,Inf 1
P#3690MHz,#3560MHz_RB 100,#RB 0+RB 100,#RB 0_-10°C Pass | 3.69G | 3.681106G 3.698897G 0.364 3.55G,3.7G, Inf 1

P#3690MHz,#3560MHz_RB 100,#RB 0+RB 100,#RB 0_0°C Pass | 3.69G | 3.681102G 3.698882G | -2.164 | 3.55G,3.7G,Inf 1
P#3690MHz,#3560MHz_RB 100,#RB 0+RB 100,#RB 0_10°C Pass 3.69G 3.681091G 3.698893G -2.184 3.55G,3.7G,Inf 1
P#3690MHz #3560MHz_RB 100,#RB 0+RB 100,#RB 0_20°C Pass | 3.69G | 3.681092G 3.698885G | -3.062 | 3.55G,3.7G,Inf 1
P#3690MHz #3560MHz_RB 100,#RB 0+RB 100,#RB 0_30°C Pass 3.69G 3.681109G 3.698893G 0.282 3.55G,3.7G,Inf 1
P#3690MHz,#3560MHz_RB 100,#RB 0+RB 100,#RB 0_40°C Pass 3.69G 3.68109G 3.698889G -2.863 3.55G,3.7G,Inf 1
P#3690MHz,#3560MHz_RB 100,#RB 0+RB 100,#RB 0_50°C Pass | 3.69G | 3.681108G 3.698892G | -0.099 | 3.55G,3.7G,Inf 1
P#3690MHz,#3560MHz_RB 100,#RB 0+RB 100,#RB 0_60°C Pass 3.69G 3.681102G 3.698886G -1.642 3.55G,3.7G,Inf 1
P#3690MHz #3560MHz_RB 100,#RB 0+RB 100,#RB 0_65°C Pass | 3.69G | 3.681088G 3.698889G | -3.126 | 3.55G,3.7G,Inf 1
P#3690MHz #3560MHz_RB 100 #RB 0+RB 100,4#RB 0_126.5V Pass | 3.69G | 3.681112G 3.69889G 0.264 3.55G,3.7G, Inf 1
P#3690MHz,#3560MHz_RB 100,#RB 0+RB 100,#RB 0_93.5V Pass 3.69G 3.68109G 3.698879G -4.195 3.55G,3.7G,Inf 1

Band 48_LTE_20MHz+20MHz_Nss1,16QAM_4TX - - - -

P#3560MHz,#3690MHz_RB 100,#RB 0+RB 100,#RB 0_-40°C Pass 3.56G 3.551093G 3.568905G -0.267 3.55G,3.7G,Inf 1
P#3560MHz,#3690MHz_RB 100,#RB 0+RB 100,#RB 0_-30°C Pass 3.56G 3.551101G 3.568906G 0.996 3.55G,3.7G,Inf 1
P#3560MHz,#3690MHz_RB 100,#RB 0+RB 100,#RB 0_-20°C Pass | 356G | 3.551102G 3.56889G -1.151 | 3.55G,3.7G,Inf 1
P#3560MHz,#3690MHz_RB 100,#RB 0+RB 100,#RB 0_-10°C Pass 3.56G 3.551102G 3.568903G 0.708 3.55G,3.7G,Inf 1

P#3560MHz,#3690MHz_RB 100#RB 0+RB 100,#RB 0_0°C Pass | 3.56G | 3.551085G 3.568897G -2.57 3.55G,3.7G, Inf 1
P#3560MHz,#3690MHz_RB 100,#RB 0+RB 100,#RB 0_10°C Pass | 356G | 3.551102G 3.568895G | -0414 | 3.55G,3.7G,Inf 1
P#3560MHz,#3690MHz_RB 100,#RB 0+RB 100,#RB 0_20°C Pass 3.56G 3.551094G 3.568897G -1.26 3.55G,3.7G,Inf 1
P#3560MHz #3690MHz_RB 100,#RB 0+RB 100,#RB 0_30°C Pass | 3.56G | 3.551094G 3.568888G | -2.505 | 3.55G,3.7G,Inf 1
P#3560MHz,#3690MHz_RB 100,#RB 0+RB 100,#RB 0_40°C Pass 3.56G 3.55111G 3.568873G -2.44 3.55G,3.7G,Inf 1
P#3560MHz,#3690MHz_RB 100,#RB 0+RB 100,#RB 0_50°C Pass 3.56G 3.551087G 3.568904G -1.275 3.55G,3.7G,Inf 1
P#3560MHz,#3690MHz_RB 100,#RB 0+RB 100,#RB 0_60°C Pass | 3.56G 3.55111G 3.568874G | -2.181 | 3.55G,3.7G,Inf 1
P#3560MHz,#3690MHz_RB 100,#RB 0+RB 100,#RB 0_65°C Pass 3.56G 3.55109G 3.568888G -3.042 3.55G,3.7G,Inf 1
P#3560MHz,#3690MHz_RB 100,#RB 0+RB 100,#RB 0_126.5V Pass | 3.56G | 3.551092G 3.568896G | -1.606 | 3.55G,3.7G,Inf 1
P#3560MHz #3690MHz_RB 100 #RB 0+RB 100,#RB 0_93.5V Pass | 3.56G | 3.551106G 3.568893G | -0.029 | 3.55G,3.7G,Inf 1
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Frequency Stability Result Appendix 1.2

Mode Result Ch Fl Fh ppm Limit Port | Remark
(H2) (H2) (H2) (F1,Fh,ppm)

P#3690MHz,#3560MHz_RB 100,#RB 0+RB 100,#RB 0_-40°C Pass | 3.69G 3.6811G 3.698897G | -0.425 | 3.55G,3.7G,Inf 1
P#3690MHz,#3560MHz_RB 100,#RB 0+RB 100,#RB 0_-30°C Pass 3.69G 3.6811G 3.698891G -1.295 3.55G,3.7G,Inf 1
P#3690MHz,#3560MHz_RB 100,#RB 0+RB 100,#RB 0_-20°C Pass | 3.69G | 3.681102G 3.698887G | -1.582 | 3.55G,3.7G,Inf 1
P#3690MHz #3560MHz_RB 100,#RB 0+RB 100,#RB 0_-10°C Pass 3.69G 3.681099G 3.698895G -0.79 3.55G,3.7G,Inf 1

P#3690MHz,#3560MHz_RB 100,#RB 0+RB 100,#RB 0_0°C Pass 3.69G 3.681104G 3.6989G 0.564 3.55G,3.7G,Inf 1
P#3690MHz,#3560MHz_RB 100,#RB 0+RB 100,#RB 0_10°C Pass | 3.69G | 3.681093G 3.698889G | -2.419 | 3.55G,3.7G,Inf 1
P#3690MHz #3560MHz_RB 100,#RB 0+RB 100,#RB 0_20°C Pass 3.69G 3.681101G 3.698895G -0.557 3.55G,3.7G,Inf 1
P#3690MHz,#3560MHz_RB 100,#RB 0+RB 100,#RB 0_30°C Pass | 3.69G | 3.681099G 3.698893G | -1.111 | 3.55G,3.7G,Inf 1
P#3690MHz,#3560MHz_RB 100,#RB 0+RB 100,#RB 0_40°C Pass | 3.69G | 3.681104G 3.698907G 1.422 3.55G,3.7G,Inf 1
P#3690MHz,#3560MHz_RB 100,#RB 0+RB 100,#RB 0_50°C Pass 3.69G 3.681102G 3.698897G -0.154 3.55G,3.7G,Inf 1
P#3690MHz,#3560MHz_RB 100,#RB 0+RB 100,#RB 0_60°C Pass | 3.69G | 3.681101G 3.698898G | -0.118 | 3.55G,3.7G,Inf 1
P#3690MHz #3560MHz_RB 100,#RB 0+RB 100,#RB 0_65°C Pass 3.69G 3.681101G 3.698896G -0.442 3.55G,3.7G,Inf 1
P#3690MHz,#3560MHz_RB 100,#RB 0+RB 100,#RB 0_126.5V Pass 3.69G 3.681103G 3.69889G -0.854 3.55G,3.7G,Inf 1
P#3690MHz,#3560MHz_RB 100 #RB 0+RB 100,#RB 0_93.5V Pass | 3.69G | 3.681108G 3.698893G 0.064 3.55G,3.7G,Inf 1

Band 48_LTE_20MHz+20MHz_Nss1,64QAM_4TX - - - -

P#3560MHz,#3690MHz_RB 100,#RB 0+RB 100,#RB 0_-40°C Pass | 3.56G 3.5511G 3.568893G | -0.963 | 3.55G,3.7G,Inf 1
P#3560MHz,#3690MHz_RB 100,#RB 0+RB 100,#RB 0_-30°C Pass | 356G | 3.551095G 3.568904G | -0.185 | 3.55G,3.7G,Inf 1
P#3560MHz,#3690MHz_RB 100,#RB 0+RB 100,#RB 0_-20°C Pass 3.56G 3.551087G 3.568908G -0.719 3.55G,3.7G,Inf 1
P#3560MHz,#3690MHz_RB 100,#RB 0+RB 100,#RB 0_-10°C Pass | 3.56G | 3.551094G 3.568898G | -1.107 | 3.55G,3.7G,Inf 1

P#3560MHz,#3690MHz_RB 100,#RB 0+RB 100,#RB 0_0°C Pass 3.56G 3.55109G 3.56891G -0.003 3.55G,3.7G,Inf 1
P#3560MHz,#3690MHz_RB 100,#RB 0+RB 100,#RB 0_10°C Pass 3.56G 3.551102G 3.568898G 0.059 3.55G,3.7G,Inf 1
P#3560MHz,#3690MHz_RB 100,#RB 0+RB 100,#RB 0_20°C Pass | 356G | 3.551103G 3.568907G 1.279 3.55G,3.7G,Inf 1
P#3560MHz,#3690MHz_RB 100,#RB 0+RB 100,#RB 0_30°C Pass 3.56G 3.551086G 3.568892G -2.963 3.55G,3.7G,Inf 1
P#3560MHz,#3690MHz_RB 100,#RB 0+RB 100,#RB 0_40°C Pass | 3.56G | 3.551091G 3.568896G | -1.849 | 3.55G,3.7G,Inf 1
P#3560MHz,#3690MHz_RB 100,#RB 0+RB 100,#RB 0_50°C Pass | 3.56G | 3.551089G 3.568906G | -0.754 | 3.55G,3.7G,Inf 1
P#3560MHz,#3690MHz_RB 100,#RB 0+RB 100,#RB 0_60°C Pass 3.56G 3.551093G 3.568903G -0.522 3.55G,3.7G,Inf 1
P#3560MHz,#3690MHz_RB 100,#RB 0+RB 100,#RB 0_65°C Pass | 3.56G | 3.551083G 3.568897G -2.84 3.55G,3.7G, Inf 1
P#3560MHz,#3690MHz_RB 100,#RB 0+RB 100,#RB 0_126.5V Pass | 356G | 3.551093G 3.568903G -0.6 3.55G,3.7G,Inf 1
P#3560MHz,#3690MHz_RB 100,#RB 0+RB 100,#RB 0_93.5V Pass 3.56G 3.551103G 3.5689G 0.436 3.55G,3.7G,Inf 1
P#3690MHz,#3560MHz_RB 100,#RB 0+RB 100,#RB 0_-40°C Pass | 3.69G | 3.681107G 3.698905G 1.681 3.55G,3.7G,Inf 1
P#3690MHz #3560MHz_RB 100,#RB 0+RB 100,#RB 0_-30°C Pass 3.69G 3.681101G 3.6989G 0.171 3.55G,3.7G,Inf 1
P#3690MHz,#3560MHz_RB 100,#RB 0+RB 100,#RB 0_-20°C Pass 3.69G 3.681085G 3.698894G -2.735 3.55G,3.7G, Inf 1
P#3690MHz,#3560MHz_RB 100,#RB 0+RB 100,#RB 0_-10°C Pass | 3.69G | 3.681094G 3.698895G | -1.415 | 3.55G,3.7G,Inf 1

P#3690MHz,#3560MHz_RB 100,#RB 0+RB 100,#RB 0_0°C Pass 3.69G 3.681101G 3.698898G -0.157 3.55G,3.7G,Inf 1
P#3690MHz,#3560MHz_RB 100,#RB 0+RB 100,#RB 0_10°C Pass | 3.69G | 3.681099G 3.698894G | -0.972 | 3.55G,3.7G,Inf 1
P#3690MHz,#3560MHz_RB 100,#RB 0+RB 100,#RB 0_20°C Pass | 3.69G | 3.681107G 3.698894G 0.106 3.55G,3.7G, Inf 1
P#3690MHz,#3560MHz_RB 100,#RB 0+RB 100,#RB 0_30°C Pass 3.69G 3.681098G 3.698901G -0.054 3.55G,3.7G,Inf 1
P#3690MHz,#3560MHz_RB 100,#RB 0+RB 100,#RB 0_40°C Pass | 3.69G | 3.681095G 3.69891G 0.672 3.55G,3.7G,Inf 1
P#3690MHz #3560MHz_RB 100,#RB 0+RB 100,#RB 0_50°C Pass 3.69G 3.681105G 3.698905G 1.419 3.55G,3.7G,Inf 1
P#3690MHz,#3560MHz_RB 100,#RB 0+RB 100,#RB 0_60°C Pass 3.69G 3.681099G 3.698899G -0.323 3.55G,3.7G, Inf 1
P#3690MHz,#3560MHz_RB 100,#RB 0+RB 100,#RB 0_65°C Pass | 3.69G | 3.681093G 3.698903G | -0.578 | 3.55G,3.7G,Inf 1
P#3690MHz,#3560MHz_RB 100,#RB 0+RB 100,#RB 0_126.5V Pass 3.69G 3.681105G 3.6989G 0.757 3.55G,3.7G,Inf 1
P#3690MHz,#3560MHz_RB 100 #RB 0+RB 100,#RB 0_93.5V Pass | 3.69G | 3.681099G 3.698899G | -0.155 | 3.55G,3.7G,Inf 1
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